TYTAN $wD
[ ¢
Woly

\ ' = -
% | o I . , | v‘%
T ' | 3 R ) ¥
ye




~ =) W RN W
7’

P

BRREAMN

420 1B F <48Hp &
480B &} =48Hp X

B 2 A

MAEE 1=

T % 3R 2h it FE 5% o]
PRI Bh 7% FE 4% [a]
S| LGB
TETE L
IRt B R
RAER L
EIRER SR [ 2% 5 X
WA FE 5]
EREFE RS
NEMEH LI
LB ELH A AR BN
e F = TR IR )
NEZFIH LI
FEMELH AR IR B
LB ELHL 4 IR B

H =

catalogue
CIUECR ASSEIMBLY  ++++etveeeerterttrunnet ittt it e s b e b e s e e et netn e s aeaeesbsseseaeeatransessnrnnessrnnnsses 1
420 apPHANCe <ABH] POWEE «+reetreteeuurumirarettruutniertttiterttri s teettat e eeeratinnraeertttnressrnneeeraninss 1
480B appliance =48I POWEE  +t+vvretrsrrnruttirerietaeertretttriit e iieseeteetteattttsbers s seessieeesrrmnnieesereees 1
Front axle assembBLy «cccctcrterummumintiette ittt ittt et e e e e e e taeeaeba bbb eebeeaanaans 4
Mechanical turning «««cceveereieiiiiiiiiiiiiii e eea, 5
four - wheel drive hydrauic furning e sseseeereeisiniiiiii 11
two — wheel drive hydramic tUIINE «----c-scotererrtertiiiminii e 28
Traction MEChAMSII  ++++tvetetrertmmittmiittit i e e et ee e e st e e sttt te bbbt s s e e s esanetaaanneeeeess 33
Gear DoX AsSEMDBIY ««rxeerereeersimiiirintitiemniiiiiiiee s ettt 35
Rear axle assembBly «++«cttererttttiiitttitiititi et e e e e e e e e e aeaeaaeeateres 46
FINAL EFANSIIESION  ++vvvvvnrernerneetarmuntuniteiittnnetttetieresrnesseetsseeneernstunesneeriessnsuneessernsesnssnstnnennsnnsens 52
Circulation ball type turning device assembly  «+-+««+eeeessurmmrimmiiietineiieteeinies e enienieeseseessens 55
Mechamical BUPIHNE o+ oeeereeeuetmmmmmiiir s et ettt e e s e et e bbb e e e eetaaaeettaeasness 56
Full hydraulic tUIDINg SYSEIM  ++++++++ettteetrerrrrttttmuiiiiiiinaeeereerretruiii e eeeesseseeeerees e 58
Lijia four - cylinder engine two — wheel drive «-«+++s+rerreermrmmiimiieiiinininiieeeene et 59
Jiangdong four - cylinder engine tWo — Wheel drive ««-s«++ssereserermummmmmmmimiimmiieriiieeeneeeeenenaeeeseaeereennnns 65
Huafeng three - cylinder engine four L WheEel dIVe  «oveereereersereereoiertsteeserenneeneereseenesententessenreans 71
Lijia three — cylinder engine four — wheel drive «++++eeeerervrrenieninnirennenninn. ettt 76
Lijia four - cylinder engine four — wheel drive «-++seeeeerveeeeees IR PP PP R SRS 81
Jiangdong four — cylinder engine fOur — Wheel driVe -« seesesssvseiiiiiiiiinuiiiiiieerceerteteetaeereeersenesnnn, 36




14,
15,

18,

BB
STENFH BB

=R MRS,
P9 ETH Y 23R BN
HIBHRR B
TR IEPRE R
BRI ERURER
WA e £ K

420 & IR E)
424 i& A 43R 3
HEAEER SR
BIEHRRE RS
fE=HH
HEZEIN
SEmEN

LB IUELH
RHAEEH,
42058 | £BHE
S50 B k84
BIENMM BN

[ X5
=33
RES H i E 8K

Power Output assembly ......................................................................................................... 90

Transfer case assembBLy «««ccccttrrteiitiiiiiiiiiii e st e s e e s e e st aaes 96
three — cylinder engine four — Wheel drive «:+++ +rssereerariiiimiiiiiiiiiiiiii e e reieres s e e aeaaseaes 97
four - cylinder engine four — wheel drive ««tco-esteetieimiiiiiiiiiiii e e e eaa 102
L3 )G T 111 1) A 106
Safety frame and awning assembly  «+«ccoveernviiiiiiiiiiiiiiii i e 113
Electric devices and instruments assembly — ««+«tereeviriuiiiiiiiiiniiiiii e 115
Fuel tank assembBLy «reeceeeettttmiiiiiiiiiiiiitt e e s ra et e e et e e e aaeebnans 122
420 appliance two — wheel dIive  «rrersetertinrererimiiniiiii e e 123
424appHancefour — Wheel dIfve «««tcotrrertistintiiiiiiiiiiri i e e e e rae e e eaeane 123
Traction hook assembly ««crreetteiiiiiiiiiiiiiiii i e e 125
Hydraulic oil pump and pipeline assembly  ««cveevvetiiiiiiiiiiiii e 127
Huafeng three — cylinder engine ««««-««oeetetrmiitiiiiiiiiiiiiiiiiiiiiiiiia ettt ee e s s aannaas 128
Lijia three — cylinder engine «---ce+cceoeeeiiiiiniiiiiiiniiiniiinin . e e e e e e e, 129
Lijia four — cylinder engine ««+««tevtviiiiiiiiiiiiiiiiii et en e e aaaas 132
Jiangdong four — cylinder engine «««o«ceeteeuiiiiniiiiiiii e 134
Hydraulic oil pump and pipeline assembly ««ccveeetireiiiiiiiiiniiii e 136
420 appliance for I type SUSPENSION «+++++tevereserrrnisnntirmiiinnanniennnnns e et e e tasen e ereaes 137
550appliance for [[ type SUSPENSION ++++eeervrrrurminiititiitiiiii e 137
Lifter assembly <+« ooeoerrriiiiiiiiniiiii PP 144
T EYPE SUSPENSION ++veeterertnniiiiiiiiii ittt e e s s e s e e e e s s e anaa s 146
II EYPE SUSPEISION +rvcvreruetrttuiiiiiiitiiiitittttittttettttte ettt et eatestesae st ettetseaterseaneresnsnsessentasenenens 149
Suspension mechanism assembly — +++ccrceeeseeeiienen PP 154




420/480B.21.001 b 35854
Clutch assembly




#4448 2 ( Component code) :420.31. 001

844 % %7 ( Component name) : 54 S Ff — 1 ( front axle assembly - 1)

Fol rars P g o & i
No. ( Product code) ( Product name) per unit Remark
HUBAE ) Hif
420.31.001 GOEEEN front axle assembly 1 Mechanical turning
front axle
1 420.31.143 AT IR front wheel hub nut 10
2 420.31.102 B wheel hub 2
3 420.31. 144 IR Y front wheel hub bolt 10
4 GB/T5781 B2 M6 * 12 bolt M6 * 12 6
5 GB/T93 g 6 washer 6 6
6 420.31.116 R bearing cover 2
7 JB/T7940. 1 AR MI10 * 1 oil cup MI10 * [ 5
8 420.31.125 R nut 2
9 420.31. 104 R paper pillow 2
10 420.31.126 B lockwasher 2
I GB/T297 BHEHER 32206 rolling bearing 32206 2
2 GB/T297 R Bhil Ak 32208 rolling bearing 32208 2
13 GB/T9877. 1 JH3 B55 % 80 = 8 oil seal B55 80 % 8 2
14 GB/T91 #H 5 %40 pin 5 %40 2
15 420.31.015 R B knuckle assembly 2
16 GB/T1096 b 10 25 key 10 % 25 2
17 420.31.019 YRR Eap sy vertical shaft oil seal assembly 2
18 GB/T301 Rl 51108 rolling bearing 51108 2
19 420.31. 140 IES lining 6




#F444X 5 ( Component code) :420.31.001 #3442 77 ( Component name) ; B4 & 5 - 1 ( front axle assembly - 1)

= £ FE

%ﬁl (Pliroﬁct{godi : (P;rogﬁct%amfg‘) 'I:)Iifﬁii ﬁi{emari{z

0. per unit

20 420.31.011 BIES BR(E) Assistant branch pipe (left) -

21 420.31.013 LA branch pipe |

22 GB/T6170 12 M12 nut M12 1

23 420.31.113 iz gT lock screw 1

24 420.31.108 Eryan spacer 1

25 420.31.105 PRI pivot centre - : I

26 420.31.012 HIEEBR(H) Assistant branch pipe (right) I

27 GB/T6176 2R M16 %1.5 nut MI16 % 1.5 6

28 GB/T93 #HEE 16 washer 16 12

29 420.31. 103 s lining 6

30 GB/T5785 B2 M16 % 1.5 % 100 bolt M16 % 1.5 % 100 6

31 420.31. 101 T bracket 1

32 GB/T5783 124 M16 % 80 bolt M16 = 80 6




420.31.001 BT A —2
front axle assembly—2




#4448 2 ( Component code) ;420.31.001

#1144 7 ( Component name) : B & 5 -2 ( front axle assembly -2)

Fol o omamns =g oI 6
No. ( Produet code) ( Product name) per unit Remark
420.31.001 g =Y front axle assembly I ngﬁ?ffﬂi?j? front
! GB/T5785 2 M12 % 1.5 %50 bolt MI12 1.5 50 2
2 420.31.137 RIS 1T Horizontal coupling bar clamp 2
3 GB/T93 #Hhig 12 washer 12 2
4 GB/T6171 WERE M12 #1.5 nut M12 1.5 2
5 420.31.122 FRPIFFNES Right horizontal coupling barinner connection tube I
6 GB/T6173 B M18 %1.5 nut MI18 = 1.5 2
7 420.31. 131 JEMR base plate 4
8 420.31.132 PRk ball head bowl 4
9 GB/T91 §53.2%36 pin 3.2 %36 4
10 420.31.139 BREH ball pin 4
1 420.31. 133 AL right joint 2
12 420.31.118 T ) R right turning arm 1
13 420.31.134 BB E joint dust guard 4
14 420.31. 130 AN N dust guard closing ring 4
15 GB/T9459 HERE M4 % 1.5 nut M14 % 1.5 4
16 GB/T6170 2Rk M12 nut M12 2
17 GB/T93 g 12 washer 12 2
18 GB/T5782 2 M12 = 80 bolt M12 * 80 2




442 ( Component code ) :420.31. 001 &2 F7 ( Component name ) : 54l 2 B, -2 ( front axle assembly -2)

L I R Gne -
No. ( Product code) , ( Product name) per unit Remark
19 420.31. 120 AT horizontal coupling bar 1

| 20 420.31.121 ERRI AN IEE : Left horizontal coupling barinner connection tube |
21 GB/T6173 | BB MI8 + 1.5LH nut MI8 # 1. 5LH 2
22 420.31..129 ek left joint 2
23 420.31. 117 FE R 1) R left turning arm I
24 420.31. 107 YPhitt lognitudinal coupling bar I




HUSRENE B 1

- front drive axle assembly—1

424 .31.001




#3445 Component code) :424.31.001

#P{4-#F5( Component name ) ; BIIREIFF 55 - 1 (front drive axle assembly - 1)

SHIE

Fol mats & A R i &
No. ( Product code) (Product name) per unit Remark

424,31, 001 BUKSh AT B front drive axle assembly |
! GB/T5783 1248 MI2 %40 bolt M12 %40 4
2 GB/T93 Hhig 12 washer 12 4
3 424 ,31. 124 =k cover hoard 1
4 GB/T19877. 1 hEr FBSO * 105 = 12 oil seal FB80 * 105 * 12 1
5 424,31.125 FRFE cover boardlining |
6 GB/T276 Bk 6013 rolling bearing 6013 2
7 GB/T893. | T4 100 shield ring 100 2
8 404.31. 188 AP S bearing shield shoulder 1
9 424.31.122 A& shak s i middle transmission driven gear - 1
10 JB/T7940. 1 TR M10 * 1 oil cup M10 1 1
11 Q/YXF70 - 1992 W2 3E 73/8" plug screw Z3/8" ]
2 GB/TI160.2 it A10 oil leveler A10 !
13 424,31, 121 A axle sleeve 1
14 424,31, 126 FlaliEsh E 3Pt middle transmission driving gear I
15 GB/T276 R Bl 6309 rolling bearing 6309 1
16 424.31.128 Kl semi minor axis I
17 424,31, 127 KEE long distance sleeve 1
18 424.31. 123 PR (4H) adjusting spacer( group) 1
19 424.31.130 VAR A (H) adjusting spacer( group) 1
20 GB/T6176 WA M14 %1.5 nut M14 % 1.5 6




£ 44X 5 ( Component code ) ;424. 31,001 ER4 2 %7 ( Component name ) : BIIXZIAF S A - 1 (front drive axle assembly - | )

5 o o o i |
seril| {7 B 18 (rrotict LCC N W
21 424.31.205 Th|E ‘ washer 6
22 424,.31.117 COE &7k front driving axle I
23 424.31.115 IRy front wheel bolt 6
24 EAHE (4]) floating type oil seal ( group) 2
25 GB/T5783 1242 M8 %35 bolt M8 * 35 8
26 GB/T93 #HE 8 - washer 8 8
27 424.31.107 AR I A end shell cover I
28 424.31. 190 VHEE A (4H) adjusting spacer( group) 1
29 GB/T3452. 1 O R 236 5.3 G O - shaped ring 236 #5.3 G 1
30 GB/T276 Bahihk 6310 rolling hearing 6310 ]
31 424.31.114 IR BhAh driving axle shield ring 2
32 424.31. 108 Kupigahwshisit end transmission driven gear 1
33 GB/T276 | WEshiliK 6210 rolling bearing 6210 1
34 424.31.113 RS (4) adjusting spacer( group) |
35 424,31.110 o |8} shil middle transmission shaft 1
36 424.31.111 KEHMESHHIE 55 %30 end transmission lining 55 % 30 1
37 GB/T301 Bk 8107 rolling hearing 8107 ]
38 424,31, 105 -7 plug screw 2
39 424.31. 106 g washer 2
40 GB/T6170 128 M6 nut M16 [
41 GB/T5783 12 M16 + 50 bolt M16 50 |

2




{442 ( Component code ) :424.31.001 42 7 ( Component name ) : BiIXZAF 25 - 1 (front drive axle assembly - 1)

Fol rmanrs S A o &
No. ( Product code) ( Product name) per unit Remark
42 424, 31. 109 K mAEshAE A Left end transmission shell ]

43 424,31.112 KL sh Esh ikt end transmission driving gear 1
44 GB/T276 BEhEh & 6308 rolling bearing 6308 I
45 GB/T893. 1 4/ 90 shield ring 90 1
46 424,31.022 3%k casing cap 1
47 GB/T893. 1 P4k 102 shield ring 102 1
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ERE-XS ( Component code ) :424.31.001

Eb{4-2 75 ( Component name ) : B3R5 2 (front drive axle assembly -2)

Fol a5 e R o &
No. ( Product code) (Product name) per unit Remark

424.31.001 TSR ST 5 R, | front drive axle assembly 1
[ GB/T3452.1 O 140 %3.55 G O - shaped ring 140 %3.55 G 2
2 424.31.191 RE distance sleeve 1
3 424,31.129 G front axle shell l
4 424.31. 106 | washer 1
5 424.31, 105 W g plug screw 1
6 GB/T119 4§ B12 %20 pin B12 %20 4
7 GB/T3452. 1 OB 90 x2.65 G O - shaped ring 90 ¥2.65 G 1
8 424,31, 131 NRER R small bevel pinion shaft |
9 GB/T297 REhE R 32207 rolling bearing 32207 2
10 424.31.132 BE distance sleeve 1
I] 424.31.133 JEEE adjusting sleeve 1
12 GB/T893. 1 418 72 shield ring 72 1
13 GB/T9877. 1 ME (F)S0%72%8 D oil seal (F)50 %72 %8 D 1
14 424,31.134 MiES g oil seal seat 1
i5 GB/T3452. 1 OFME 34.5%3.55 G O - shaped ring 34.5 %«3.55 G 1
16 424.31. 104 J5 X et rear abutment washer 1
17 GB/T810 128 M30 % 1.5 nut M30 % 1.5 2
18 GB/T858 1EBhEE 30 clamping washer 30 1
19 424,31. 138 KB4 Big bevel gear 1
20 GB/T276 BEhiR 6216 rolling bearing 6216 2




£ {44 S ( Component code ) :424.31.001 B4 2 %7 ( Component name ) : FIIRENFF S RY -2 (front drive axle assembly -2 )

F5 1 monor 8 PR & g %

Sﬁgél ( Product code) ( Product name) pPeiffflsit Remark
21 424.31.137 NS differential cover 1
22 GB/TIL19 £4 B8 %20 pin B8 %20 2
23 424.31.139 RIS L half axle gear thrust washer 2
24 424.31. 144 & half axle gear 2
25 424.31. 140 17 E % -k planetary gear thrust washer 2
26 424,31, 143 1TEER planetary gear 2
27 424,31, 142 T EERH planetary gear shaft 1
28 424.31. 141 1k sh4H arresting pin l
29 424,31, 129 AT differential shell 1
30 GB/T93 #HpE 10 washer 10
3 GB/T70 AT MIO %70 bolt M10 # 70 6

- 16




RIARENET AL -3
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ERMH-{X 2 ( Component code) :424.31.001 B4 2 %7  Component name ) : BIREIF S L -3 (front drive axle assembly -3)

ol =& R g 4 R ais &
No. ( Product code) ( Product name) per unit Remark

424,31.001 AR ShF AR, front drive axle assembly 1
1 GB/T5783 2 HE MI2 %40 bolt M12 * 40 4
2 GB/T93 $HhiF 12 washer 12 4
3 424.31. 124 R cover board 1
4 GB/T98717. 1 JhE FBO = 105 * 12 oil seal FB8O * 105 % 12 1
5 424.31.125 E Y EIES cover boardlining 1
6 GB/T276 Rahi& 6013 rolling bearing 6013 2
7 GB/T893.1 P4 100 shield ring 100 2
8 404.31. 188 HARPE bearing shield shoulder I
9 424,.31.122 Hh (Al sh gk sl 48 middle transmission driven gear 1
10 JB/T7940. 1 AR M10 * | oil cup M10 * 1 1
11 Q/YXF70 - 1992 W2 IE 73/8" plug screw Z3/8”" |
12 GB/T1160.2 JlFR A10 oil leveler A10 1
13 424.31. 121 A “axle sleeve i
14 424.31.126 iaME sl ek middle transmission driving gear 1
15 GB/T276 R 6309 rolling bearing 6309 1
16 424,31. 145 KA semi major axis 1
17 424,31, 127 KigE long distance sleeve |
18 424,31.123 THEEHR(4H) adjusting spacer( group) 1
19 424.31. 130 PR (4H) adjusting spacer( group ) 1
20 424.31.110 8] 45 3h middle transmission shaft 1

[y
o




"E‘B#ﬁ%(‘Component code) :424.31.001 EB {44 %5 ( Component name ) : BIRZHF 4 5 -3 (front drive axle assembly -3 )

e - GHE "
Sgl ‘igl (F;roict{&dg (?;'ogz,ct%amﬁr\) ll:)]i‘{fj;f ﬁi{emarg
0. per unit
21 FaA il (4H) floating type oil seal (group) 2
22 424.31. 111 KIfEshtE 55 % 30 end transmission lining 55 % 30 » 1
23 GB/T301 RBohi& 8107 rolling bearing 8107 1
24 424,31, 105 287 plug screw 2
25 424.31. 106 H washer 2
26 424.31. 146 HAEK R right end shell. 1
27 GB/T6170 W2 M16 nut M16 1
28 GB/T5783 124 M16 # 50 bolt M16 * 50 1
30 GB/T276 YR shim & 6308 rolling bearing 6308 1
31 424.31.113 PWE () adjusting spacer( group) 1
32 GB/T893. 1 1418 90 shield ring 90 1
33 424.31.022 ¥k casing cap 1
34 GB/T893. 1 45 102 shield ring 102 1
35 GB/T276 Rl 6210 rolling bearing 6210 1
36 424.31.108 Kt shehshhit end transmission driven gear 1
37 424.31.114 IR Shh 4R driving axle shield ring 2
38 GB/T276 R ahih& 6310 ' rolling bearing 6310 1
39 GB/T3452. 1 OJER 236 5.3 G O —shaped ring 236 *5.3 G 1
40 424,31. 190 TR A () adjusting spacer ( group) I
41 424.31.107 N ey end shell cover l
42 GB/T93 P 8 washer 8 8

. 19.




ER &S ( Component code ) :424.31.001 E04% 2 %R ( Component name ) : BIIEZN7F 2 AL -3 (front drive axle assembly -3)

gol o rmanros P T G &
No. ( Product code) ( Product name) per unit Remark
43 GB/T5783 12 He M8 35 bolt M8 # 35 8
44  424.31.117 AT BK shh front driving axle |
45 424,31.115 IR i front wheel bolt 6
46 424,31.205 hJE washer 6
47 GB/T6176 A M14 % 1.5 nut M4 % 1.5 ' 6




424 .31.001

BIIEEHT S R —4
front drive axle assembly—4




Z344#4L5 ( Component code) :424.31.001 &R 42 %4 ( Component name ) : FTIRENF & - 4 ( front drive axle assembly -4)
I3 o4 oa O & T IR &
No. ( Product code) ( Product name) per unit Remark
424,31, 001 BUAR SN S front drive axle assembly 1

1 424,31, 160 AN dustproof cover 2

2 JB/T7940. 1 THAF M6 = 1 oil cup M6 # 1 2

3 424.31. 165 Gl pintle 2

4 GB/T893. | P4 35 shield ring 35 2

5 GB/T9163 FKATAR GE20ES knuckle bearing GE20ES 2

6 424.31. 166 W EE L piston joint 2

7 424.31.167 fRE distance sleeve 2

8 424.31.168 AL slot nut 4 MI8 % 1.5

9 GB/T91 £ 3.2 %40 pin 3.2 %40 4

10 424.31.027 BRI B rubber shield 2

11 JX -2X N i hose clamp 2 44 - 64

12 424.31.019 THEL oil cylinder 2

13 424.31.026 B mEE joint sealed cowling 2

14 424.31.174 Pk () coupling bar joint (left) 1

15 424.31.178 JE B nylon pillow 2

16 424.31.177 BR 3L 4 ball head pin 2

17 424.31.180 Je b g nylon seat 2

18 424.31. 179 # pillow 2

19 424.31.183 A (4H) spacer( group) 2

20 GB/T893. 1 1418 37 shield ring 37 2

o
[ ]




E3{#4X 2 ( Component code) :424.31.001 #0427 ( Component name) ; BTIREF S B -4 (front drive axle assembly -4)

= L =N
Fo Ea R e R SRR & &
( Product code) (Product name ) . Remark
No. per unit
21 GB/T6173 128 M20 « 1. 5LH nut M20 % 1. 5LH 1
22 424.31.175 BRI horizontal coupling bar 1
23 GB/T6173 Y2 M20 % 1.5 nut M20 % 1. 5 1
24 424.31.176 PiFFEL (4) coupling bar joint (right) 1

.23 .
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front drive axle assembly—5

424 .31.001




ER4XS ( Component code) :424.31. 001

#3142 %5 ( Component name ) : FiIRZIHF 5 AL - 5(front drive axle assembly -5)

Fol =g 8 R qRRE &

No. { Product code) ( Product name) per unit Remark
424.31.001 BTER Bh 8 S8R, front drive axle assembly 1

1 GB/T5782 B4 M16 * 100 bolt M16 * 100 6

2 GB/T93 #HpE 16 washer 16 6

3 424.31.101 e bracket I

4 GB/T93 R 14 washer 14 8

5 GB/T5783 1244 M14 % 40 bolt M14 % 40 8

6 GB/T5783 1244 M16 * 40 bolt M16 * 40 1

7 GB/T6170 124} M16 nut M16 |

8 424.31.025 Wt oil seal 1

9 424,31, 149 A S front abutment 1

10 424,31.150 %3k casing cap 1

11 424.31. 148 B S R E front abutmentlining 1 50 %40

12 GB/T4790. 1 TR M8 # 1 oil cup M8 x | , 2

13 GB/T3452. 1 OFLM 47.5%3.55 G O - shaped ring 47.5 %3.55 G 1

14 424,31.024 TMETFERIR S (4 oil cylinder revolution axis weld assembly 2

15 424.31.147 RIS AT 455 front axle shellfront revolution axis 1

16 GB/T3452. 1 OFHE 58 %3.55 G O - shaped ring 58 *3.55 G |

17 GB/T5783 124 M8 20 bolt M8 %20 2

18 GB/193 HhHE 8 washer 8 2

19 IB/T7940.2 TR 45°M8 * 1 oil cup 45°M8 * 1 2

20 GB/T5783 24 M12 %40 bolt M12 40 6

.25 .




ER44XS-( Component code) :424.31.001 R {42 %7 ( Component name) : BIREIF A AL - 5(front drive axle assembly —5)

Fol pranrs | R o B
No. ( Product code) ( Product name) per unit Remark
21 GB/T93 #HpE 12 washer 12 18
22 GB/T6170 12 M12 nut M12 12
23 GB/T900 WBAE AMI2 %40 -8.8 double screw bolt AMI2 %40 -8.8 12
24 404.31.156 Ja R E rear abutment lining 1
25 GB/T3452. 1 OB 45%3.55 G O - shaped ring 45 #3.55 G 1
26 424,31, 155 J& rear abutment 1

© 26 -
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ER {4 = ( Component code) ;480B.31.001

 ER{£ 4 %R ( Component name)

2L,

(Rl

S Y - 1 (front axle assembly - 1)

Fol maRe & i B
No. ( Product code) ( Product name) per unit Remark
480B.31.001 AL front axle assembly | hy (h'ai{?icgtzuﬁir:?gﬁgﬁt axle
1 420.31. 143 EIE 4 851 front wheel hubnut 10
2 420.31.102 H# wheel hub 2
3 420.31. 144 BifCEIEE front wheel hubbolt 10
4 GB/T5781 B M6 + 12 bolt M6 * 12 6
5 GB/T93 6 washer 6 6
6 420.31.116 RS bearing cover 2
7 JB/T7940. 1 SRR M10 # 1 oil cup M10 * 1 5
8 420.31. 125 s nut 2
9 420.31.104 piivers) paper pillow 2
10 420.31. 126 i lockwasher 2
11 GB/T297 Rahil& 32206 rolling bearing 32206 2
12 GB/T297 Rahit& 32208 rolling bearing 32208 2
13 GB/T9877.1 Jh#EF B55 %80 8 oil seal B55 %80 % 8 2
14 GB/T91 £4 5 %40 pin 5 #40 4
15 420.31.015 e AR knuckle assembly 2
16 GB/T1096 4 C10 28 key C10 * 28 2
17 420.31.019 SEHIRE S A vertical shaft oil seal assembly 2
18 GB/T301 Wahih& 51108 rolling bearing 51108 2
19 480B.31. 140 E lining 6




#14£4% S ( Component code) :480B. 31.001

#h 142 ¥ ( Component name ) : §i3h S A, - 1 front axle assembly - 1)

EDatEi

A I R L A &
No. (Product code) ( Product name) ) per unit Remark
20 480B.31.011 BEE SR () Assistant branch pipe (left) 1
21 480B.31.013 BE B branch pipe 1
22 GB/T6170 YR M12 nut M12 |
23 420.31. 113 GERET lock screw 1
24 420.31. 108 E53330 spacer 1
25 420. 31. 105 PEesh pivot centre 1
26 480B.31.012 BIEERNRCE) Assistant branch pipe (right) 1
27 GB/T6176 WA M16 %1.5 nut M16 % 1. 5 6
28 GB/T93 I 16 washer 16 12
29 420.31. 103 ¥HE lining 6
30 GB/T5785 BEAE M16 % 1.5 % 100 bolt M16.% 1.5 % 100 6
31 420.31. 101 FEH bracket 1
32 GB/T5783 1Z 4 M16 = 80 bolt M16 % 80 8
33 GB9459 WERE M24 %2 nut M24 %2 2
34 GB/T93 Hhig 24 washer 24 2
35 480B.31. 145 HE washer 2
36 GB/T3452.1 OFEHE 24.5%3.55 G O - shaped ring 24.5 % 3.55 G 2

<29 .
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E3 44X 2 ( Component code) :480B. 31. 001

& 14&#% ( Component name) ; B % i ~ 2 ( front axle assembly -2)

ERs AN B=N
o. per unit
480B.31.001 GIE TSy front axle assembly 1 W B 1 B

1 GB/T5785 B4 MI2 1.5 %50 bolt M12 % 1.5 50 2

2 420.31.137 BRI e 7 horizontal coupling bar clamp 2

3 GB/193 HE 12 washer 12 2

4 GB/T6171 PERF MI2 % 1.5 nut M12 % 1.5 2

5 420.31. 122 PEV Eaka Aok k= Right horizontal coupling harinner connection tube 1

6 GB/T6173 YBRE MI8 1.5 nut M18 1.5 1

7 420.31.131 AR base plate 2

8 420.31.132 BR3L Wi ball head bowl 2

9 GB/T91 3.2 %36 pin 3.2 %36 2
10 1420.31.139 BRAY ball pin 2

11 420.,31. 133 ik right joint 1

12 480B.31.118 eyl right turning arm 1

13 420.31.134 B3 o joint dust guard 2

14 420.31. 130 B2k B - dust guard closing ring 2

15 GB/T9459 $EEE M14 % 1.5 nut M14 1.5 2

16 480B.31. 120 BRI horizontal coupling bar 1

17 420.31. 121 FERERIAT Py Left horizontal coupling barinner connection tube 1

18 GB/T6173 $2EF M18 1. 5LH nut MI8 = 1. SLH 1

<31 -




£ S ( Component code) :430B.31. 001 E8{#Z F7 ( Component name) : Bi5l & B - 2 (front axle assembly -2)

r 5 =) =] = E“ a1
SE;ZI (jﬁ;roculljict{fodg (Fl:‘oggct%amiﬁ) 'E'i??es. ﬁi{emarl{?
o. per unit

19 420.31.129 Ak left joint 1

20 480B.31.117 e mE left turning arm 1

21 '

22

23

24

25




traction device assembly

FES|RBEK

420.35.001

<33 .




£ 44X S ( Component code) :420. 35,001 8425 ( Component name ) :i%l%%% ( traction device assembly )

ol rarsg R o &
No. ( Product code) ( Product name) per unit Remark

1 420.53. 101 B iEsy connection pin 2

2 GB/T93 - 1987 #JE 16 washer 16 2

3 420.35.013 U B RE 4 U - shaped pin weld assembly 1

4 420.35.113 [t anges elastic lockpin 2

5 GB/T6172 -2000 W2 M16 nut M16 » 2

6 420.35.012 FE 3| MR traction board weld assembly 1

7 420.35.115 pu el ) connection pin 1

8 420.35.112 44 lockpin 2

9 420.35.103 U BI04 U - shaped hook lower part 1

10 420.35.102 U Righy {4 U - shaped hook upper part 1

11 420.35.011 o mIREe Traction pintle weld assembly 1

12 GB/T5782 -2000 HEAE M16 = 80 bolt M16 * 80 2

13 420.53.013 A8y Bk, lockpin assembly 2

.34 .
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ER 44X 5 ( Component code) :420.37. 001

EB 4 %% ( Component name ) : T %48 5 B - 1 ( Gear box assembly - 1)

ol Earg R 4 R &
No. ( Product code) ( Product name) per unit Remark

1 420.37. 162 ElRISE =Y Assistant speed change guide board |

2 GB/T5783 -2000 2 M8 x 16 bolt M8 x 16 4

3 GB/T854 — 1988 1 E 8 washer 8 4

4 420.37. 161 FEHESHR Master speed change guide board 1

5 420, 37. 164 AR AT I SR gear shift lever spring shield ring 2

6 420.37. 165 AR AT e gear shift lever spring 2

7 420.37. 163 AT 55 gear shift lever upper cover 1

8 420.37. 177 BET rivet 2

9 GB/T893.1 - 1986 14 35 shield ring 35 2

10 420.37. 166 LURT Ty N b Y] gear shift lever dust guard 2

11 420.37. 167 FAFHFF Master gear shift lever 1

12 420.37.015 F A BT B, Master speed change control handle assembly ]

13 420.37.016 BIAr R AR AR Assistant speed change control handle assembly 1

14 420.37. 160 BIAR A Assistant gear shift lever |

15 GB/T5783 -2000 WA M10 x 30 bolt M10 x 30 6

16 GB/T193 -1987 " 10 washer 10 6

.36 -




Gear box assembly—2

TERFEER -2

420.37.001

37




#4445 ( Component code) :420.37.001

#4442 %8 ( Component name) ; 3 %5 5 A - 2 ( Gear box assembly -2 )

Jol o om e g R B &
No. ( Product code) ( Product name) per unit Remark
| 420.37.119 I ﬁ’ﬁ%iﬁ%éﬁ@ Il axle bearing coverpaper pillow 1
2 420.37.120 I il R = Il axle bearing cover 1
3 GB/T93 - 1987 #HIE 8 washer 8 8
4 GB/T5783 - 2000 1244 M8 x 25 bolt M8 x 25 8
5 GB/TI19 - 1986 # D12 x 30 pin D12 x30 6
6 GB/T5782 -2000 PRFE M12 x 35 bolt M12 x 35 2
7 GB/193 - 1987 12 washer 12 24
8 420.37.101 AR AR gear box shell {
9 GB/T5782 - 2000 124 M12 x 70 bolt M12 x70 8
10 420.37.153 BIRY T Y 3k reverse gear fork head f
11 GB/T879 - 1986 £H5 %26 pin 5 x26 7
12 420.37.155 B34 3E X g reverse gear fork shaft 1
13 420.37. 146 BiRkTE X reverse gear fork 1
14 420.37. 151 H A4 interlock pin 1
15 420.37. 154 RIIARH L Assistant gear shifting block 1
16 420.37.156 Bl AR d% X Assistant gear shift fork shaft 1
17 420.37. 145 I RISTE) 38 Assistant gear shift fork |
18 QC/T387 - 1999 ZEH 14 slip piece 14 2
19 420.37.135 X E A meE fork shaft positioning apring 4
20 GB/T308 - 1989 ER 8.0000G100b steel ball 8. 0000G100b 4
21 GB/T5783 -2000 124 M10 x 20 bolt M10 x20 1




£ 444X S ( Component code) :420.37. 001 &R 4% 257 ( Component name ) : 35 %45 5 F, -2 Gear box assembly -2)

s ST = SRR .

Sﬁzi'a l (?; 1o ﬁic tfcco d:j) (Fl?ro 5 S ct %amiﬁ\) ' pl;ire fslsl ¢ ﬁi{emarlﬁ{
22 GB/T93 #uE 10 washer 10 13
23 420.37. 140 BEIRY IR AR Reverse gear shaft limit hoard 1
24 GB/T6171 P MI2 X 1.5 nut MI2 x1.5 10
25 GB/T899 B2 AMI2 ~MI12 x1.53 x5 ~8.8 | double screw bolt AMI2 - MI2 x 1,53 x5 -8.8 10
26 420.37.147 m-VEHEY I - IV grade fork 1
27 420.37. 150 Il - IV &4k S Il - Vgrade fork shaft 1
28 GB/T1153 AR M10 x 1 oil cup M10 x 1 2
29 420.37. 158 B E pedal shaft lining 2
30 420.37. 159 NEMATE releasing shaft lining 2
31 420.37.152 I - IRk [ - [ grade fork head 1
32 420.37. 149 [ - TR I - Mgrade fork shaft 1
33 420.37. 148 I - TR [ - Il grade fork 1
34 GB/T91 44 4 x40 pin 4 x40 1
35 GB/T5873 244 M12 x 30 bolt M12 x 30 4

.39 .
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Gear box assembly—3
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£ 444X 5 ( Component code) :420.37. 001 &R 2 #7 ( Component name ) ; T %45 S FX - 3( Gear box assembly -3 )

75 \ | fi 4
Sgl"ia] (th’ro?]u?wt1 Eode%) (?lz:rogcéct %a miﬁ) ‘;igi §i{emari@
o. per umnit
I 420.37. 137 h F1% e Rh power output connection shaft 1
2 GB/T5783 -2000 1242 M10 x 30 bolt M10 x 30 4
3 GB/T93 - 1987 I 10 washer 10 4
4 420.37.139 R U R 2 Assistant gear shift bearing cover I
5 GB/T894.1 - 1986 P4 40 shield ring 40 2
6 GB/T305 - 1989 1F3hF5R 90 x96. 5 closing ring 90 x 96. 5 l
7 GB/T276 - 1994 7K 6308N bearing 6308N I
8 GB/T894.1 - 1986 | $4& 50 shield ring 50 1
9 GB/T276 - 1994 & 6210 bearing 6210 I
10 420.37.170 wHE lining 2
11 420.37.169 BIAR S E B 4ol assistant gear shift driving gear shaft I
12 420.37.136 HEE connection sleeve |
13 GB/T893.1 - 1986 P4k 21 shield ring 21 I
14 GB/T276 - 1994 Hh7K 6007 bearing 6007 1
15 420.37.134 I - VYA IT - IV grade engaging tooth sleeve 1
16 420.37.132 W - IVEYm-& 4 B I - IV grade engaging tooth seat 1
17 420.37. 131 & Eshikse Il gradedriving gear |
18 420.37. 130 M RrE Il grade gear lining 1
19 420.37.128 I FBhiie I gradedriving gear 1
20 420.37. 127 [ - IR RE I - II grade gear distance sleeve 1
21 420.37. 126 [ B3k I grade driving gear I




£ 44485 ( Component code) :420. 37.001

R4 2 % ( Component name) ; 25 %48 5 Ff, - 3 ( Gear box assembly -3 )

ol wop o2 R G &
No. ( Product code) ( Product name) per unit Remark
22 GB/T276 - 1994 A& 6208 bearing 6208 2
23 GB/T9877.1 - 1988 223 EF B40.62. 8 framework oil seal B40, 62. 8 1
24 GB/T3452.1 -1992 O FIE 23.6 x1.8G O - shaped ring 23.6 x 1. 8G 2
25 420.37.202 I %h 1 shaft I
26 420.37.201 BB & 23 Hh assistant clutch shaft 1
27 420.37. 143 T %hih 7R 25 4t 3k I shaft bearing coverpaper pillow 1
28 420, 37.124 I %yl Ak 25 I shaft bearing cover |
29 GB/T895.2 - 1986 PLIE 24 shield ring 24 1

<42 .




TEE R4

420,37.001

Gear box assembly—4
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44 E ( Component code) ;:420.37.001

4258 ( Component name) : 35 3 4E 2

i -4 ( Gear box assembly -4)

50 5= om o = & T B &
No. ( Product code) ( Product name) per unit Remark
| GB/T812 - 1988 B M24 x 1.5 nut M24 x 1.5 1
2 GB/T858 - 1988 Hhig 24 washer 24 |
3 GB/T305 - 1989 1-BhFF 72/78.6 closing ring 72/78.6 1
4 GB/T276 - 1994 7K 6306N bearing 6306N 1
5 420.37.118 1 4ty ti o 2 Il shaft end shield ring 1
6 420.37.114 I - I#¥HRAE I - II gradegear lining 2
7 420.37.117 R =085y I grade driven gear I
8 420.37.115 I - I¥EE I - II grade engagement sleeve I
9 420.37.116 I - MR mGA t4 E I — II gradeengaging tooth seat 1
10 420.37.113 T ¥4 Il gradedriven gear 1
Il 420.37.112 ¥ M Bhik % Il gradedriven gear i
12 420.37.110 Il - Vs mE Il - IV grade gear distance sleeve ]
13 420.37. 108 V4 B i §e IV grade driven gear 1
14 GB/T276 - 1994 R 7K 6208 bearing 6208 2
15 420.37. 109 11 %t [ shaft 1
16 GB/T5846 - 1986 7K K202620 bearing K202620 {
17 420.37. 105 H8Y A Bhik5e Reverse gear driven gear 1
I8 420.37.106 {3044 5 %5 w5 147 TR reverse gear gear engaging tooth seat |
19 420.37. 111 R distance sleeve 1
20 GB/T5846 - 1986 7K KK354334 bearing KK354334 |
21 420.37.103 El s M Bh i 5 assistant gear shift driven gear 1




#4848 2 ( Component code) :420.37. 001 #4257 ( Component name) : T iEFH B A -4 ( Gear box assembly -4)

75 = HHE o
Szrial (?;ro?ll:ictﬁodg (}S;rocﬁct%amféﬁ) ?igi %emarl{cf

o. per unit

22 420.37. 102 H#iE shield ring 1

23 420.37. 107 Bl s A Bhid assistant gear shift driven shaft 1

24 GB/T276 - 1994 & 6307 bearing 6307 1

25 QC/T387 - 1999 K14 buckling 14 " | 2

26 420.37. 141 Ry ) 4 reverse gear middle shaft 1

27 420.37.171 Bl E reverse gear gear lining i

28 420.37.172 (B4 R EA 58 reverse gear middle gear 1

. 45 .




.917.

420.38.001

EfEm-1

Rear axle assembly—1




EB {44 S ( Component code) :420. 38. 001

B4 F R ( Component name) : FHF & - | ( Rear axle assembly — 1 )

) \ = \
Slgri;l (P;ro?]?lct{?odi (F;‘Oﬁﬂﬁamﬁ ?iiﬁgf ﬁhemari{?
o. per unit
1 420.38. 101 AR & rear axle shell 1
> GB/TI19 - 1986 | 4 DI2 x 28 pin D12 x 28 2
3 420.38. 175 T lower veover I O S R
4 GB/T6171 ~2000 | #2FF MI2 x1.25 —Zn. D nut MI2 x 1.25 —Zn. D 2%
5 GB/T93 - 1987 | 4 12 washer 12 24
6 GB/T899 — 1988 | 84k AMIZ-MI2x 125 150 -8.8~Zn.D | double serew bol AMI2-MI2x 1. 5X150-8.8 20D | 24
7 650.38.014 M A piston assembly 1
8 650.38. 163 8] washer I
9 GB/T93 - 1987 | 4/ 10 washer 10 8
10 | GB/TS783 -2000 | 4248 10 25 - Zn. D bolt 10 x25 - Zn. D 4
11 GB/T5783 2000 1248 M8 x20 - Zn. D bolt M8 x20 - Zn. D 6
. GB/T93 - 1987 | #4488 washer 8 6
13 420.38.016 I SE 24, fueling air plug assembly i
14 420.38.124 I upper cover I
5 GB/T297 1994 | & 32208 bearing 32208 2
6 424.38. 116 AR EhR e M front driving output gear - dﬁo}?fiﬁ%}?&?{lm
17 | GB/T894.1-1986 | £ 48 shield ring 48 1
I8 | GB/T894.1-1986 | 2% 50 shield ring 50 1

.47 .




E &S ( Component code) :420. 38. 001

#0344 % 3 ( Component name) ; 5755 - 1 ( Rear axle assembly - 1)

= L =
Fol rmanrs R Piven i
( Product code) ( Product name) o Remark
No. per unit
19 GB/T283 - 1994 R NUP2210 bearing NUP2210 I
PUAL IR S 424.38. 115
20 420.38. 115 NG s small bevel pinion shaft | four — wheel drive use
_ 424.38. 115
2 GB/T5783 -2000 | #2842 10 x30 - Zn. D holt 10 x 30 — Zn. D 4
22 420.38. 118/119/120 | #E5ie iRy bevel gear shaft adjusting spacer =
23 420.38. 117 IR R bearing seat 1
24 GB/T812 - 1988 MEHE M39 x 1.5 nut M39 x 1.5 2
25 GB/T858 - 1988 #HE 39 washer 39 1
26 420.38.122 WEE engagement sleeve 1
27 GB/T879.1 -2000 £ 6 x50 pin 6 x50 |
28 GB/T119 - 1986 44 D14 x 30 pin D14 x30 4
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ER X5 ( Component code) :420.38. 001 AT Component name) ; 54 S B, - 2 ( Rear axle assembly -2 )

Tl Fanrs B R ot & o
No. ( Product code) ( Product name) per unit Remark
1 420.38. 151 T E 2B adjusting nut 2
2 420.38. 156 A locking plate 2
3 GB/T93 - 1987 HE 8 washer 8 4
4 GB/T5783 -2000 WA M8 x 12 —Zn. D bolt M8 x12 —Zn. D 4
5 GB/T5783 -2000 W24 10 x25 ~Zn. D bolt 10 x25 -Zn. D 12
6 GB/T93 - 1987 #E 10 washer 10 12
7 420.38.177 A5 25 5 B AR R Right differential bearing seat I
8 GB/T297 - 1994 7K 32013 bearing 32013 |
9 420. 38. 147 At R B half axle gear spacer 2
10 420.38. 144 R Right half axle gear !
11 420.38. 148 RS planetary gear spacer 2
12 420.38. 145 TR planetary gear 2
13 420, 38. 146 1T 5 planetary gear shaft |
14 420. 38. 152 HiE R lockwasher 4
15 420. 38. 141 KA ’ Big bevel gear I
16 420.38. 150 T EE a1 R planetary gear shaft thrust bolt 2
17 420, 38. 149 RAE 50 [ 984 Big bevel gear fixing bolt 6
18 GB/T297 — 1994 Wk 30211 bearing 30211 I
19 420.38. 142 Jr B AR R s Left differential bearing seat |
20 420.38.019 P37 1sYiY differential block assembly I
21 420.38. 143 Ik ah ik ie Left half axle gear 1




44X 2 ( Component code) :420.38. 001

#3442 77 ( Component name) : JF#7 5 5 - 2 ( Rear axle assembly -2 )

ol o g PR & T g &
No. ( Product code) ( Product name) per unit Remark
22 420. 38. 140 FEHA K differential shell body |
23 GB/T6170 - 2000 W2HRE MI12 - Zn. D nut M12 —Zn. D 8
24 420.38.015 SIS R A differential block pedal weld assembly 1
25 GB/T879.1 -2000 56 %35 pin 6 x 35 1
26 GB/13452. 1 O 15%x2.65G O - shaped 1ing 15 x2.65G |
27 420. 38. 160 25 T [B] 47 g S differential block release spring I
28 420.38.158 AR i differential block fork shaft 1
29 420,38, 159 %P differential block fork I
30 GB/T879.1 -2000 46 x38 pin 6 x 38 I
3] 420.38. 190 R PiE differential block fork block 1
32 QC/T388 - 1999 Wi 2R 20 bowl - shaped slip piece 20 1

.51 -




©52.

KRB

Final transmision assembly

=
B

420.39.001 /002




#4445 ( Component code) :420.39.001/002 44257 Component name ) ; 5z 2&{£ 5 2 i ( Final transmision assembly)

A = O 4 R i # o F
No. ( Product code) ( Product name) per unit Remark
| 420.39. 109 BEINRE | Kingpin outside distance sleeve 12
2 420.39.103 TR planetary gear 6
3 GB/T309 -2000 REFS5 x23.8 kingpin 5 x23.8 264
4 420.39. 105 BEFHNIRE kingpin inside distance sleeve 6
5 420.39. 106 TR ‘ planetary gear shaft ' 6
6 GB/T879. 1 -2000 44 8 x25 pin 8 x25 6
7 420.39. 111 PR stopper 2
8 420.39. 112 IR Shim B SR e 2
9 420.39.110 IR ShEh A A driving axle locking bolt 2
0 420.39. 101 e ? left half axle ]
420.39. 102 paE it right half axle 1
11 420.39. 104 TR - planet frame 2
12 420.39. 107 1 gear ring ‘ 2
420.39. 121A
13 420.39.121B S adjusting spacer ‘ WE
420.39.121C
14 420.39.113 R distance sleeve 2
15 GB/T276 - 1994 Rahih & 6211 rolling bearing 6211 2
6 420.39.115 R EE Left driving sleeve 1
» 420.39. 114 HIRshEY Right driving sleeve 1
17 GB/T276 - 1994 Rahh& 6212 1'qllixlg bearing 6212 2

.53 .




E344X2 ( Component code) :420.39.001/002

BB {42 #5 ( Component name) ; Fx24{£5h 5 i (Final transmision assembly)

A I R QAR bk
]3:)1‘3 ( Product code) { Product name) Vl‘eces.t Remark
per uni

18 GB/T3452. 1 - 1992 OB 115 %x3.55G O - shaped ring 115 x3.55G 2

19 GB/T9877. 1 - 1988 ¥ FB709510D oil seal FB709510D 4

20 420.39. 116 T3 e oil seal seat 2

21 420.39. 120 IR B e A driving wheel fixing bolt 16

22 420.39.119 IX Bh4G [# o 1A driving wheel fixing nut 16

23 420.39. 118 4K gl driving axle 2

24 GB/T5782 -2000 BEFE M12 x30 bolt M12 %30 8

25 GB/T193 - 1987 i 12 washer 12 8

. 54 .




Circulation ball type turning device assembly

TEIRER R 5 A

420.40.001

.55 .




A S (Component code) :420.40.001  &#4&FR( Component name ) - fEEF3k F15 88 & X ( circulation ball type turning device assembly)

Fol maeiks R i I
No. (‘Product code) ( Product name) per unit Remark

I 420.40.011 A % B, hand wheel assembly 1

2 GB/T 6173 -2000 W MI6 x 1.5 nut M16 x 1.5 [

3 420.40.013 FE 1] 4 MO, turning shaft assembly 1

4 420. 40. 120 £ LEZN contact ring I

5 GB/T 845 - 1985 H 24T ST2.9 x6.5 self — tapping screw ST2.9 x 6.5 1

6 420.40.113 ¥l A steering column ]

7 GB/T 6170 -2000 | #24F MI0 nut MI10 I

8 420.40.015 L MEHIN RS g =g turning shaft oil seal assembly I

9 GB/T 5783 -2000 BEAR M10 x45 bolt M10 x45 |
10 420.40. 105 HE kT column elamp I
11 GB/T 5783 —-2000 124e M8 x 25 bolt M8 x 25 4
12 GB/T 93 - 1987 HPE 8 washer 8 8
13 420.40.110 t&= upper cover 1
14 420.40. 126 R upper cover liner =
15 GB/T 6173 -2000 12HE M24 x 1.5 nut M24 x 1.5 |
16 420. 40.202 TRIRET adjusting bolt 1
17 GB/T 3452.1 -1992 | O BUI%+HE 23.6 x2.65G O - shaped seal ring 23.6 x2.65G |
18 GB/T 5783 -2000 124 M8 x 20 bolt M8 x 20 4
19 420.40. 102 = side cover 1
20 420.40. 125 ) & 3f 2h side cover liner I
21 420.40. 103 FEa] R turning rocker 1




AL 2 Component code ) :420.40. 001

B2 R ( Component name )  fEFREk{ 418 25 5 A5 ( circulation ball type turning device assembly)

T R R &
No. ( Product code) ( Product name) per unit Remark
22 GB/T 308 -2002 HIR ©7.938 steel ball ®7.938 68
23 420.40. 123 HIRGE steel ball guide tube 4
24 420.40. 104 18R nut 1
25 GB/T 65 -2000 $2ET M6 x 10 bolt M6 x 10 2
26 GB/T 93 - 1987 #E 6 washer 6 2
27 420.40. 121 e guide tube clamp 1
28 Hi7k 569306 bearing 569306 2
29 420.40. 131 HELLIE cone — shaped pipe plug 1
30 420.40. 101 Fix Shell body 1
31 GB/T 899 - 1988 A M12 x28 double screw bolt M12 x 28 4
32 GB/T 93 - 1987 #E 12 washer 12 4
33 420.40. 111 BERE rocker lining 1
34 GB/T 9877.1 - 1988 yhE FB03204508D oil seal FB03204508D 1
35 420. 40. 025 R SR turning rocker assembly 1
36 GB/T 93 -1987 HhE 22 washer 22 1
37 GB/T 6173 -2000 REM22 1.5 nut M22 x 1.5 1
38 GB/T 6170 ~2000 | 424 MI12 nut M12 4
39 GB/T 93 - 1987 #EE 10 washer 10 1
40 GB/T 93 - 1987 #E 16 washer 16 1

.57 .




K S ( Component code ) :480B. 40,001

344 £ %5 ( Component name) : 5@ &% - 1(F

ull hydraulic turning system - | )

Fol rmars R G £
bl%“a] ( Product code) (Product name) Pl.e o Remark

0. per unit

1 420,40.011 77 1) 3% 8, hand wheel assembly 1

2 424.40.016 Lzamp e sy deflecting rod assembly |

3 GB/T5783 -2000 124 M10x30 bolt M10x30 4

4 GB/T93 - 1987 #1110 washer 10 4
5 424, 40. 101 ) s 28 Turning press bracket I

6 GB/T5783 -2000 W24 M12x35 bolt M12x35 4

7 GB/T93 - 1987 HHE 12 washer 12 4

8 XCEIL45 EWIER 8 full hydrauic turning device 1

9 JB/T982 - 1977 IEE 20 washer 20 6

18] 424, 40. 102 22 I8 AR hollow long bolt 2

11 424.40. 109 KEE long connection pipe 2

12 484B.40.012 B a0 5 TR B, turning oil pump oil pressing pipe assembly 1

13 484B.40.019 FEa AL A SR, sieering device oil return tube assembly 1

14 GB/T67 -2000 24T M6x20 bolt M6x20 1

15 480B.40. 110 I A T Right turning 6il tube clamp 2

16 GB/193 - 1987 6 washer 6 |

17 GB/T6170 —2002 128k M6 nut M6 1

18 JK-1A T hose clamp 4

19 454B.40. 124 R oil delivery hose 2

20 484B.40.021 MR RS turning oil tank bracket weld assembly 1

.59 .




B2 ( Component code) :480B. 40,001 #B 4% #: ( Component name ) : £ 7 FE# (5 R4 ~ 1 (Full hydraulic turning system - | )

Eol rmanrs R G PR
No. ( Product code) ( Product name) per unit Remark
21 454B.40.021 FEIal VAR A B TR A turning oil tank and oil cleaner assembly ]

22 GB/T5783 -2000 12k M8x20 bolt M8x20 2
23 ZWCB - 0806 (BE)ERZE (right) continuous flow pump |
24 GB/T93 - 1987 g 8 washer 8 12
25 GB/T5781 -2000 1244 M8x35 bolt M8x35 6
26 254C - 1.54. 104 E2i o paper pillow I
27 GB/T3452. 1 -1992 | O BUEE 20x1.8G O - shaped ring 20x1. 8G 1
28 484B.40.020 A im R A AR turning oil pump sucker assembly l
29 JB/T982 - 1977 I 18 washer 18 2
30 .180.61. 101 : Y Sy ). hydraulic output tube joint 1

. 60 -




#4445 ( Component code ) :480B. 40. 001

#3447 Component name) : £ %5 &4 - 2 Full hydraulic turning system -2)

o P
0. . per unit
I JB/T982 - 1977 HuHE 20 washer 20 6
2 424.40.108 S Short connection tube 2
3 424.40. 119 2SR Hollow short bolt 2
4 480B. 40. 013 A A SR Right turning oil tube assembly 1
5 480B. 40. 014 ZEHE [ R Left turning oil tube assembly 1
6 480B. 40. 020 R A R turning oil hose assembly 2
7 GB/T91 -2000 44 4x30 pin 4x30 2
8 GB/T9459 - 1988 W25 M16x1. 5 nut M16x1. 5 2
9 480B. 40, 121 Bk BRI dust guard cap 1T 1
10 480B. 40. 120 i B0 dust guard I 1
11 480B. 40. 024 Fer ML e E Turning oil cylinder device |
12 480B. 40. 103 HE washer 1
13 480B.40. 102 S outside shaft 1
14 JB/T982 - 1977 HH 16 washer 16 4
15 480B. 40. 018 TG A 5 T O, oil cylinder righ tuming connection tube. assembly |
16 480B. 40. 106 THETZS DIZ oil cylinder hollow bolt - 2
17 480B.40.025 METESET oil cylinder connection tube clamp 1
18 480B. 40. 017 TREL 225 3 AR oil cylinder left tuming connection tube assembly I
19 GB/T91 - 1986 4% 4x36 pin 4x36 I

C62 .




Ei {44 S ( Component code) :480B. 40, 001

#0442 ¥ ( Component name) : £ E ¥ 5 % -2 ( Full hydraulic turning system -2)

55

GHE

Sexinl L AR LRI Preces %
No. ( Product code) \ (Product name) per unit Remark
20 GB/T9459 - 1988 12-H): M20 nut M20 1
21 GB/T97.1 -2002 #HhE 20 washer 20 1
22 480B.40. 117 A | dust guard cap | 1
23 480B.40.118 BrebE | dust guard [ 2
24 480B.40. 101 PN inside shaft 1
25 480B.40. 104 g washer 2
26 480B.40. 119 Bih BT dust guard cap II 1
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Full hydraulic turning system—1




344485 ( Component code) :S00C. 40. 001

#h# &7 Component name) : £ E% (5 4 - [ ( Full hydraulic turning system - | )

= 25 B

%1§1 (?tljrofljf]lct@odi (F;roé%ctﬁamiéﬁ) T)iii ﬁi%emar;fiz

0. per unit

1 420.40.011 77 1 4% SR hand wheel assembly 1

2 424.40.016 T I FF R, deflecting rod assembly 1

3 GB/T5783 -2000 1244 M10x30 bolt M10x30 4

4 GB/193 - 1987 #HE 10 washer 10 4

5 424.40. 101 B R am turning press bracket 1

6 GB/T5783 -2000 124 M12x35 bolt M12x35 4

7 GB/T93 - 1987 A 12 washer 12 4

8 XCE145 LW e ) 2R full hydrauic turning device 1

9 IJB/T982 - 1977 B 20 washer 20 6

10 424.40. 102 AUV hollow long bolt 2

11 424.40. 109 K% long connection pipe 2

12 504C.40.012 BB B turning oil pump oil pressing pipe assembly 1

13 504C.40.019 HE ) ML B A AR, steering device oil return tube assembly 1

14 GB/T67 -2000 #2%T M6x20 bolt M6x20 1

15 480B.40. 110 ¥ mhE Right turning oil tube clamp 2

16 GB/T93 - 1987 6 washer 6 1

17 | GB/T6170-2002 | 1244 M6 bolt M6 ) i

18 JK-1A I, 46 hose clamp 4

19 - 454B.40. 124 A oil delivery hose

20

- 65




442 ( Component code) :500C. 40, 001 44 2 %7 ( Component name) ; &% [E# 5 % 4t - | ( Full hydraulic turning system - 1)

Fol = mas R i &
No. ( Product code) ( Product name) per unit Remark

21 504C. 40.011 REMIREE R iR BN turning oil tank and oil cleaner assembly 1

22 GB/T5783 ~2000 1248 M8x20 bolt M8x20 2

23 ZWCB -~ 0806 (B)ERE (right) continuous flow pump I

24 GB/T93 - 1987 #hHE 8 washer 8 12

25 GB/T5781 -2000 1B M8x35 bolt M8x35 6

26 254C - 1.54.104 LA paper pillow 1

27 GB/T3452.1 -1992 O #4FE 20x1. 8G O - shaped ring 20x1.8G I

28 504C. 40. 020 AT R SRR A B turning oil pump sucker assembly 1

29 JB/T1982 - 1977 g 18 washer 18 2

1

30 © 150,54, 108 Z5 e hollow bolt

. 66 -




E {445 ( Component code) :500C. 40, 001

#h{ & R ( Component name) : & 7 £ % [ %4 -2( Full hydraulic turning system -2)

aHE

Pl wom g om R HE &

No. ( Product code) ( Product name) per unit Remark
I JB/T982 - 1977 B 20 washer 20 6
2 424.40. 108 HEE short connection tube 2
3 424.40. 119 UYL 1 hollow short bolt 2
4 480B.40. 013 A ) T right turning oil tube assembly |
5 480B.40.014 ZEE ) I U, left turning oil tube assembly |
6 480B. 40. 020 2 dutrelil-#s974 turning oil hose assembly 2
7 GB/T91 -2000 &4 4x30 pin 4x30 2
8 GB/T9459 — 1988 W2RE M16x1. 5 nut M16x1. 5 2
9 480B. 40. 121 B2 B e 3 T dust guard cap I 1
10 480B.40. 120 b 11 dust guard II 1
11 480B. 40. 024 FeImh e & Turning oil cylinder device 1
12 480B. 40, 103 HE washer 1
13 480B. 40. 102 S outside shaft 1
14 JB/T982 - 1977 #E 16 washer 16 4
15 480B.40.018 THET AT 3 MR oil cylinder righ tuming connection tube assembly 1

16 480B.40. 106 THELZS L2 AR oil cylinder hollow bolt 2
17 480B. 40. 025 TSR oil cylinder connection tubeclamp 1
18 480B.40.017 TEL A B I A oil cylinder left tuming connection tube assembly I
19 GB/T91 - 1986 44 4x36 pin 4x36 |

)}
o0




42 ( Component code ) :500C. 40. 001

#h % 3 ( Component name) : £ %5 &4 - 2( Full hydraulic turning system - 2)

75

HHE

Serinl o 5 LI R Pioces #® I
No. ( Product code) ( Product name) per unit Remark
20 GB/T9459 - 1988 128 M20 nut M20 I
21 GB/T97.1 -2002 #E 20 washer 20 |
22 480B.40. 117 BB 1 dust guard cap [ 1
23 480B.40. 118 Bz 1 dust guard [ 2
24 ~480B.40. 101 kil inside shaft i
25 480B.40. 104 P washer 2
26 480B.40. 119 BB R I dust guard cap I I

.69 -




R S ( Component code) :424.40.001

&4 2 57 ( Component name) : £ E#%[5 % % - [ ( Full hydraulic turning system - | )

G R

Fol e oE & s B &
No. ( Product code) ( Product name) | per unit Remark

1 420.40.011 75 1A 2% B, hand wheel assembly 1
2 424.40.016 B T S, deflecting rod assembly 1
3 GB/T5783 -2000 123 M10x30 bolt M10x30 4
4 GB/T93 - 1987 #HEE 10 washer 10 4
5 424. 40. 101 B ) JE S 2R turning press bracket 1.
6 GB/T5783 -2000 124 M12x35 bolt M12x35 4
7 GB/T93 - 1987 HpE 12 washer 12 4
8 XCELA45 RS ) B% full hydrauic turning device |
9 JB/T1982 - 1977 g 20 washer 20 6
10 ©424.40.102 25 IR hollow bolt 2
11 424.40. 109 KiEg long connection pipe 2
12 424.40.019 L RS B steering device oil return tube assembly 1
13 GB/T567 —2000 BEAT M6x20 bolt M6x20 l
14 GB6170 —2002 A M6 nut M6 1
15 424, 40. 110 e oil tube clamp- 2
16 424.40.021 s T RS turning oil tank bracket weld assembly 1
17 GB/T5783 -2000 125 M8x20 bolt M8x20 4
18 GB/T93 - 1987 P 8 washer 8 12
19 GB/T93 - 1987 #HE 6 washer 6 1
20 424, 40. 023 JHZE X BT AT B oil tank and oil cleaner assembly 1
21
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B &K & ( Component code ) :424.40. 001 EB 4 &7 ( Component name) ; &% [E# 5 % - | (Full hydraulic turning system - 1)

Fol e omwros R | Gk &
No. ( Product code) ( Product name) per unit Remark
22 GB/T5783 - 2000 1242 M8x20 bolt M8x20 2
23 254C -01.54. 104 EIiers! paper pillow 1
24 CBT - E306FHLO62R | [EFRHE continuous flow pump I
25 | |
26 150.54. 108 LR : hollow bolt 1
27 JB/T982 - 1977 P 18 washer 18 2
28 GB/T5781 -2000 124 M8x35 bolt M8x35 6
29 GB/T3452.1 -1992 | O K 20x1. 8G O ~ shaped ring 20x1. 8G 1
30 424.40.011 , el R O3 LR A turning oil pump inlet port joint weld |
31 424.40.022 HE ]I 2R TR OO MU, turning oil pump inlet port hose assembly 1

<72 .




E {445 ( Component code) :424. 40, 001

EB 4 £ 57 ( Component name) : £ %[5 Z 4t - 2( Full hydraulic turning system - 2)

= T
0. per unit
l JB/T982 - 1977 #1820 washer 20 6
2 424. 40. 108 y k= short connection tube 2
3 424.40.119 UYL Yis hollow short bolt 2
4 424.40.013 G R A RO right turning oil tube assembly 1
5 424.40.014 FERE R IMAG AR left turning oil tube assembly |
6 GB/TS783 -2000 | 1244 M12x30 bolt M12x30 2
7 424.40. 107 A e turning oil tube clamp 2
8 GB/T93 - 1987 #1812 washer 12 2
9 424.40. 125 It tube clamp fill block 2
10 424.40. 106 A 3 oil tbe joint I
1 424.40.015 FERE [ left turning oil tube assembly 1
12 424.40. 020 AR R turning oil hose assembly 2
13 424.40.018 AT B right oil cylinder connection tube assembly 1
14 424.40. 105 T2 0 8RR oil cylinder hollow bolt 2
15 JB/T982 — 1977 HH 16 washer 16 2
16 424.40.017 ZE AT A B left ol cylinder connection tube assembly 1
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R = ( Component code ) :454B. 40, 001

#h{ 2 %7 ( Component name) : 2% E# 5 A4 - | ( Full hydraulic turning system - 1)

o P )
S;igl gl‘oic t{fodje'%) (F}:ro (lf':ilc t :%amfzﬁ) ?’i??gf %{emarg
0. per unit
1 420.40.011 77 1] 2 R hand wheel assembly 1
2 424.40.016 Fr) A1 S deflecting rod assembly 1
3 GB/T5783 - 2000 [ﬁ,?ﬁ‘: M10x30 bolt M10x30 4
4 GB/T93 - 1987 #1810 washer 10 4
5 424.40. 101 B S turning press bracket 1
6 GB/T5783 -2000 1244 M12x35 bolt M12x35 4
7 GB/T193 - 1987 #HE 12 washer 12 4
8 XCE145 W EE W7 full hydrauic tuming device . 1
9 JB/1982 - 1977 # gl 20 washer 20 6
10 424.40. 102 25 R IR hollow long bolt 2
1 424.40. 109 KiggE ’ long connection pipe 2
12 454B.40.012 HmmEEmE LR turning oil pump oil pressing pipe assembly I
13 454B.40.019 FER ML R SO steering device oil return tube assembly |
14 GB/T67 -2000 124T M6x20 bolt M6x20 l
15 454B.40.110 A right turning oil tube clamp 2
16 GB/T93 - 1987 #pE 6 washer 6 I
17 GB/T6170 -2002 124 M6 bolt M6 1
18 JK-1A WL 4 hose clamp 4
19 454B.40. 124 W oil delivery hose 2
20 454B.40. 116 FERIMAE S 2R turning oil tank bracket 1




#{-AE ( Component code) :454B.40. 001 #4427 ( Component name) : £ E % 0 % % - [ Full hydraulic turning system - I )

Pal moa s g 4 R S &
Serial HH 4 HH 2 Pieces s
No. ( Product code) ( Product name) per unit Remark

21 454B.40.021 FEEHAR BB I e SR turning oil tank and oil cleaner assembly 1

22 GB/T5783 2000 | 4244 M8x20 | bolt M8x20 2

23 | ZWCB -0806/B(%) | fEE continuous flow pump 1

24 GB/T93 - 1987 g 8 washer 8 12

25 GB/T5781 -2000 1242 M8x35 bolt M8x35 6

26 254C -1.54.104 2R paper pillow 1

27 GB/T3452,1-1992 | O Z#U}E 20x1. 8G O - shaped ring 20x1.8G |

28 454B.40. 020 R R AR B turning oil pump sucker assembly 1

29 JB/T982 -'1977 HhE 18 washer 18 2

30 180.61. 101 W B gk hydraulic output tube joint 1

$ 77 .




B3 ( Component code ) :454B. 40. 001 #i{4-% #R ( Component name) ; £ i /& %5 &%k - 2 Full hydraulic turning system -2 )

Fol e r s 4 T ams &
No. ( Product code) ( Product name) per unit Remark

1 JB/T982 - 1977 #HE 20 washer 20 6

2 424,40, 108 TR short connection tube 2

3 424.40. 119 =R hollow short bolt 2

4 454B.40.013 A SR right turning oil tube assembly |

5 424.40.014 JEkE R A MR, left turning oil tube assembly 1

6 GB/T5783 -2000 B2 M12x30 bolt M12x30 2

7 454B.40. 107 JEFE ) S e left turning oil tube clamp 1

8 GB/T93 - 1987 #HE 12 washer 12 1

10 424, 40. 106 e oil tube joint 1

11 424.40.015 RIS EE SN left turning oil tube connection tube assembly I

12 424.40. 020 LAy €K =P =N turning oil hose assembly 2

13 424.40.018 A REE S m right oil cylinder connection tube assembly 1

14 424.40, 105 THEL 2 L 84 oil cylinder hollow bolt 2

5 IB/T982 1977 | #& 16 | washer 16 2

16 424,40.017 oA IEE AR - left oil cylinder connection tube assembly 1

.79 .




ER £ ( Component code) :484B. 40,001

#h % 8%  Component name) : £ % 5 4 - | (Full hydraulic turning system - |)

= e B
0. per unit
1 420.40.011 8N, hand wheel assembly |
2 424.40.016 AT SRR, deflecting rod assembly 1
3 GB/T5783 —~2000 1244 M10x30 bolt M10x30 4
4 GB/193 - 1987 P 10 washer 10 4
5 424.40. 101 B ES turning press bracket 1
6 GB/T5783 -2000 124 M12x35 bolt M12x35 4
7 GB/T93 - 1987 12 washer 12 4
8 XCE145 o ARG full hydrauic turning device 1
9 JB/T982 - 1977 #pE 20 washer 20 6
10 424.40. 102 OIS Y hollow long bolt 2
11 424.40. 109 Ky long connection pipe 2
12 484B.40.012 HmmE RS SR turning oil pump ol pressing pipe assembly I
13 484B.40.019 FE AL Bk steering device oil return tube assembly I
14 GB/T67 -2000 24T M6x20 bolt M6x20 |
5 454B.40. 110 FH I e right turning oil tube clamp 2
16 GB/193 - 1987 #HE 6 washer 6 1
17 GB/T6170 -2002 W24 M6 bolt M6 |
18 JK-1A WL 5 hose clamp 4
19 454B.40. 124 W oil delivery hose 2
20 484B.40. 021 I YA LR turning oil tank bracket weld assembly 1

.81 -




#&4 E ( Component code ) :484B. 40,001 4 Z 7 ( Component name) : 2% E# [ %% - | ( Full hydraulic turning system - )

75 " | onE i
SEI:ZI (}T)mﬁ:i ct1 Eod?j (P;'octlﬁéct %amtj:) ?i‘f}?‘i %{emarg

0. per umt

21 4548B.40.021 FETR IhAE T IE IR MUK, turning oil tank and oil cleaner assembly I

22 GB/T5783 -2000 124 M8x20 bolt M8x20 2

23 ZWCB - 0806 (B)ERE (right ) continuous flow pump I

24 GB/T93 - 1987 P 8 washer 8 12

25 GB/T5781 —-2000 122 M8x35 bolt M8x35 6

26 254C -1.54.104 4L paper pillow I

27 GB/T3452.1 -1992 | O #Y[E 20x1.8G O - shaped ring 20x1.8G 1

28 484B. 40. 020 R R A B turning oil pump sucker assembly 1

29 JB/T982 - 1977 HEE 18 washer 18 2

30 180.61. 101 Wy g ek hydraulic output tube joint 1

.82.




E {42 ( Component code) :484B, 40. 001

ER{tr-# #7 ( Component name ) : i [ % 8 A 4t - 2( Full hydraulic turning system -2)

=ik

e I Y R . &
eria Pieces
No. ( Product code) ( Product name) per unit Remark
1 JB/T982 - 1977 HEE 20 washer 20 6
2 424, 40. 108 HIRE short connection tube 2
3 424.40. 119 =LA IR hollow short bolt 2
4 484B.40.013 A A MR, right turning oil tube assembly 1
5 424.40.014 FEFE e B left turning oil tube assembly 1
6 GB/T5783 -2000 12K M12x30 bolt M12x30 2
7 454B.40. 107 ok [n) i e left tumning oil tube clamp 1
8 GB/T93 - 1987 HhpE 12 washer 12 1
9
10 424, 40. 106 MBS oil tube joint 1
11 484B.40.015 BB B left turning oil tube connection tube assembly 1
12 424.40.020 FE R EOME MK, turning oil hose assembly 2
13 424.40.018 H IR MO right oil eylinder connection tube assembly |
14 424.40. 105 LS L iR oil eylinder hollow bolt 2
15 JB/T982 - 1977 #HiE 16 washer 16 2
16 424, 40,017 ZEIMETIEE B left oil cylinder connection tube assembly ]

.84 -




R 2 ( Component code) :504C. 40. 001

E 4 &R ( Component name) : 2§ E¥% 5 A% - | (Full hydraulic turning system - |

Fo| =82 R oA &
No. ( Product code) ( Product name) per unit Remark
| 420.40,011 FnEL R hand wheel assembly 1
2 424.40.016 FETAT 2 deflecting rod assembly 1
3 GB/T5783 -2000 1248 M10x30 bolt M10x30 4
4 GB/T93 - 1987 #E 10 washer 10 4
5 424. 40. 101 B S 28 turning press bracket 1
6 GB/T5783 -2000 T2 M12x35 bolt M12x35 4
7 GB/T93 - 1987 g 12 washer 12 4
8 XCELA45 LB ) 2% full hydrauic tuming device |
9 JB/T982 - 1977 g 20 washer 20 6
10 424.40. 102 NS Y hollow long holt 2
11 424.40. 109 K long connection pipe 2
12 504C.40.012 M EEE B AR turning oil pump oil pressing pipe assembly 1
13 504C.40.019 e HLENHE 2K steering device oil return tube assembly I
14 GB/T67 ~2000 | #84T M6x20 bolt M6x20 I
15 454B.40.110 A ¥ ) ph A e right turning oil tube clamp 2
16 GB/T93 - 1987 #E 6 washer 6 1
17 GB/T6170 -2002 124 M6 bolt M6 |
18 JK-1A W hose clamp 4
19 454B.40. 124 iR s oil delivery hose 2
20




4K S ( Component code) :504C. 40,001 {4 2 %7 ( Component name ) : £ E# 5 %4 - | ( Full hydraulic turning system - 1)

75 S = GHE e
Sglgl (?I;roicfgodg (Fgl'og?llctﬁaljg ‘;i?j‘;f gi’{emarl{f3
0. ; per unit

21 504C.40.021 | BRI EE kT A Bl turning oil tank and oil cleaner assembly |

22 GB/T5783 -2000 1248 M8x20 bolt M8x20 2

23 ZWCB -0806/B (BHYERFE (right ) continuous flow pump 1

24 GB/T93 - 1987 R 8 washer 8 12

25 GB/T5781 —2000 | JZ4% M8x35 holt M8x35 6

26 254C - 1.54.104 AL paper pillow 1
227 GB/T3452.1-1992 | O ZUJE 20x1.8G O - shaped ring 20x1.8G 1

28 504C. 40. 020 mIhE M E B turning oil pump sucker assembly I

29 JB/1982 — 1977 I 18 washer 18 2

30 150.54.108 =D hollow bolt 1

<87 -




A E ( Component code) :504C. 40. 001

#h & 57 ( Component name ) : 2% ¥ 5 %4t - 2( Full hydraulic turning system -2)

== AN E=X
o. per unit.
I JB/T982 - 1977 H[H 20 washer 20 6
2 424.40. 108 e short connection tube 2
3 424.40.119 25 O RIR S hollow short bolt 2
4 484B.40.013 pay A nREEgEN ) right turning oil tube assembly 1
5 424.40.014 JEE A R left turning oil tube assembly 1
6
7 4548B.40. 107 ZEtE R e left turning oil tube clamp 1
8
9
10 424.40. 106 Ak oil tube joint |
11 484B.40.015 JEEE MBS BOR left turning oil tube connection tube assembly 1
12 424. 40. 020 8 [ BT R turning oil hose assembly 2
13 424.40.018 HMET A MR right oil cylinder connection tube assembly 1
14 424.40. 105 MLz O iR oil cylinder hollow bolt 2
15 JB/T982 ~ 1977 #hE 16 washer 16 2
16 424. 40,017 FEIMET IS B, left oil eylinder connection tube assembly 1

.89 .




4R S ( Component code) :420.41. 001 R Componeni name) : 31 /74 B A - [ (Power output assembly - | )

= £

S?lgl (Pil‘oiet1§0di (}S;I’Og?;ﬂ%ﬂmfg ?iii %ﬁemarg

o. per unit t
1 GB/T93 - 1987 g 12 washer 12 5
2 GB/T5782 -2000 | #24& M12 %50 ~Zn. D bolt M12 x50 - Zn. D 4
3 420.41. 102 sh Ak = power output shaft cover 1
4 GB/T5783 —2000 | #5444 M10 * 25 bolt M10 x 25 4
5 GB/T93 - 1987 #pE 10 washer 10 4
6 420.41. 101 e I rear end cover | 1
7 420.41.011 IBIHFFIRG 1F 1
8 GB/T3452.1 - 1992 OFFH 11.2 %2.65 digitiform shift lever weld assembly 2
9 420.41. 109 W FFmEE O - shaped ring 11.2 %2, 65 1
10 GB/T879.1 -2000 6 %25 shift lever sleeve 1
11 GB/193 - 1987 g 8 pin 6 x 25 4
12 GB/T5783 -2000 1248 M8 * 20 washer 8 2
13 420.42.012 zh S5 A HAT RS bolt M8 x20 1
14 GB/T91 -2000 FFO4§3.2%20-Zn. D power output gear shift lever weld assembly 2
15 GB/T97.1 -2002 #HE 10 - 140HV - Zn. D cotter pin 3.2 x20 -Zn. D 2
16 GB/T882 - 1986 F480 10 %32 -Zn. D washer 10 - 140HV - Zn. D 2
17 420.43.108 hFFRT X pintle 10 x32 —Zn. D I3
18 GB/T6170 —-2000 128 M10 - Zn. D coupling bar front fork 2
19 420.41. 112 PIFF nut M10 -Zn. D 1
20 420.41. 144 [ | coupling bar 1
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##44 = ( Component code ) :420.41,001 B4 Z 57 ( Component name ) 5N G B A - L (Power output assembly - | )

£ 25 B B
S;flgl (}jlt’ro?‘l:{jlc fg‘ o d?; (F;ro 5?1]0 ¢ %a mféf\) %Ii?gi %emarg
0. per unit
21 420.43.110 FAFE X nut l
22 420.41. 128 fRE coupling bar rear fork 1
23 420.41.130 A distance sleeve 1
24 420.41. 127 HWE axle sleeve I
25 420.41.013 S R SR, lining l
26 420.41. 129 g power output control lever assembly I
27 GB/T5782 -2000 AR MI2 %75 -Zn. D washer 1
28 420.41.015 ah 1% R TR A bolt M12 x75 - Zn. D 1
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E 445 ( Component code) :420.41.001

#4273 ( Component name) ; 5 /7%t 3 B, - 2 Power output assembly -2)

o o FH-E
Fol rars R i #
( Product code) ( Product name) . Remark
No. per unit
1 GB/T276 - 1994 K 6306 bearing 6306 1
2 420.41.118 oh Sk B sh/NE SR power output small driven gear spacer I
3 420.41. 105 o i s/ NE RS power output small driven gear I
£5420.41. 106B B}
4 420.41.105A sh s s/ MNEE power output small driven gear 1 As mating partner with
420.41. 1068
5 GB/T5846 - 1986 AT R K35 40 =27 kingpin bearing K35 x40 x 27 |
6 420.41.117 4 A B power output engagement seat 1
7 ©420.41.116 s EE power output engagement sleeve 1
8 GB/T5846 - 1986 TRl & KK40 * 46 # 35 kingpin bearing KK40 x 46 x 35 |
. 5 420.41. 106 Fx}
9 420.41. 103 3 h s ks R power output big driven gear 1 As mating partner with
420,41, 106
55420.41. 106A Byt
10 420.41.103A sk i sh ks power output big driven gear 1 As mating partner with
420.41. 106 A
11 420.41.119 B Hsh RIS power output big driven gear spacer 1
12 GB/T276 - 1994 MK 6309 bearing 6309 1
13 420.41. 104 135 B% B4 135 type output shaft 1
' 55420.41. 104 Hih
14 420.41. 104B 138 %% 4k 1 38 type output shaft 1 Interchange with
420.41. 104
15 GB/T894. 1 - 1986 4P 40 shield ring 40 2
16 GB/T276 - 1994 & 6208 bearing 6208 1

.04 .




E {45 ( Component code) :420.41.001 B % %7  Component name) : 3 7% tH 5 A - 2 ( Power output assembly -2)

=] PN =
L I R S & u
( Product code) { Product name) o Remark
No. per unit
4 420.41. 106B B} L8
17 420.41.120 | i e EshER power output high grade driving gear 1 Removed when mounting
420.41. 106
‘ 2£420.41. 106B A i
18 420.41. 121 fRE distance sleeve 1 Removed when mounting
420.41. 106B
19 420.41.106 h S HARE FEshi i 4 power output low grade driving gear shaft 1
20 420.41.106A Zh Jik AR FE shik i hh power output low grade driving gear shaft ! 1
21 GB/T276 - 1994 K 6308N bearing 6308 N 1
22 GB/T305 - 1989 133 90/96. 5 closing ring 90/96. 5 1
55 420.41. 106 H i
23 420.41. 106B ohh % AR EshiE power outpul low grade driving gear shaft 1 Interchange with
420.41. 106
24 GB/T3452.1 - 1992 OB 11.2 %2.65 O —shaped ring 11.2 x2.65 1
25 420.41, 107 Bh ik s power output fork shaft 1
26 GB/T91 -2000 432 -7Zn.D pin4 x32~Zn.D 1
27 420.41. 123 1 X HhE g fork shaft positioning apring |
28 GB/T308 - 1989 IR 9.5000 0 G100 b steel ball 9. 5000 0 G100 b 1
29 420.41. 108 h % AR R power output gear shift fork 1
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#3445 ( Component code) :424,42. 001 Ei 4% #3 ( Component name) ; 5185 5 B - | ( Transfer case assembly - | )

F5)  w a8 R g &

No. ( Product code) ( Product name) per unit Remark
1 424,42, 102 TEX idler shaft 1
2 424,42, 103 1EHERS thrust ring 2
3 GB/T5846 - 1986 7R K253120 bearing K253120 2
4 424,42, 126 RENIRE kingpin indise distance sleeve 1
5 424.42. 125 S EhFEIEE transfer case idler 1
6 GB/T5783 -2000 1244 M10 % 30 bolt M10 x 30 4
7 GB/T93 — 1987 #H 10 washer 10 4
8 424,42, 101 SEhFE AR transfer case shell body 1
9 GB/T3452.1 - 1992 O %Y 136 x3.55 O - shaped ring 136 x 3. 55 1
10 GB/T879.1 -2000 7 6 x 45 pin 6 x45 1
1 GB/T119 -2000 £ A10 x22 pin A10 x22 2
12 424,42, 117 SrehfE transfer case rear cover 1
[3 424.42.016 BRLA ball head combined part 1
14 424.42.014 BN IR S control lever weld assembly |
15 150.37. 148 TR X e sk 1 fork shaft locking spring 1
16 GB/T308 - 1989 Tk 8. 7312G400b steel baﬂ 8.7312G400b 1
17 424.42. 114 R ENR rocker positioning plate 1
18 GB/T93 - 1987 8 washer 8 12
19 GB/T5783 -2000 B2 M8 x 20 bolt M8 %20 12
20 GB/T3452.1 - 1992 O #IFE 25 x2.65 O -~ shaped ring 25 x2. 65 2
21 424,42, 115 IR R A A fork shaft limit board l




442 ( Component code ) :424.42, 001

Hi- 2 77 ( Component name) ; 7358 5 A - | ( Transfer case assembly - )

aHE

Fo| = oa s R =l & i
No. ( Product code) ( Product name) per unit Remark
22 GB/T6172 -2000 2R M12 nut M12 I
23 GB/T5783 -2000 T2AE M12 x 30 bolt M12 x 30 1
24 424.42.116 sk casing cap 1
25 JB3798 - 1984 122 M12 x1.5 plug screw M12 x1.5 1
26 184.42. 123 # washer 1
27 GB/T1096 -2003 7 C6 x 30 key C6 x 30 1
28 424.42.119 SEhEETE X transfer case fork shaft 1
29 GB/T276 - 1994 Bk 306 bearing 306 2
30 424.42. 120 EhFRTE X 3k transfer case fork head 1
31 424.42.104 SYEhiE N EhiE e transfer case driven gear 1
32 424,42, 105 Ay ShEe e 1 4 transfer case output shaft 1
33 GB/T9877.1 - 1988 BZ2HEF B30507 framework oil seal B30507 2
34 424,42, 106 R RS front bearing cover 1
35 GB/T3452.1 - 1992 O ZUJE 45.0 x2.65G O - shaped ring 45.0 x2.65G 1
36 GB/T879.1 —2000 £H 6 x35 pin 6 X35 1
37 424.42.107 e spline housing 1
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B8 ( Component code ) :424.42.001

#i# &% ( Component name) : 45134 & B, - 2 ( Transfer case assembly - 2)

G

Fol m=ar g R A &
No. ( Product code) (Product name) per unit Remark

1 424.42.011 fEhihR A transmission shaft weld assembly 1

2 424,42.012 ik e i outside protectin pipe weld assembly ]

3 424.42.013 [ 52 e fR Ak fixing seat weld assembly 1

4 GB/T93 - 1987 #HJE 10 washer 10 2

5 GB/T5783 -2000 1A M10 x 20 bolt M10 x 20 2

6 GB/T5783 —-2000 HEFE M8 x 25 bolt M8 x 25 2

7 424.42. 109 i clip 2

8 GB/T879.1 -2000 4 6 x 35 pin 6 X35 1

9 424.42. 107 yig: 5 spl.ine housing 1

10 GB/T3452. 1 -1992 0 FEHE 53 x2.65G O - shaped ring 53 x2.65G 2

11 GB/T6170 -2000 T2 M8 nut M8 2

12 424,42, 015 PEIRA protection pipe weld assembly 1

13 CB/T93 - 1987 g 8 washer 8 2
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LS ( Component code) :484B. 42, 001 5344 27k ( Component name) ; 55 B A - | ( Transfer case assembly - 1 )

Fo0 = 0w IR o T
No. ( Product code) ( Product name) per unit Remark
I 424.42.102 R idler shaft I
2 424,42, 103 1RHERR thrust ring 2
3 GB/T5846 - 1986 Tk K253120 bearing K253120 2
4 424.42, 126 BE N RE ' kingpin inside distance sleeve 1
5 424.42. 125 | EhEEER transfer case idler I
6 GB/T5783 - 2000 WEFE M10 x 30 holt M10 x 30 4
7 GB/T93 - 1987 #HEE 10 washer 10 4
8 424,42, 101 EhER e R transfer case shell body ]
9 GB/T3452. 1 - 1992 O #Y[E 136 x3.55 O - shaped ring 136 x3.55 1
10 GB/T879. 1 -2000 £ 6 x45 pin 6 x45 I
11 GB/T119 -2000 FH A10 %22 pin A10 x22 2
12 424,42, 117 S EhAEJE 3E transfer case rear cover |
13 424,42,016 IR A ball head combined part |
14 424.42.014 ER AR S 4 control lever weld assembly 1
15 150.37. 148 P W h e s fork shaft locking spring 1
16 GB/T308 - 1989 Tk 8.7312G400b steel hall 8.7312G400b I
17 424.42.114 PR eI rocker positioning plate 1
18 GB/T93 - 1987 IHE 8 washer 8 12
19 GB/T5783 -2000 B2 AE M8 x 20 bolt M8 x 20 12
20 GB/T3452.1 - 1992 O #YME 25 x 2. 65 O - shaped ring 25 x 2. 65 2
21 424,42, 115 ¥ AR AR fork shaft limit board I




4482 ( Component code) :484B. 42,001

34442 %% ( Component name) : 9518 5 A, - 1 ( Transfer case assembly - [ )

Fol = a8 R A &
No. ( Product code) (Product name) per unit Remark
22 GB/T6172 —-2000 2R M12 nut M12 I
23 GB/T5783 -2000 W24 M12 %30 bolt M12 x 30 I
24 424,42, 116 kL casing cap 1
25 JB3798 - 1984 WRFE MI2 x1.5 plug screw M12 x 1.5 |
26 184.42. 123 HhE washer l
27 GB/T1096 -2003 8 C6 x30 key C6 x30 I
28 424,42, 119 Ay shia T X h transfer case fork shaft I
29 GB/T276 - 1994 7K 306 bearing 306 2
30 424,42, 120 Ay EhER TR sk transfer case fork head 1
31 424.42. 104 A SR transfer case driven gear 1
32 424.42. 105 SrshiEe Hah transfer case output shaft 1
33 GB/T9877.1 — 1988 &2 yhE B30507 framework oil seal B30507 2
34 424,42, 106 BiiahR S front bearing cover |
35 GB/T3452.1 -1992 | O %IJE 45.0 x2.65G O - shaped ring 45.0 x2.65G 1
36 GB/T879. 1 -2000 446 x35 pin 6 x 35 |
37 424,42, 107 TEEE spline housing 1
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42 ( Component code) ;484B.42,001

#£ % %7 ( Component name) : 73348 2§, - 2 Transfer case assembly -2)

F5 = oa oo R i P
No. ( Product code) ( Product name) per unit Remark

l 484B.42.011 {LahahIE S transmission shaft weld assembly 1

2 424.42.012 ANPE IRA outside protectin pipe weld assembly l

3 424.42.013 [ 4B {4 fixing seat weld assembly 1

4 GB/T93 - 1987 B 10 washer 10 2

5 GB/T5783 —2000 1244 M10 x 20 bolt M10 x 20 2

6 GB/T5783 -2000 A M8 x 25 bolt M8 x 25 2

7 424,42, 109 5 clip 2

8 GB/T879. 1 -2000 7 6 x 35 pin 6 x35 1

9 424,42, 107 e spline housing 1

10 GB/T3452.1 - 1992 0 B H 53 x2.65G O - shaped ring 53 x2.65G 2

11 GB/T6170 —2000 1A M8 nut M8 2

12 484B.42.015 E A protection pipe weld assembly 1

13 GB/T93 — 1987 H#E 8 washer 8 2
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#3448 5-( Component code) +420.43. 001

AP & 3R Component name) ; #1388 & B - | ( Brake assembly - 1)

e

EDIEE S

shaft elastic shield ring 25

o
S;irial (jﬁlil'oict’{?odg (P;'og?xlctéam*éﬁ) Pieces %emarkﬁ
No. per unit

I 420.43. 155 il Sl IR A th brake lock bolt washer 1

2 420.43. 128 JEE B 2 friction pillow 2

3 420.43.025 Tl shBliE RS brake lockplate combined part 1
3.1 420.43.129 il B8 A brake lockplate 1
3.2 T handle 1
4.1 420.43. 127 Tl sh g brake lock bolt 1
4.2 GB/T955 - 1987 T B SETh e wave spring washer 1

| 4.3 420.43.131 Kk B Big washer 2
5 420.43.015 Zetilsh e AR & 1k left brake peda]"c;é;iii;"l%{ined part 1

| 5.1 | GB/TI19.1-2000 | K4S D6 « 18 | straight pin D6 x 18" 1

5.2 420.43. 123 T4 5 2% B AR | left brake pedal hody 1

5.3 420.43. 125 Ze ) ) 28 B AR Sk | left brake pedal head 1

| 5.4 420.43.113 BRENAR linkage plate 1

155 GB/T879.1 2000 | Btk [EIAL4Y 6 # 25 elastic straight pin 6 x 25 1

6 420.43.016 1 Eh SR AR A4 | right brake pedal combined part 1

6.1 420.43. 135 A B B ARk right brake pedal head 1

| 6.2 420.43.134 H B B AR K right brake pedal hody 1
6.3 420.43.112 BHE lining 1

7 420.43. 130 Fs A ] {7 B pedal release spring 2
8 GB/197.1 -2002 I 25 washer 25 1
9 GB/T894. 1~ 1986 | %y P14 25 1
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#4442 ( Component code) :420,43. 001

E 4 2 77 ( Component name) : #5135 5 B - 1 (Brake assembly - 1)

[EfatEia

T3 o8R8 R AR e &
No. ( Product code) ( Product name) per unit Remark
10 420.43.020 W AR A pedal axle assebling part 1
11 GB/T879 -2000 SpE [RIAESH 10 % 40 elastic straight pin 10 x 40 1
12 GB/T894.1 - 1986 h P RS ] 18 shaft elastic shield ring 18 2
13 420.43. 109 i washer 2
14 GB/T3452.1 -1992 | O BB £ 18 % 2.65 O - shaped seal ring 18 x2. 65 2
15 420.43.013 Lk sh s M right braker shell assembly I
5.1 420.43.114 R 2 crank axie lining 1
15.2 420.43.122 HEEh 85 right braker shell 1
16 GB/T91 -2000 FIa453.2 %16 cotter pin 3.2 x 16 4
17 GB/T97. 1 -2002 #HIE 10 washer 10 4
18 GB/T882 - 1986 £H%h B10 % 32 pintle B10 x 32 4
19 420.43. 108 AR X coupling bar front fork 2
20 GB/T6176 -2000 W2AE M10 nut M10 2
21 420.43.120 PIFF coupling bar 2
22 420.43.022 padi il el right crank combined part 1
23 420.43.110 Pk IE L coupling bar rear fork 2
24 GB/T3452.1-1992 | O EIZF4:}1E 20 2. 65 O - shaped seal ring 20 x2. 65 2
25 420.43. 107 fBE distance sleeve 2
26 420.43.106 ik fork block 2
27 420.43.153 IHpE washer 2
28 420.43. 154 %€ plug screw 2
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445 ( Component code) :420.43. 001 #{t2 ¥R ( Component name) ; #1585 5 A - [ (Brake assembly - 1)

Fol Fafs = A I o &
No. ( Produet code) : ( Product name) per unit Remark
29 420.43.101 OEE O - shaped ring 2
30 420.43.011 HIZhesEE A B braker friction disk assembly 4
31 420.43. 105 FRtR _ clapboard 2
32 420.43.104 Al EA right braking platen 1
33 GB/T308 - 1989 #4BR 18. 0000G100b steel ball 18. 0000G100b 12

34 420.43.102 Wit % bowl — shaped plug 12
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444 5 ( Component code) :420.43. 001 4% 2 57 ( Component name ) + 5758 2 5 -2 (Brake assembly -2)

Fel rois R g &
No. (Product code) ( Product name) per unit Remark
1 GB/T91 -2000 FO443.2%16 cotter pin 3.2 x 16 4
2 GB/T197.1 -2002 P 10 washer 10 4
3 420.43.108 PRI coupling bar front fork 2
4 GB/T882 - 1986 #4%h B10 % 32 pintle B10 x 32 4
5 GB/T6176 -2000 128 M10 nut M10 2
6 420.43. 120 s coupling bar 2
7 420.43, 110 PG X coupling bar rear fork 2
8 420.43.014 RS left crankcombined part 1
9 GB/T3452.1 -1992 O BB+ 78 20 % 2. 65 0. - shaped seal ring 20 x2. 65 2
10 420.43, 107 fRE distance sleeve 2
11 420.43. 106 e fork block 2
12 420.43.102 Wi 38 bowl — shaped plug 12
13 GB/T308 - 1989 Bk 18. 0000G100b steel ball 18. 0000G100b 12
14 GB/T894.1 - 1986 T R RS 18 shaft elastic shield ring 18 2
15 ©420.43.109 HE washer 2
16 GB/T3452.1 -1992 0 Eﬁ%iﬂ‘@ 18 %2, 65 O - shaped seal 1ing 18 x2. 65 2
17 420.43.114 AR crank axie lining 1
18 420,43, 153 HE washer 2
19 420.43. 154 12 g plug screw 2
20 420.43.012 EHlshas 7 Mo left braker shell assembly 1
- 21 420.43. 101 0 B O - shaped ring 2
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£ 44K & ( Component code ) :420,43, 001 - & %7  Component name ) : #3725 5 A, -2 ( Brake assembly -2)

75 o o 1:1 G & .
Serial P; gn 5 ‘ Ft gn A W Pieces il ‘E
No. ( Product code) ( Product name ) per unit Remark
22 420.43.011 HShEs EE B B braker friction disk assembly 4

23 420.43.105 R Ak clapboard
24 420.43. 103 eI sh B left braking platen 1
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ER {44 2 ( Component code ) :454B. 46, 001/002 2442 %7 ( Component name ) ; & £ 28 K i JRH ( safety frame and awning )

Fol monrs R S &
No. (Product code) (Product name) per unit Remark
1 454B.46.021 S BHAN A1 awning combined part |
2 GB/T 5781 -2000 B2 M12 x 35 bolt M12 x35 4
3 GB/T 97.1 -2002 g 12 washer 12 4
4 GB/T 93 - 1987 #HE 12 washer 12 4
5 GB/T 6170 - 2000 WA M12 nut M12 4
6 GB/T 5782 -2000 B8 FE M14 x 85 bolt M14 x 85 4
7 454B, 46,202 RSN left connection plate |
8 454B.46.011 et sy cRe gt upper frame weld assembly 1
9 GB/T 97.1 -2002 #E 14 washer 14 8
10 GB/T 93 - 1987 #E 14 washer 14 8
11 GB/T 6170 -2000 2R M14 nut M14 8
12 GB/T 6170 -2000 2R M24 nut M24 4
13 GB/T 93 - 1987 IE 24 washer 24 4
14 GB/T97.1 -2002 #E 24 washer 24 8
15 454B. 46, 101 R connection bolt 4
16 454B.46.012 R A (4 right frame weld assembly 1
17 GB/T 5783 -2000 124 M14 % 80 bolt M14 x 80 4
18 454B.46.010 g Y e i left frame weld assembly 1
19 454B.46.203 HEEIEM right connection plate 1
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{4482 Component code ) :420.48. 001

4tk 47 Component name ) : FEEHF &R LR S - 1 (Electric devices and instruments assembly - 1)

75 ST 5 afE .
Sﬁgi.al (;S;rogictﬁ?odg (}x;rogs ct %amtﬁz) piifi?lsi ¢ ﬁi{emar{if

SW -2A HEELDE, combined instrument assembly 1 Hiiinfzig&e

1
SW -2A -1 HAINFR B combined instrument assembly 1 Lijijg ,{%i\jnlgicjlg)zig%j}g}ine

2 ID1912 JEEh Ak E A B startup relay assembly |
3 JD1912 TREAAE B8 8 preheating relay assembly |
4 JK338B BIRPEE IR sleering device combination switch 1

QDI154FE R sh il startup electric motor 1 wﬁjﬁlﬁ%gfg eEin fiie
5

QD153P JEEILER ) startup electric motor 1 fé%%}%*&lgi
6 420. 48. 021 A A connection cable assembly 1
7 420.48.020 R A AR earth cable assembly |
8 3 -QA -1358 E i B storage battery assembly 2
9 420.48. 108 AR AR storage battery rubber plate 1
10 420, 48,109 WA storage battery bolt 2
11 420. 48. 026 ESBaeH cap weld assembly |
12 GB/T6170 -2000 2R M8 nut M8 4
13 GB/T93 - 1987 HEe washer 8 4
14 GB/T197.1 -2002 R 8 washer 8 4
15 420, 48. WG024 HAERTET SR combination front lamp assembly [
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B2 ( Component code) :420.48, 00!

£i14-ZF7( Component name) : 1 B8 R (U S 5% - | (Electric devices and instruments assembly - 1)

= : £ FH 2
L B R o & i
‘N ( Product code) ( Product name) . Remark
0. per unit
16 GB/T97.1 -2002 6 washer 6 2
17 GB/T193 - 1987 HE 6 washer 6 2
18 GB/T5781 2000 W AE M6 % 20 bolt M6 # 20 2
19 DL125 £, I electric horn 1
420.48.016 HI TR 28 SR ARG forward bunch assembly I 153 % 5, Huafeng engind
- ‘ ' B
454B.48.016 A [ 42 T Y, forward bunch assembly 1 Fujian Lijia three — cylinder
20 engine
n TE TLBNPUET & sl
480B.48.016 IR ey forward bunch assembly | Lijia, Jiangdongfour - cylinde]
engine
21 GB/T5781 -2000 1244 M8 %20 bolt M8 20 1
22 420.48.019 Bahi s Sk startup cable assembly 1
23 420.48.012 ER YR bracket weld assembly 1
N ERFL AW
; At 4=
JFz1512Y AL generator I With Huafeng engine
24 NE LA SN H A
Rl generator 1 With Lijia, Jiangdong
engine
25 420.48. WG029 ML IE 5 s lubricating oil pressure sensor |
420.48.014 KL ER engine bunch assembly 1 HE+ £ Bl Huafeng enging
\ — | =L R
y 454B.48.014 KPR MARK engine bunch assembly 1 Lijia three — cylinderengine
7T T3 M R L
480B.48.014 KRELR LM engine bunch assembly ! Lijia, Jiangdongfour —

cylinder engine
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E{4-4X 2 Component code) :420.48,001

BB ZFR( Component name) : F3 855 B UK 5, - | (Electric devices and instruments assembly - 1)

= L =X
ngrgl (jslt)roict@odi (?l:‘og?ct%amfg ?égi %{emari(&
0. per unit
27 JK430A B h startup switch assembly 1
28 420.48. WG028 KBRS water temperature sensor l
29 420.48. WG021 BT L RS electric rotate speed sensor 1
30 GB/T65 -2000 WRET M4 = 8 bolt M4 * 8 5
31 GB/T93 - 1987 #HEE 4 washer 4 5
32 420.48. WG020 FRTMAE W R fuel tank liquid level warner l
420.48.015 I FEE R B instrument panel bunch assembly I Hﬁiﬂfﬁig&e
33
454B.48.015 INFRRLT AR instrument panel bunch assembly I Lijijg,{%i\a?nlgigz)fiiﬁfgnc
34 GB/T5780 -2000 | 4242 M8 « 35 bolt M8 35 I
35 420.48. 112 EMAR R E S storage battery rubber piece 2
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ER{4-A-2 ( Component code) :420.48, 001

Hb4-& R ( Component name) : B 2SS & R{UFK B A - 2(Electric devices and instruments assembly -2)

A R G &
No. ( Product code) (Product name) per unit Remark
1 420. 48, WG025 WA T RR combination rear lamp assembly 2
2 420.48. 133 HIBhIF 6 T AR braking switch supporting plate [
3 NJ131 HIBHT & Braking lamp switch |
4 420.48. WG022 Ja KT B, Rear big lamp assembly 2
5 420.48.017 J& R B, Backward bunch assembly |
6 420.48. WG023 S EIRELS Air pressure wamner 1
7 GB/T6170 -2000 2Rk M5 nut M5 3
8 GB/T93 -1987 $#JE 5 washer 5 3
9 GB/T97.1 -2002 5 washer 5 3
10 GB/T67 -2000 B2AT MS %35 bolt M5 = 35 3
11 12N EE P SLT D 2 electrical appliance connection device 1
12 420.48.051a HERE LA combination fuse box 1
i flasher ]
BT Electric adjustor i
R IR Master power supply relay 1
13 GB/T5781 2000 | 2% M6 25 bolt M6 * 25 2
14 GB/T93 - 1987 HhiE 6 washer 6 2
15 GB/T6170 -2000 1251 M6 nut M6 2
16 420.48. 127 JG TP E backward bunch protection sleeve 2
17 R LR R cab bunch assembly 1 S I3 B
18 B AR B, cab left front lamp assembly 1 Special part used to mount cab




{45 Component code) :420.48.001 Hb{8- &R ( Component name ) : F881% % R (LR, - 2(Flectric devices and instruments assembly -2)

o 2 FH B
Soa| o ik g | > SRR | 5 g
( Product code) ( Product name) R Remark
No. per unit
19 2R A RT SR cab right front lamp assembly 1
20 BRI ST AR cab left rear lamp assembly l S o3 A {4
71 BB AT MR cab right rear lamp assembly 1 Special part used to mount cab
22 202 R AR, cab fan assembly 1
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& 5 ( Component code ) :420/424. 50. 001 © #4 & %R ( Component name) ; i & A ( Fuel tank assembly )

Fol »=wwr s R B & o
No. ( Product code) ( Product name) per unit Remark
1 420.50.013 PR S metal strip weld assembly 2
2 420.50. 102 AR fuel tank gasket 2
3 450.50.014 MBS M fuel tank cover assembly 1
4 180.50.015 TR R 1 filter screen assembly 1
5 420.50.012 PE ERL N A fuel tank body weld assembly 1
6 420.50. 104 THFE G B fuel tank rear rubber gasket 2
7 420, 50. 103 AR B fuel tank front rubber gasket 2
8 420.50. 110 R H AR Slot ~ shaped side plate 2
9 HAEBME 12 combination washer @12 3
10 420.50.016 ARSI B fuel tank oil delivery pipe assembly 1
I1 420.50. 019 DUTERR 2R A deposition cup bracket weld assembly 1
12 GB/T93 - 1987 HhE 24 washer 24 1
13 GB/T41 -2000 124 M24 nut M24 1
14 GB/T93 - 1987 6 washer 6 2
15 GB/T5781 -2000 W2 M6x15 nut M6x15 2
16 180.50.017 TURERR HK, deposition cup assembly 1
17 180. 50. 108 B M12x1, 25 ‘hinge joint bolt M12x1. 25 1
I8 420.50. 133 mE N Fuel mouth washer 2
19 420, 50. 132 KNP D24 Enginefuel mouth bolt 1
20 420.50.017 RENHLE S AR engine fuel delivery assembly 1
21 12.37.112 g Fuel plug 1
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#4R = ( Component code ) :420/424. 50. 001

#4427 ( Component name ) - i 45 & A% ( Fuel tank assembly)

Fol ranrs R A S &
No. ( Product code) ( Product name) per unit Remark
22 12.55.115 HpE washer |
420.50. 112 WFG AR fuel tank supporting plate 1 o _ﬁi%ﬁ%%?ﬁg@ nbly
23
424.50. 112 A TR fuel tank supporting plate | four —%lhii?%%?ﬂasen bly
24 420.50. 136 WS e fuel tank rear bracket 1
25 GB/T5781 -2000 12 M10x20 bolt M10x20 3
26 GB/T93 - 1987 #HE 10 washer 10 9
27 GB/T5781 —2000 12 Fe M10x25 bolt M10x25 1
28 GB/T6170 -2000 12H; M10 nat M10 7
29 GB/T6170 -2000 12H: M8 nut M8 6
30 GB/T93 - 1987 HE 8 washer 8 6
31 GB/T5181 -2000 e M8x20 bolt M8x20 6
32 420.50. 101 hAE bk fuel tank upper gasket 2
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& 45 ( Component code) :420.53. 001 3442 7 ( Component name ) : #5341 % £  Traction hook assembly)

J9 =B R SR &
No. ( Product code) ( Product name) per unit Remark

I 420.53.012 220 YR S © | traction pin welding assembly 1

2 420.53. 111 4 Y Locking pin 1

3 420.53.011 ERERADCEAT LT Traction hook weld assembly |

4 420.53.101 JiEeta] connection pin 2

5 420.53. 107 BhE sleeve 4

6 420.53.013 B, lockpin assembly 2
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4% = ( Component code ) :420, 54,001

£ 2K  Component name) : T FEit & & & 2 T Y, (hydraulic ofl tube and pipeline assembly )

Fo| m=afg R cHR &
No. ( Product code) (Product name) } per unit Remark
| GB/T 5781 -2000 M A2 M8 % 35 bolt M8 35 4
2 GB/T 93 - 1987 5 8 washer 8 14
3 420.54.012 R B, oil pressing pipe assembly I
4 GB/T 3452.1-1992 | OFERE 20 1. 8G O - shaped ring 20 % 1. 8G 2
5 420.54.101 o5 e hollow bolt 1
6 JB982 - 1977 A FRET R 22 combination seal washer 22 2
7 420.54.011 MM S oil suction pipe assembly |
8 GB/T 6170 -2000 W2 M6 nut M6 2
9 GB/T 93 - 1987 #E 6 washer 6 2
10 420.54. 102 e e oil tube clamp 2
1 GB/T 5781 -2000 P2 M6 25 bolt M6 25 2
12 JK -1 s 22 38 hose clamp22 - 38 4
13 420.54.103 iR oil delivery hose 2
14 420.54.013 e =Y oil cleaner assembly 1
15 GB/T 5781 -2000 | 1244 M8 25 holt M8 %25 2
16 GB/T3452.1-1992 | O JLHE 20 +2.65G O - shaped ring 20 2. 65G 2
17 GB/T 5781 -2000 A M8 %40 - bolt M8 x40 6
18 420.54.019 TS A RS type oil cleaner flowline weld assembly 1
19 420.54.017 THE B IR A Oil pump oil suction pipe weld assembly 1
20 254C ~-1.54,104 4L paper pillow 1
21 CBT - E312FL WHH (L) gear pump (left ) 1
22 420.54.018 JI IR oy e Yl lengthened bolt weld assembly 2
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E{ER S ( Component code ) :454B, 54,001 btk 75 ( Component name) : i FE3Hy & B &5 i A5 ( hydraulic ofl tube and pipeline assembly )
O30 m e e 4 R aRE &
No. ( Product code) (Pl‘oduct name ) per unit Remark

I JB982 - 1977 HE 22 washer 22 7

2 454B. 54. 020 Z P& 1R [ AR multiport valve oil return tube assembly 1

3 420. 54. 101 g hollow bolt 2

4 454B.54. 135 B e oil return tube connection tube |

5 454B.54. 136 2R hollow bolt |

6 454B.54.019 RIS SR Riser sucker assembly 1

7 4548.54. 133 25 % R 1 sk multiport valve output joint 1

8 JB982 -1977 #E 18 washer 18 1

9 GB/T 3452.1-1992 | OJEHE 20 «1.8G O - shaped ring 20 % 1. 8G 3

10 GB/T 93 - 1987 #8102 washer 10Z 12

11 GB/T 5781 - 2000 12 4% M8 %35 bolt M8 35 4

12 GB/T 5781 -2000 124 M6 =25 bolt M6 25 1

13 454B.54. 141 | Wk oil tube clamp 2

14 GB/T 93 - 1987 #E 6 washer 6 l

15 GB/T 6170 - 2000 124 M6 nut M6 |

16 454B.54. 107 L8 kT A ek multiport valve sucker joint ]

17 4548, 54.014 P IR A AR multiport valve sucker assembly 1

18 454B. 54, 104 FE M B 182 oil pressing pipe connection bolt l

19 454B.54.012 R B oil pressing pipe assembly 1

20 GB/T 97.1 -2002 i 8 washer 8 2

21 GB/T 5783 -2000 | #Z#& M8 20 bolt M8 * 20 2
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H &S ( Component code) :454B, 54,001

EP4- 7R Component name) 5 i &% &34 & B, (hydraulic oil tube and pipeline assembly )

Fol rFarse e 4 R i &
No. ( Product code) ( Product name) per unit Remark
22 454B.54.011 e SRk oil suction pipe assembly 1
23 JK -1 MRSk 022 - @38 hose clamp@22 - 38 4
24 420.54. 103 e oil delivery hose 2
25 454B,54.013 EIhas B, oil cleaner assembly |
26 GB/T 5783 —-2000 HEAL M8 %25 bolt M8 25 2
27 454B.54.017 - TMFE RIS IR A Oil pump oil suction pipe weld assembly 1
28 GB/T 5781 -2000 A M8 = 120 . bolt M8 = 120 2
29 454B.54.140 +FiER cross head shoe |
30 150.54. 104 -1 15! paper pillow 1
31 CBN1 - F314BL HHE gear pump 1
32 GB/T 5781 -2000 24 M8 % 135 bolt M8 * 135 2
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444X 2 ( Component code ) :480B. 54,001 5427 ( Component name ) : i [Eih & K & 2 oA (hydraulic oil tube and pipeline assembly )

S g A i N S
No. ( Product code) ( Product name) per unit Remark
! GB/T 5781 -2000 | J24% M8 35 bolt M8 %35 8
2 GB/T 93 -1987 | #J& 8 washer 8 ' 12
3 480B.54.012 JEME B oil pressing pipe assembly 1
4 GB/T 3452.1 - 1992 OEE 20 %1.8C O - shaped ring 20 % 1. 8G 3
5 420.54. 101 02 hollow bolt 1
6 JB982 1977 #E 22 washer 22 2
7 480B.54.011 W T Bk oil suction pipe assembly I
8 GB/T 6170 - 2000 w2HE M6 nut M6 1
9 GB/T 93 - 1987 #E 6 washer 6 1
10 . 454B, 54, 141 ki * | oil tube clamp 2
11 GB/T 5781 -2000 RS M6 * 25 bolt M6 %25 1
12 JK -1 MESE 22 — @38 hose clamp@22 — 38 4
13 420. 54. 103 mE e oil delivery hose 2
14 480B.54.013 | yBIEE MR oil cleaner assembly 1
15 GB/T 5783 -2000 B M8 = 20 bolt M8 %20 2
16 GB/T97.1 -2002 #E 8 washer 8 2
17 GB/T 5783 -2000 W24 M8 + 25 bolt M8 %25 2
18 45418.54.017 IR RS RS H8 Oil pump oil suction pipe weld assembly 1
19 4548B.54.140 +FEE R cross head shoe 1
20 150. 54. 104 ~ 1 Yt paper pillow . 1
21 CBN ~ E314L Wit H gear pump 1
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E{4 5-( Component code) :500C, 54, 001

&2 %5 ( Component name) : i [E & K & 3 &, (hydraulic oil tube and pipeline assembly )

SHE

B3] m=owr s 5 4 i &
No. ( Product code) ( Product name) per unit Remark
i GB/T 5781 -2000 12448 M8 35 bolt M8 * 35 8
2 GB/T 93 - 1987 #E 8 washer 8 10
3 500C. 54,012 A B oil pressing pipe assembly 1
4 GB/T 3452.1 -1992 OB 20 1.8C O - shaped ring 20 % 1. 8G 3
s 420. 54. 101 DR hollow bolt 1
6 JB982 - 1977 HpE 22 washer 22 2
7 500C. 54. 011 T B, oil suction pipe assembly 1
8 GB/T 6170 -2000 | #2£: M6 nut M6 1
9 GB/T 93 - 1987 HhiE 6 washer 6 1
10 454B.54. 141 & e oil tube clamp 2
1 GB/T 5781 -2000 | 4% M6 25 bolt M6 =25 1
12 JK-1 MEHE 22 — 38 hose clamp@22 - 38 4
13 420. 54,103 iR oil delivery hose 2
14 480B.54.013 TEVhRR N oil cleaner assembly 1
15 GB/T 5783 -2000 12 M8 20 bolt M8 %20 2
16 GB/T 97.1 -2002 i1 8 washer 8 2
17 GB/T 5783 -2000 I248 M8 =25 bolt M8 %25 1
18 500C. 54.017 TR W S Oil pump oil suction pipe weld assembly 1
19 150.54.104 - 1 Fiverol . paper pillow 1
20 CBNI - E314FL wWiIHE gear pump |
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#&-AX5( Component code ) :500/550. 55.001

A&7 ( Component name ) 33788 & A ( Lifter assembly)

GHE

Fol rFars =R 4 i &

No. ( Product code) ( Product name) per unit Remark
1 23 wire clip 1
2 GB93 -87 HE 12 washer 12 13
3 GB5781 - 86 1244 M8X16 bolt M8X16 11
4 GB93 -87 HE 8 washer 8 13
5 GB5783 - 86 1244 M12X220 washer 4
6 500A.55. 104 A I b bolt M12X220 1
7 S00A.55.103 g Lifter upper cover 1
8 GB879 -86 78 4X20 upper cover paper pillow 1
9 YT300A.55. 116 TR VAT pin 4X20 1
10 GB3452.1-92 OJEHE 11.2X2.65 Drop adjusting rod- 2
11 GB5783 - 86 12 M12X100 O - shaped ring 11.2X2. 65 2
12 500B.55. 101 S AR T ULl bolt M12X100 1
13 500.61. 101 Bk Riser shell body 1
14 654.58. 104a 8] Pipe joint 1
15 704.58C. 010 H&}ﬁ%fﬁ% washer 1
16 GB1235 -76 0 22X2.4 fast — replacement joint 1
17 654.58. 155 AN O - shaped ring 22X2. 4 1
18 GB5783 - 86 124 M10X25 - D. Zn Dustproof ring 4
19 500A.55.122 Ry & sk bolt M10X25 ~D. Zn 1
20 GB5781 - 86 1244 M10X20 - D. Zn hydraulic output tube joint 4
21 300.55.119 ZeIEAR bolt M10X20 - D. Zn 2
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4% 2 ( Component code) :500/550. 5. 001

{42 77 ( Component name ) 32738 & 7§,  Lifter assembly)

o £ FH 2
A = 6 £ L -
N ( Product code) ( Product name) o Remark
0. per unit
sk 1 B H:
500A.55.119 BT Lift arm 2 Equipped with | type
oy suspension
- ‘ Hose 1258
500A. 55B. 183 BAE Lift arm 2 Equipped with [ type
suspension
23 BY350.55.103A i (20) axle sleeve (20) 2
24 GB3452.1-92 0 LB 50X5.3 O - shaped ring 50X5.3 2
25 YT300A. 55. 106 AW A block valve adjustin rod I
26 GB/T5782 124 M12X100 bolt M12X100 2
27 GB1235 -76 - OB 24X2.4 O - shaped ring 24X2.4 1
28 TS300B. 55. 110 A Spring hook 1
29 500A.55. 128 PHEAEE SN Upper connection point rocker bracket 1
30 GB93 -87 Hhig 12 washer 12 4
31 GB5782 - 86 124 M12X35 - D. Zn bolt MI2X35 - D. Zn 4
32 450.55. 167 e Sunk e rocker connection pin 1
33 500A. 55. 106 b O e o] rocker upper connection pin |
34 500A. 55.015 Lﬁﬁﬁﬁﬁ?ﬁ%ﬁ?ﬁ%ﬁ A, Upper coupling barfront connection pin link assembly [
) e
500B.55. 130 R rocker | Equipped with I type
35 : suspension
~ Boik N8Rk
500B. 55B. 130 B rocker 1 Equipped with [ type
suspension
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E5{&-#X 2 ( Component code) :500/550. 55. 001 Fbf&-& %5 ( Component name) . 327-88 5 i ( Lifter assembly)

ol ot R T &
No. ( Product code) ( Product name) per unit Remark
36 GB97.1 -85 22 -D.Zn washer 22 - D. Zn l
37 GB91 -86 #45X35 -D.Zn pin 5X35 - D. Zn 2
38 25.56.028 INEEER B AR, Small link assembly 1
39 YT300A. 55. 12! R s _k coupling barconnection head 1
40 25.55.162 BlishE dust guard 1
41 25.55.161 W2 A} nut 1
42 GBI119 -86 £ C4X4 pin C4X4 I
43 25,55.160 W EAR spring plate ]
44 25.55.157 SR s Force adjusting spring 1
45 25.55.159 THE PR spring seat 1
46 25.55.158 BT spring rod 1
47 GBI119 -86 #4 B3X40 pin B3X40 I
48 650.55. 117 12 3¢ plug screw i
49 TS300B. 55.041 T FGE S FE B oil gauge air plug assembly 1
50 500B.55.114A W ETAT Piston carrier rod 1
51 500B.55. 171 i pintle 1
52 KMS550. 55. 109 Al cam I
53 GB5783 - 86 1242 M10X35 bolt M10X35 1
54 500B.55.113A R TR Inside lift arm 1
55 500A.55.110 ’I Lift shaft 1
56 500B. 55. 108 HEmEER Oil inlet connection plate I




A  ( Component code ) :500/550. 5. 001 -2 57 Component name ) 3232 5 % ( Lifter assembly)

ol = omr g R ami PR
No. ( Product code) ( Product name) per unit Remark
57 500B.55.102 PEIhE AR 4L Oil inlet connection plate paper pillow 1
58 500A.55. 123 Ty AR oil delivery pipe nut 1
59 JB982 R 20 washer 20 1
60 500B. 55.122 ME(K£34.5) axle sleeve (left 34.5) 1
60 500B. 55. 104A HE (4 26) axle sleeve (right 26) 1
61 KM550.55.105 -1 WE A45.5) (FE) axle sleeve A(45.5) (distance sleeve) 1
62 GB97.1 -85 #HEE 20 -D. Zn washer 20 - D. Zn 1
63 GB1235 -76 0 2B 13X1.9 O - shaped ring 13X1.9 2
64 GB5783 - 86 1242 M8X35 - D. 7Zn bolt M8X35 - D. Zn 2
65 GB93 87 HhiE 8 - washer 8 2
66 GB5786 - 86 184 M22X1. 5X20 bolt M22X1.5X20 I
67 JB/T982 " 22 washer 22 i
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£ -5 ( Component code) :500. 55.013A

FB4&FR( Component name) : 428 537 B i { distributer and abutmentassembly )

Fol momoog R T &
No. ( Product code) ( Product name) per unit Remark
| GB3452.1 -92 0 90X5.3 O - shaped ring 90X5.3 1
2 520.55. 143 5 shield ring I
3 300. 55. 141 T FETR Piston hall seat 1
4 KMS50. 55. 137 5% piston 1
5 (B398 388 124 AM16X40 -8.8 bolt AM16X40 8.8 2
6 500B.55.118 B locking plate 1
7 GB6170 - 86 124 M16 nut M16 2
8 500B.55. 106 THETAR oil cylinder body 1
9 KMS550. 55. 112 THET AR oil eylinder bolt 2
10 500B. 55. 120 £y spacer 2
11 TS300.55.172 Fega i 1) master control valve 1
12 GB1235 - 86 B 26X2. 4 Seal ring 26X2.4 3
13 TS300. 55.217 TR R E Master control valve sleeve 1
14 KM550. 55. 120 S A AT . distributer shell body 1
15 JB1000 - 77 NAEZE M10X1 hexagonal plug screw M10X1 1
16 25.55.181 EetilEE master control valve spring 1
17 TS300B. 55. 183 ) I‘]ﬁf}% Valve front cover 1
I8 GB5782 - 83 IZFE M6X20 holt M6X20 4
19 GB93 -87 #HhiE 6 washer 6 8
20 25.55.177 [ 7o 1) RT3 2 Plug before oil return valve 1
21 GBI1235 -76 W 22X2. 4 Seal ring 22X2.4 4
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E42( Component code) :500. 55.013A 342 %57 ( Component name ) : i85 3 B & A distributer and abutmentassembly )

Fol rmanrs = R SRR & W
No. (Product code) ( Product name) per unit Remark
2 TS300B.55.187 | J 519 Adjusting valve I
23 GB1235 -76 ZHiHE 8X1.9 Seal ring 8X1.9 1
24 T30.57.144B A h) R R AR one - way valve spring 1
25 GB3452.1-92 w418 19X2. 65 seal ring 19X2. 65 1
26 YT300A.55.124 R one ~ way valve sleeve 1.
27 GB3452.1 -92 wEIE 15X1. 8 seal ring 15X1. 8 2
28 500B.55. 103 HEE sucker 1
29 25.55.173 [B] 3 e 7Nk oil return valve small end 1
30 25.55.218 ERGES oil return valve sleeve 1
31 25.55.174 BRSNS oil return valve hig end 1
32 25.55.184 [E] 7y i oil return valve spring 1
33 25.55.176 =] 7 R f b 2 oil return valve rear plug |
34 25.55.180 PRI limit board 1
35 GB5783 - 86 1B M6X10 bolt M6X10 4
36 500B.55. 124 R block valve rod 11
37 GB3452.1 -92 | BHTE 11, 8X2. 65 seal ring 11.8X2.65 I
38 500B.55. 105 HihE flowline 1
GB1235 -76 HmE &8 16X2. 4 flowline seal ring 16X2. 4 2
39 500B. 55. 107 S Boas 37 e distributer abutment 1
40 GB5782 - 86 1248 M8X45 bolt M8X45 4
41 GB93 -87 hig 8§ washer 8 4
42 TS300B. 55. 033 24 1 B, safety valve assembly 1
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E{4E4CS ( Component code) 420, 56,001 | #4257 Component name )  E+EH14 2 A5 ( Suspension mechanism assembly )

ol rmawr s | =5 T e &
No. ( Product code) ( Product name) per unit Remark
1 420.56.013 TR B, Lower coupling bar assembly 2
2 420.56. 134 BRALATF 5 T 44 2
3 GB/T 91 -2000 54 %32 Position limit rear connection pin 10
4 GB/T 882 - 1986 £ B18 % 65 pin 4 * 32 2
5 420. 56. 161 PR S35 BRAF pintle B8 * 65 2
6 GB/T 6171 =2000 | 424 M22 Position limit adjusting screw 2
7 420.56. 023 s B nut M22 2
8 420. 56,022 i SEEe T lockpin assembly 2
9 420.56.035 ik s =Y telescoped guide tube weld assembly 2
10 420.56. 119 PR telescoped rod assembly 4
1t 420.56. 118 PRALAF [E & 4 Position limit sleeve 2
12 420. 56. 017 Ze PRI SRR 1 position limit rod fixing pin 1
13 GB/T 6178 -2000 FrHEZH: M16 left position limit rod bracket weld assembly 2
14 GB/T 97.1 -2002 $HE 16 slot nut M16 2
15 420.56. 135 B AR : washer 16 2
16 420.56.131 AHLAT PR disk 2
17 GB/T 91 -2000 £ 4 % 40 ' Angle coupling bar lower connection pin 2
18 GB/T 6178 -2000 Fr g ZAE M20 pin 4 %40 2
19 GB/T 97.1 -2002 #HJE 20 slot nut M20 2
20 GB/T 5783 -2000 A M16 = 40 washer 20 8
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RS ( Component code ) :420. 56, 001 FB4& R ( Component name ) : BFE#14 5 55 ( Suspension mechanism assembly )

— paN

0. per unit »
21 GB/T 93 —2000 HE 16 bolt M16 # 40 16
22 GB/T 5783 -2000 | 24 MI6 35 washer 16 8
23 GB/T97.1-2002 | #\[& 24 bolt M16 # 35 2
24 420. 56. 126 FHAIAF T 54 X washer 24 2
25 GB/T 6171 2000 | #8HF M24 % 2LH Angle coupling barlower connection fork 3
26 420. 56. 033 RERIATF IR IR IR A Angle coupling baradjusting screw pipe weld assembly 2
27 GB/T 6171 —=2000 | W24 M24 2 nut M24 %2 3
28 420.56. 125 SHFT F RN angle coupling barupper connection fork 2
29 420.56.129 BHRLFE_F 34 angle coupling barupper connection pin 2
30 420.56.014 AR RAT SRR 1 right lower coupling barabutment weld assembly 1
3] 420.56.016 ST RFF X AR left lower coupling barabutment weld assembly 1
32 420.56.019 A FRALAT B tight position limit rod bracket weld assembly 1
33 1420.56.029 PR K, 1
34 420. 56. 160 RRIAT lockpin assembly 1
35 420.56. 024 AT E R I
36 420. 56. 130 PR Upper coupling barconnection pin 1
37 420. 56. 026 ERATRTE A R Upper coupling bar rear adjusting rod I
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EER-E ( Component code ) :420. 56. 001 E34 2 #7( Component name ) : B4 55 ( Suspension mechanism assembly)

P2l rans & T amiE | . g
No. ( Product code) ( Product name) per unit Remark
38 GB/T 91 -2000 42 %20 Adjusting screw pipe I
39 420.56.020 MR Upper coupling barfront adjusting rod assembly 1
40 GB/T 97.1 -2002 #EE 10 pin 2 %20 1
4] 420, 56.. 104 B IAL | Seat plate weld assembly |
42 420.56.021 Bl GRag s washer 10 v I
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480B.40.001

ERERMEBRER -1
Full hydraulic turning system—1




.19.

480B.40.001

XCEL45
EERERE

EREERIFER-2
Full hydraulic turning system—2




-L9.

500C.40.001

XCEL45
EREHEE

EREREIFER-2
Full hydraulic turning system—2




<70 -

Full hydraulic turning system—1

EREEEFRER-1

‘424 40,001




€L

424 .40.001 RRERMEIEEN-2
Full hydraulic turning system—2

XCEL45
EXUlR I n




Full hydraulic turning system—1

SRERMERER

4548 .40.001

<75 .




e QL

454B.40.001

XCEL45
EW R

ERERHRFBH-2
Full hydraulic turning system—2
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484B .40.001

ERERHIEFER -1
Full hydraulic turning system—1




« €8 .

484B.40.001

XCEL45
SRR

LREEDSSEM-2
Full hydraulic turning system—2



« Cg .

504C .40.001

EREEEREH
Full hydraulic turning system—1




.88.

504C _40.001

XCEL45
SREIHR

EREEBBEH-2
Full hydraulic turning system—2



06 -+

420.41.001

Pl Thi Y A
Power output assembly—1




Power output assembly—2

HNHH B2

420.41.001

.93 .




.96.

424 42,001

BEFERR-1

Transfer case assembly—1




.66.

42442 001

SENFERE A2

Transfer case assembly—2




SENFER 1

484B 42001
Transfer case assembly—1

fo-6
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484B 42,001

SENFEE -2

Transfer case assembly—2
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420.43.001

mlEnEE R -1
Brake assembly—1
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420.43.001

I Zhes B B -2
Brake assembly—2




REIIR

4548 .46.001 /002

LR RERH

Safety frame and awning
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420.48.001

ISR ERUREH-

Electric devices and instruments assembly—1




Electric devices and instruments assembly—2

HBRERURDBE-2

420.48.001

16

ity

s

SR B

S¥W-2A/SW-24-1

£
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420/424 50001 _ BRE R

Fuel tank assembly
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420.53.001

o)

A

T
A

74

SIS R

Traction hook assembly
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420.54.001 BREHERERERK
Hydraulic oil tube and pipeline assembly

- LTT -




454B .54 ,001

REMERERS

Hydraulic oil tube and pipeline assembly

LT




» CET .

480B .54 .001

B EME R ERE

Hydraulic oil tube and pipeline assembly
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500C.54.001

REHREREBREM

Hydraulic oil tube and pipeline assembly
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500,/550.55.001 ‘ RIZ[E
Lifter assembly

49

"‘v' !‘ “j‘
33 “3& 0
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500.55.013A NEHEBSZER
Distributer and abutmentassembly

@ ,(( 3 :




s bl

420.56,001

SHNAER

Suspension mechanism assembly




R4

420.56.001

SEHEER (£ZH)

Suspension mechanism assembly




N2

550.56.001

SENEER

Suspension mechanism assembly




< 0SI +

550.56.001

SHENBEK (%E)

Suspension mechanism assembly




4= ( Component code) :550. 56,001

Eb4t 2 ¥R ( Component name ) : 24142 5% ( Suspension mechanism assembly )

Fol & fe R4 g &

No. ( Product code) ( Product name? per unit Remark
1 550.56.013 TR R, Lower coupling bar assembly 2
2 420.56.134 PR AL AT 5 T e 4 position limit rod rear connection pin 2
3 GB/T 91 -2000 4 %32 pin 4 * 32 8
4 GB/T 882 -~ 1986 4% B18 * 65 pintle B18 % 65 2
5 420. 56. 161 PRALE A A Position limit adjusting screw 2
6 GB/T 6171 -2000 HEAE M22 nut M22 2
7 420. 56,023 Gt psNa lockpin assembly ‘ 2
8 550.56.022 itk =Xy Al telescoped guide tube weld assembly 2
9 550.56.035 Uik S =N 1) telescoped rod assembly 2
10 420.56. 119 MRfE Position limit sleeve 4
11 420.56.118 PR LA [ 2 position limit rod fixing pin 2
12 420.56. 017 FE BT SRR A lzﬁlggsition limit rod bracket weld as- 1
13 GB/T 6178 -2000 FrHEwZ-AE M16 slot nut M16 2
14 GB/T 97.1 -2002 #HhE 16 washer 16 2
5 420.56. 135 B4 disk 2
16 420.56. 131 FIRIFF T E 4 angle coupling bar lower connection pin 2
17 GB/T 91 -2000 44 %40 pin 4 %40 2
18 GB/T 6178 - 2000 JrHEsE & M20 slot nut M20 2
19 GB/T97.1-2002 | #1420 washer 20 2
20 GB/T 5783 -2000 | 2% MI6 % 40 bolt M16 * 40 8
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E4-4X5-( Component code ) :550. 56. 001 Ah &R ( Component name) : BHEHI 45 55, ( Suspension mechanism assembly )

= L E=R
0. per unit
21 GB/T.93 2000 wE 16 S washer 16 116
22 | GB/TS783-2000 | B24% MI6 35 | bolt M16 * 35 , 8
23 GB/T97.1-2002 | #JE 24 washer 24 2
24 550. 56. 126 RHIFF P B angle coupling barlower connection fork 2
25 | GB/T6171-2000 | #2#F M24 «2LH nut M24 + 2LH - 3
26 550. 56. 033 RERLAT R AT IZ B A angle coupling baradjusting screw pipe weld assembly 2
27 | GB/T6I71 2000 | #2 M27 %2 | nut M27 %2 3
28 550.56. 125 PR LY. | angle coupling bar upper connection fork 2
29 GB/T 882~ 1986 | 44l 25 + 80 pintle 25 % 80 2
30 GB/TO1-2000 | 446.3 %40 | pin 6.3 %40 2
31 550.56. 014 FF R A | right lower coupling barabutment weld assembly I
32 550. 56. 016 7= TR ST AR A 1 lef Tower coupling barabutment weld assembly 1
33 | 420.56.019 A5 BRI S R A right position limit rod bracket weld assembly |
34 650. 56. 155 AT A Upper coupling barconnection pin 1
35 650.56. 157 i lockpin 1




442 ( Component code) :550. 56.001 #{ 2 7( Component name ) ; SFE4145,2 A5 ( Suspension mechanism assembly )

75 . . NS
Sﬁzi.al (F}J;roﬁ?mt{god_j) (Plfl‘ogsct%amiﬁ) plt)ailraier}ﬁt %emarkﬁ

36 550. 56. 024 FHHE AT AR Upper coupling barrear adjusting rod assembly 1

37 550.56.130 TR adjusting screw pipe 1

38 550.56.026 FRAFRTIR TR SO Upper coupling barfront adjusting rod assembly 1

39 GB/T 91 - 2000 552 %20 pin 2 %20 1

40 420. 56.020 FENUAR G Seat plate weld assembly 1

41 GB/T 97.1-2002 | H#y# 12 washer 12 N

42 420. 56. 104 ECIWAL: S Torque spring 1

43 420.56.021 B R AE Fixing block weld assembly 1

- 153 -
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Foreword

Aoye seires tractors are multiple — purpose middle — type agricultural wheeled tractors, which have the following features: compact structure, con-
venient control, flexible turning, large pulling force, wide applications and convenient maintenance. They can be matched with many kinds of agricul-
tural tools and trailers. Their power is from 30. 88 Kw to 40.44 Kw(42 -55Hp). They can be driven on two wheels or four wheels. They can be e-
quipped with three ~ cylinder or four - cylinder engines made by Huafeng, Lijia or Jiangdong. Their power outputs have three type rotate speed combi-
nation. The assemblies of cab, hydraulic output and pendulum bar traction can be selected according to requirements of customers.

In view of the different assembly units of tractors, in order to make the parts and components category clear and easy for use, our company design
this Aoye series tractor parts and components category according to many different assemblies. The establishment principle is as follows:

1. After purchasing the tractor, the customer firstly look at the general catalog of this category to select parts or components in " Description” col-
umn (if the description column has no content, the part or component is universal for tractors) accoding to the nominal power of the tractor, engine
manufacturer and suspension type. Then, look up related category in the following text according to the page number.

2. The same parts in a same page and mounted on fifferent places will be marked out repeatedly with one serial number,

3. The assembly relations between all parts will be indicated with real lines. The positions of parts are almost same as actual conditions.

4. Some parts or components which are only used for demonstration of assembly relation and actually should not exist in the page will be drawn
with dashed.

5. Two ends of pipelines and rods will be drawn and the middle parts will be cut.

6. In the " Product code" column, if there is no character on the back of the code, the tractor is equipped with Huafeng engine; character B indi-
cates that the tractor is equipped with Lijia engine and the' character C indicates that the tractor is equipped with Jiangdong engine.

Because the products are constantly improved and developed , the parts and components category may has difference with the product purchased by

the customer. Please understand and pay attention to it.

Shandong Weituo Group Co. , Ltd.
October 2007
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#4448 2 ( Component code) :420.31. 001

844 % %7 ( Component name) : 54 S Ff — 1 ( front axle assembly - 1)

Fol rars P g o & i
No. ( Product code) ( Product name) per unit Remark
HUBAE ) Hif
420.31.001 GOEEEN front axle assembly 1 Mechanical turning
front axle
1 420.31.143 AT IR front wheel hub nut 10
2 420.31.102 B wheel hub 2
3 420.31. 144 IR Y front wheel hub bolt 10
4 GB/T5781 B2 M6 * 12 bolt M6 * 12 6
5 GB/T93 g 6 washer 6 6
6 420.31.116 R bearing cover 2
7 JB/T7940. 1 AR MI10 * 1 oil cup MI10 * [ 5
8 420.31.125 R nut 2
9 420.31. 104 R paper pillow 2
10 420.31.126 B lockwasher 2
I GB/T297 BHEHER 32206 rolling bearing 32206 2
2 GB/T297 R Bhil Ak 32208 rolling bearing 32208 2
13 GB/T9877. 1 JH3 B55 % 80 = 8 oil seal B55 80 % 8 2
14 GB/T91 #H 5 %40 pin 5 %40 2
15 420.31.015 R B knuckle assembly 2
16 GB/T1096 b 10 25 key 10 % 25 2
17 420.31.019 YRR Eap sy vertical shaft oil seal assembly 2
18 GB/T301 Rl 51108 rolling bearing 51108 2
19 420.31. 140 IES lining 6




#F444X 5 ( Component code) :420.31.001 #3442 77 ( Component name) ; B4 & 5 - 1 ( front axle assembly - 1)

= £ FE

%ﬁl (Pliroﬁct{godi : (P;rogﬁct%amfg‘) 'I:)Iifﬁii ﬁi{emari{z

0. per unit

20 420.31.011 BIES BR(E) Assistant branch pipe (left) -

21 420.31.013 LA branch pipe |

22 GB/T6170 12 M12 nut M12 1

23 420.31.113 iz gT lock screw 1

24 420.31.108 Eryan spacer 1

25 420.31.105 PRI pivot centre - : I

26 420.31.012 HIEEBR(H) Assistant branch pipe (right) I

27 GB/T6176 2R M16 %1.5 nut MI16 % 1.5 6

28 GB/T93 #HEE 16 washer 16 12

29 420.31. 103 s lining 6

30 GB/T5785 B2 M16 % 1.5 % 100 bolt M16 % 1.5 % 100 6

31 420.31. 101 T bracket 1

32 GB/T5783 124 M16 % 80 bolt M16 = 80 6




420.31.001 BT A —2
front axle assembly—2




#4448 2 ( Component code) ;420.31.001

#1144 7 ( Component name) : B & 5 -2 ( front axle assembly -2)

Fol o omamns =g oI 6
No. ( Produet code) ( Product name) per unit Remark
420.31.001 g =Y front axle assembly I ngﬁ?ffﬂi?j? front
! GB/T5785 2 M12 % 1.5 %50 bolt MI12 1.5 50 2
2 420.31.137 RIS 1T Horizontal coupling bar clamp 2
3 GB/T93 #Hhig 12 washer 12 2
4 GB/T6171 WERE M12 #1.5 nut M12 1.5 2
5 420.31.122 FRPIFFNES Right horizontal coupling barinner connection tube I
6 GB/T6173 B M18 %1.5 nut MI18 = 1.5 2
7 420.31. 131 JEMR base plate 4
8 420.31.132 PRk ball head bowl 4
9 GB/T91 §53.2%36 pin 3.2 %36 4
10 420.31.139 BREH ball pin 4
1 420.31. 133 AL right joint 2
12 420.31.118 T ) R right turning arm 1
13 420.31.134 BB E joint dust guard 4
14 420.31. 130 AN N dust guard closing ring 4
15 GB/T9459 HERE M4 % 1.5 nut M14 % 1.5 4
16 GB/T6170 2Rk M12 nut M12 2
17 GB/T93 g 12 washer 12 2
18 GB/T5782 2 M12 = 80 bolt M12 * 80 2




442 ( Component code ) :420.31. 001 &2 F7 ( Component name ) : 54l 2 B, -2 ( front axle assembly -2)

L I R Gne -
No. ( Product code) , ( Product name) per unit Remark
19 420.31. 120 AT horizontal coupling bar 1

| 20 420.31.121 ERRI AN IEE : Left horizontal coupling barinner connection tube |
21 GB/T6173 | BB MI8 + 1.5LH nut MI8 # 1. 5LH 2
22 420.31..129 ek left joint 2
23 420.31. 117 FE R 1) R left turning arm I
24 420.31. 107 YPhitt lognitudinal coupling bar I




HUSRENE B 1

- front drive axle assembly—1

424 .31.001




#3445 Component code) :424.31.001

#P{4-#F5( Component name ) ; BIIREIFF 55 - 1 (front drive axle assembly - 1)

SHIE

Fol mats & A R i &
No. ( Product code) (Product name) per unit Remark

424,31, 001 BUKSh AT B front drive axle assembly |
! GB/T5783 1248 MI2 %40 bolt M12 %40 4
2 GB/T93 Hhig 12 washer 12 4
3 424 ,31. 124 =k cover hoard 1
4 GB/T19877. 1 hEr FBSO * 105 = 12 oil seal FB80 * 105 * 12 1
5 424,31.125 FRFE cover boardlining |
6 GB/T276 Bk 6013 rolling bearing 6013 2
7 GB/T893. | T4 100 shield ring 100 2
8 404.31. 188 AP S bearing shield shoulder 1
9 424.31.122 A& shak s i middle transmission driven gear - 1
10 JB/T7940. 1 TR M10 * 1 oil cup M10 1 1
11 Q/YXF70 - 1992 W2 3E 73/8" plug screw Z3/8" ]
2 GB/TI160.2 it A10 oil leveler A10 !
13 424,31, 121 A axle sleeve 1
14 424,31, 126 FlaliEsh E 3Pt middle transmission driving gear I
15 GB/T276 R Bl 6309 rolling bearing 6309 1
16 424.31.128 Kl semi minor axis I
17 424,31, 127 KEE long distance sleeve 1
18 424.31. 123 PR (4H) adjusting spacer( group) 1
19 424.31.130 VAR A (H) adjusting spacer( group) 1
20 GB/T6176 WA M14 %1.5 nut M14 % 1.5 6




£ 44X 5 ( Component code ) ;424. 31,001 ER4 2 %7 ( Component name ) : BIIXZIAF S A - 1 (front drive axle assembly - | )

5 o o o i |
seril| {7 B 18 (rrotict LCC N W
21 424.31.205 Th|E ‘ washer 6
22 424,.31.117 COE &7k front driving axle I
23 424.31.115 IRy front wheel bolt 6
24 EAHE (4]) floating type oil seal ( group) 2
25 GB/T5783 1242 M8 %35 bolt M8 * 35 8
26 GB/T93 #HE 8 - washer 8 8
27 424.31.107 AR I A end shell cover I
28 424.31. 190 VHEE A (4H) adjusting spacer( group) 1
29 GB/T3452. 1 O R 236 5.3 G O - shaped ring 236 #5.3 G 1
30 GB/T276 Bahihk 6310 rolling hearing 6310 ]
31 424.31.114 IR BhAh driving axle shield ring 2
32 424.31. 108 Kupigahwshisit end transmission driven gear 1
33 GB/T276 | WEshiliK 6210 rolling bearing 6210 1
34 424.31.113 RS (4) adjusting spacer( group) |
35 424,31.110 o |8} shil middle transmission shaft 1
36 424.31.111 KEHMESHHIE 55 %30 end transmission lining 55 % 30 1
37 GB/T301 Bk 8107 rolling hearing 8107 ]
38 424,31, 105 -7 plug screw 2
39 424.31. 106 g washer 2
40 GB/T6170 128 M6 nut M16 [
41 GB/T5783 12 M16 + 50 bolt M16 50 |

2




{442 ( Component code ) :424.31.001 42 7 ( Component name ) : BiIXZAF 25 - 1 (front drive axle assembly - 1)

Fol rmanrs S A o &
No. ( Product code) ( Product name) per unit Remark
42 424, 31. 109 K mAEshAE A Left end transmission shell ]

43 424,31.112 KL sh Esh ikt end transmission driving gear 1
44 GB/T276 BEhEh & 6308 rolling bearing 6308 I
45 GB/T893. 1 4/ 90 shield ring 90 1
46 424,31.022 3%k casing cap 1
47 GB/T893. 1 P4k 102 shield ring 102 1
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ERE-XS ( Component code ) :424.31.001

Eb{4-2 75 ( Component name ) : B3R5 2 (front drive axle assembly -2)

Fol a5 e R o &
No. ( Product code) (Product name) per unit Remark

424.31.001 TSR ST 5 R, | front drive axle assembly 1
[ GB/T3452.1 O 140 %3.55 G O - shaped ring 140 %3.55 G 2
2 424.31.191 RE distance sleeve 1
3 424,31.129 G front axle shell l
4 424.31. 106 | washer 1
5 424.31, 105 W g plug screw 1
6 GB/T119 4§ B12 %20 pin B12 %20 4
7 GB/T3452. 1 OB 90 x2.65 G O - shaped ring 90 ¥2.65 G 1
8 424,31, 131 NRER R small bevel pinion shaft |
9 GB/T297 REhE R 32207 rolling bearing 32207 2
10 424.31.132 BE distance sleeve 1
I] 424.31.133 JEEE adjusting sleeve 1
12 GB/T893. 1 418 72 shield ring 72 1
13 GB/T9877. 1 ME (F)S0%72%8 D oil seal (F)50 %72 %8 D 1
14 424,31.134 MiES g oil seal seat 1
i5 GB/T3452. 1 OFME 34.5%3.55 G O - shaped ring 34.5 %«3.55 G 1
16 424.31. 104 J5 X et rear abutment washer 1
17 GB/T810 128 M30 % 1.5 nut M30 % 1.5 2
18 GB/T858 1EBhEE 30 clamping washer 30 1
19 424,31. 138 KB4 Big bevel gear 1
20 GB/T276 BEhiR 6216 rolling bearing 6216 2




£ {44 S ( Component code ) :424.31.001 B4 2 %7 ( Component name ) : FIIRENFF S RY -2 (front drive axle assembly -2 )

F5 1 monor 8 PR & g %

Sﬁgél ( Product code) ( Product name) pPeiffflsit Remark
21 424.31.137 NS differential cover 1
22 GB/TIL19 £4 B8 %20 pin B8 %20 2
23 424.31.139 RIS L half axle gear thrust washer 2
24 424.31. 144 & half axle gear 2
25 424.31. 140 17 E % -k planetary gear thrust washer 2
26 424,31, 143 1TEER planetary gear 2
27 424,31, 142 T EERH planetary gear shaft 1
28 424.31. 141 1k sh4H arresting pin l
29 424,31, 129 AT differential shell 1
30 GB/T93 #HpE 10 washer 10
3 GB/T70 AT MIO %70 bolt M10 # 70 6

- 16




RIARENET AL -3

424.31,001

front drive axle assembly—3




ERMH-{X 2 ( Component code) :424.31.001 B4 2 %7  Component name ) : BIREIF S L -3 (front drive axle assembly -3)

ol =& R g 4 R ais &
No. ( Product code) ( Product name) per unit Remark

424,31.001 AR ShF AR, front drive axle assembly 1
1 GB/T5783 2 HE MI2 %40 bolt M12 * 40 4
2 GB/T93 $HhiF 12 washer 12 4
3 424.31. 124 R cover board 1
4 GB/T98717. 1 JhE FBO = 105 * 12 oil seal FB8O * 105 % 12 1
5 424.31.125 E Y EIES cover boardlining 1
6 GB/T276 Rahi& 6013 rolling bearing 6013 2
7 GB/T893.1 P4 100 shield ring 100 2
8 404.31. 188 HARPE bearing shield shoulder I
9 424,.31.122 Hh (Al sh gk sl 48 middle transmission driven gear 1
10 JB/T7940. 1 AR M10 * | oil cup M10 * 1 1
11 Q/YXF70 - 1992 W2 IE 73/8" plug screw Z3/8”" |
12 GB/T1160.2 JlFR A10 oil leveler A10 1
13 424.31. 121 A “axle sleeve i
14 424.31.126 iaME sl ek middle transmission driving gear 1
15 GB/T276 R 6309 rolling bearing 6309 1
16 424,31. 145 KA semi major axis 1
17 424,31, 127 KigE long distance sleeve |
18 424,31.123 THEEHR(4H) adjusting spacer( group) 1
19 424.31. 130 PR (4H) adjusting spacer( group ) 1
20 424.31.110 8] 45 3h middle transmission shaft 1

[y
o




"E‘B#ﬁ%(‘Component code) :424.31.001 EB {44 %5 ( Component name ) : BIRZHF 4 5 -3 (front drive axle assembly -3 )

e - GHE "
Sgl ‘igl (F;roict{&dg (?;'ogz,ct%amﬁr\) ll:)]i‘{fj;f ﬁi{emarg
0. per unit
21 FaA il (4H) floating type oil seal (group) 2
22 424.31. 111 KIfEshtE 55 % 30 end transmission lining 55 % 30 » 1
23 GB/T301 RBohi& 8107 rolling bearing 8107 1
24 424,31, 105 287 plug screw 2
25 424.31. 106 H washer 2
26 424.31. 146 HAEK R right end shell. 1
27 GB/T6170 W2 M16 nut M16 1
28 GB/T5783 124 M16 # 50 bolt M16 * 50 1
30 GB/T276 YR shim & 6308 rolling bearing 6308 1
31 424.31.113 PWE () adjusting spacer( group) 1
32 GB/T893. 1 1418 90 shield ring 90 1
33 424.31.022 ¥k casing cap 1
34 GB/T893. 1 45 102 shield ring 102 1
35 GB/T276 Rl 6210 rolling bearing 6210 1
36 424.31.108 Kt shehshhit end transmission driven gear 1
37 424.31.114 IR Shh 4R driving axle shield ring 2
38 GB/T276 R ahih& 6310 ' rolling bearing 6310 1
39 GB/T3452. 1 OJER 236 5.3 G O —shaped ring 236 *5.3 G 1
40 424,31. 190 TR A () adjusting spacer ( group) I
41 424.31.107 N ey end shell cover l
42 GB/T93 P 8 washer 8 8

. 19.




ER &S ( Component code ) :424.31.001 E04% 2 %R ( Component name ) : BIIEZN7F 2 AL -3 (front drive axle assembly -3)

gol o rmanros P T G &
No. ( Product code) ( Product name) per unit Remark
43 GB/T5783 12 He M8 35 bolt M8 # 35 8
44  424.31.117 AT BK shh front driving axle |
45 424,31.115 IR i front wheel bolt 6
46 424,31.205 hJE washer 6
47 GB/T6176 A M14 % 1.5 nut M4 % 1.5 ' 6




424 .31.001

BIIEEHT S R —4
front drive axle assembly—4




Z344#4L5 ( Component code) :424.31.001 &R 42 %4 ( Component name ) : FTIRENF & - 4 ( front drive axle assembly -4)
I3 o4 oa O & T IR &
No. ( Product code) ( Product name) per unit Remark
424,31, 001 BUAR SN S front drive axle assembly 1

1 424,31, 160 AN dustproof cover 2

2 JB/T7940. 1 THAF M6 = 1 oil cup M6 # 1 2

3 424.31. 165 Gl pintle 2

4 GB/T893. | P4 35 shield ring 35 2

5 GB/T9163 FKATAR GE20ES knuckle bearing GE20ES 2

6 424.31. 166 W EE L piston joint 2

7 424.31.167 fRE distance sleeve 2

8 424.31.168 AL slot nut 4 MI8 % 1.5

9 GB/T91 £ 3.2 %40 pin 3.2 %40 4

10 424.31.027 BRI B rubber shield 2

11 JX -2X N i hose clamp 2 44 - 64

12 424.31.019 THEL oil cylinder 2

13 424.31.026 B mEE joint sealed cowling 2

14 424.31.174 Pk () coupling bar joint (left) 1

15 424.31.178 JE B nylon pillow 2

16 424.31.177 BR 3L 4 ball head pin 2

17 424.31.180 Je b g nylon seat 2

18 424.31. 179 # pillow 2

19 424.31.183 A (4H) spacer( group) 2

20 GB/T893. 1 1418 37 shield ring 37 2

o
[ ]




E3{#4X 2 ( Component code) :424.31.001 #0427 ( Component name) ; BTIREF S B -4 (front drive axle assembly -4)

= L =N
Fo Ea R e R SRR & &
( Product code) (Product name ) . Remark
No. per unit
21 GB/T6173 128 M20 « 1. 5LH nut M20 % 1. 5LH 1
22 424.31.175 BRI horizontal coupling bar 1
23 GB/T6173 Y2 M20 % 1.5 nut M20 % 1. 5 1
24 424.31.176 PiFFEL (4) coupling bar joint (right) 1

.23 .
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front drive axle assembly—5

424 .31.001




ER4XS ( Component code) :424.31. 001

#3142 %5 ( Component name ) : FiIRZIHF 5 AL - 5(front drive axle assembly -5)

Fol =g 8 R qRRE &

No. { Product code) ( Product name) per unit Remark
424.31.001 BTER Bh 8 S8R, front drive axle assembly 1

1 GB/T5782 B4 M16 * 100 bolt M16 * 100 6

2 GB/T93 #HpE 16 washer 16 6

3 424.31.101 e bracket I

4 GB/T93 R 14 washer 14 8

5 GB/T5783 1244 M14 % 40 bolt M14 % 40 8

6 GB/T5783 1244 M16 * 40 bolt M16 * 40 1

7 GB/T6170 124} M16 nut M16 |

8 424.31.025 Wt oil seal 1

9 424,31, 149 A S front abutment 1

10 424,31.150 %3k casing cap 1

11 424.31. 148 B S R E front abutmentlining 1 50 %40

12 GB/T4790. 1 TR M8 # 1 oil cup M8 x | , 2

13 GB/T3452. 1 OFLM 47.5%3.55 G O - shaped ring 47.5 %3.55 G 1

14 424,31.024 TMETFERIR S (4 oil cylinder revolution axis weld assembly 2

15 424.31.147 RIS AT 455 front axle shellfront revolution axis 1

16 GB/T3452. 1 OFHE 58 %3.55 G O - shaped ring 58 *3.55 G |

17 GB/T5783 124 M8 20 bolt M8 %20 2

18 GB/193 HhHE 8 washer 8 2

19 IB/T7940.2 TR 45°M8 * 1 oil cup 45°M8 * 1 2

20 GB/T5783 24 M12 %40 bolt M12 40 6

.25 .




ER44XS-( Component code) :424.31.001 R {42 %7 ( Component name) : BIREIF A AL - 5(front drive axle assembly —5)

Fol pranrs | R o B
No. ( Product code) ( Product name) per unit Remark
21 GB/T93 #HpE 12 washer 12 18
22 GB/T6170 12 M12 nut M12 12
23 GB/T900 WBAE AMI2 %40 -8.8 double screw bolt AMI2 %40 -8.8 12
24 404.31.156 Ja R E rear abutment lining 1
25 GB/T3452. 1 OB 45%3.55 G O - shaped ring 45 #3.55 G 1
26 424,31, 155 J& rear abutment 1
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front axle assembly—1

B A1

480B.31.001
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ER {4 = ( Component code) ;480B.31.001

 ER{£ 4 %R ( Component name)

2L,

(Rl

S Y - 1 (front axle assembly - 1)

Fol maRe & i B
No. ( Product code) ( Product name) per unit Remark
480B.31.001 AL front axle assembly | hy (h'ai{?icgtzuﬁir:?gﬁgﬁt axle
1 420.31. 143 EIE 4 851 front wheel hubnut 10
2 420.31.102 H# wheel hub 2
3 420.31. 144 BifCEIEE front wheel hubbolt 10
4 GB/T5781 B M6 + 12 bolt M6 * 12 6
5 GB/T93 6 washer 6 6
6 420.31.116 RS bearing cover 2
7 JB/T7940. 1 SRR M10 # 1 oil cup M10 * 1 5
8 420.31. 125 s nut 2
9 420.31.104 piivers) paper pillow 2
10 420.31. 126 i lockwasher 2
11 GB/T297 Rahil& 32206 rolling bearing 32206 2
12 GB/T297 Rahit& 32208 rolling bearing 32208 2
13 GB/T9877.1 Jh#EF B55 %80 8 oil seal B55 %80 % 8 2
14 GB/T91 £4 5 %40 pin 5 #40 4
15 420.31.015 e AR knuckle assembly 2
16 GB/T1096 4 C10 28 key C10 * 28 2
17 420.31.019 SEHIRE S A vertical shaft oil seal assembly 2
18 GB/T301 Wahih& 51108 rolling bearing 51108 2
19 480B.31. 140 E lining 6




#14£4% S ( Component code) :480B. 31.001

#h 142 ¥ ( Component name ) : §i3h S A, - 1 front axle assembly - 1)

EDatEi

A I R L A &
No. (Product code) ( Product name) ) per unit Remark
20 480B.31.011 BEE SR () Assistant branch pipe (left) 1
21 480B.31.013 BE B branch pipe 1
22 GB/T6170 YR M12 nut M12 |
23 420.31. 113 GERET lock screw 1
24 420.31. 108 E53330 spacer 1
25 420. 31. 105 PEesh pivot centre 1
26 480B.31.012 BIEERNRCE) Assistant branch pipe (right) 1
27 GB/T6176 WA M16 %1.5 nut M16 % 1. 5 6
28 GB/T93 I 16 washer 16 12
29 420.31. 103 ¥HE lining 6
30 GB/T5785 BEAE M16 % 1.5 % 100 bolt M16.% 1.5 % 100 6
31 420.31. 101 FEH bracket 1
32 GB/T5783 1Z 4 M16 = 80 bolt M16 % 80 8
33 GB9459 WERE M24 %2 nut M24 %2 2
34 GB/T93 Hhig 24 washer 24 2
35 480B.31. 145 HE washer 2
36 GB/T3452.1 OFEHE 24.5%3.55 G O - shaped ring 24.5 % 3.55 G 2

<29 .
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480B.31.001

BIHIE -2
front axle assembly—2




E3 44X 2 ( Component code) :480B. 31. 001

& 14&#% ( Component name) ; B % i ~ 2 ( front axle assembly -2)

ERs AN B=N
o. per unit
480B.31.001 GIE TSy front axle assembly 1 W B 1 B

1 GB/T5785 B4 MI2 1.5 %50 bolt M12 % 1.5 50 2

2 420.31.137 BRI e 7 horizontal coupling bar clamp 2

3 GB/193 HE 12 washer 12 2

4 GB/T6171 PERF MI2 % 1.5 nut M12 % 1.5 2

5 420.31. 122 PEV Eaka Aok k= Right horizontal coupling harinner connection tube 1

6 GB/T6173 YBRE MI8 1.5 nut M18 1.5 1

7 420.31.131 AR base plate 2

8 420.31.132 BR3L Wi ball head bowl 2

9 GB/T91 3.2 %36 pin 3.2 %36 2
10 1420.31.139 BRAY ball pin 2

11 420.,31. 133 ik right joint 1

12 480B.31.118 eyl right turning arm 1

13 420.31.134 B3 o joint dust guard 2

14 420.31. 130 B2k B - dust guard closing ring 2

15 GB/T9459 $EEE M14 % 1.5 nut M14 1.5 2

16 480B.31. 120 BRI horizontal coupling bar 1

17 420.31. 121 FERERIAT Py Left horizontal coupling barinner connection tube 1

18 GB/T6173 $2EF M18 1. 5LH nut MI8 = 1. SLH 1

<31 -




£ S ( Component code) :430B.31. 001 E8{#Z F7 ( Component name) : Bi5l & B - 2 (front axle assembly -2)

r 5 =) =] = E“ a1
SE;ZI (jﬁ;roculljict{fodg (Fl:‘oggct%amiﬁ) 'E'i??es. ﬁi{emarl{?
o. per unit

19 420.31.129 Ak left joint 1

20 480B.31.117 e mE left turning arm 1

21 '

22

23

24

25




traction device assembly

FES|RBEK

420.35.001

<33 .




£ 44X S ( Component code) :420. 35,001 8425 ( Component name ) :i%l%%% ( traction device assembly )

ol rarsg R o &
No. ( Product code) ( Product name) per unit Remark

1 420.53. 101 B iEsy connection pin 2

2 GB/T93 - 1987 #JE 16 washer 16 2

3 420.35.013 U B RE 4 U - shaped pin weld assembly 1

4 420.35.113 [t anges elastic lockpin 2

5 GB/T6172 -2000 W2 M16 nut M16 » 2

6 420.35.012 FE 3| MR traction board weld assembly 1

7 420.35.115 pu el ) connection pin 1

8 420.35.112 44 lockpin 2

9 420.35.103 U BI04 U - shaped hook lower part 1

10 420.35.102 U Righy {4 U - shaped hook upper part 1

11 420.35.011 o mIREe Traction pintle weld assembly 1

12 GB/T5782 -2000 HEAE M16 = 80 bolt M16 * 80 2

13 420.53.013 A8y Bk, lockpin assembly 2

.34 .
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ER 44X 5 ( Component code) :420.37. 001

EB 4 %% ( Component name ) : T %48 5 B - 1 ( Gear box assembly - 1)

ol Earg R 4 R &
No. ( Product code) ( Product name) per unit Remark

1 420.37. 162 ElRISE =Y Assistant speed change guide board |

2 GB/T5783 -2000 2 M8 x 16 bolt M8 x 16 4

3 GB/T854 — 1988 1 E 8 washer 8 4

4 420.37. 161 FEHESHR Master speed change guide board 1

5 420, 37. 164 AR AT I SR gear shift lever spring shield ring 2

6 420.37. 165 AR AT e gear shift lever spring 2

7 420.37. 163 AT 55 gear shift lever upper cover 1

8 420.37. 177 BET rivet 2

9 GB/T893.1 - 1986 14 35 shield ring 35 2

10 420.37. 166 LURT Ty N b Y] gear shift lever dust guard 2

11 420.37. 167 FAFHFF Master gear shift lever 1

12 420.37.015 F A BT B, Master speed change control handle assembly ]

13 420.37.016 BIAr R AR AR Assistant speed change control handle assembly 1

14 420.37. 160 BIAR A Assistant gear shift lever |

15 GB/T5783 -2000 WA M10 x 30 bolt M10 x 30 6

16 GB/T193 -1987 " 10 washer 10 6

.36 -




Gear box assembly—2

TERFEER -2

420.37.001

37




#4445 ( Component code) :420.37.001

#4442 %8 ( Component name) ; 3 %5 5 A - 2 ( Gear box assembly -2 )

Jol o om e g R B &
No. ( Product code) ( Product name) per unit Remark
| 420.37.119 I ﬁ’ﬁ%iﬁ%éﬁ@ Il axle bearing coverpaper pillow 1
2 420.37.120 I il R = Il axle bearing cover 1
3 GB/T93 - 1987 #HIE 8 washer 8 8
4 GB/T5783 - 2000 1244 M8 x 25 bolt M8 x 25 8
5 GB/TI19 - 1986 # D12 x 30 pin D12 x30 6
6 GB/T5782 -2000 PRFE M12 x 35 bolt M12 x 35 2
7 GB/193 - 1987 12 washer 12 24
8 420.37.101 AR AR gear box shell {
9 GB/T5782 - 2000 124 M12 x 70 bolt M12 x70 8
10 420.37.153 BIRY T Y 3k reverse gear fork head f
11 GB/T879 - 1986 £H5 %26 pin 5 x26 7
12 420.37.155 B34 3E X g reverse gear fork shaft 1
13 420.37. 146 BiRkTE X reverse gear fork 1
14 420.37. 151 H A4 interlock pin 1
15 420.37. 154 RIIARH L Assistant gear shifting block 1
16 420.37.156 Bl AR d% X Assistant gear shift fork shaft 1
17 420.37. 145 I RISTE) 38 Assistant gear shift fork |
18 QC/T387 - 1999 ZEH 14 slip piece 14 2
19 420.37.135 X E A meE fork shaft positioning apring 4
20 GB/T308 - 1989 ER 8.0000G100b steel ball 8. 0000G100b 4
21 GB/T5783 -2000 124 M10 x 20 bolt M10 x20 1




£ 444X S ( Component code) :420.37. 001 &R 4% 257 ( Component name ) : 35 %45 5 F, -2 Gear box assembly -2)

s ST = SRR .

Sﬁzi'a l (?; 1o ﬁic tfcco d:j) (Fl?ro 5 S ct %amiﬁ\) ' pl;ire fslsl ¢ ﬁi{emarlﬁ{
22 GB/T93 #uE 10 washer 10 13
23 420.37. 140 BEIRY IR AR Reverse gear shaft limit hoard 1
24 GB/T6171 P MI2 X 1.5 nut MI2 x1.5 10
25 GB/T899 B2 AMI2 ~MI12 x1.53 x5 ~8.8 | double screw bolt AMI2 - MI2 x 1,53 x5 -8.8 10
26 420.37.147 m-VEHEY I - IV grade fork 1
27 420.37. 150 Il - IV &4k S Il - Vgrade fork shaft 1
28 GB/T1153 AR M10 x 1 oil cup M10 x 1 2
29 420.37. 158 B E pedal shaft lining 2
30 420.37. 159 NEMATE releasing shaft lining 2
31 420.37.152 I - IRk [ - [ grade fork head 1
32 420.37. 149 [ - TR I - Mgrade fork shaft 1
33 420.37. 148 I - TR [ - Il grade fork 1
34 GB/T91 44 4 x40 pin 4 x40 1
35 GB/T5873 244 M12 x 30 bolt M12 x 30 4

.39 .
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£ 444X 5 ( Component code) :420.37. 001 &R 2 #7 ( Component name ) ; T %45 S FX - 3( Gear box assembly -3 )

75 \ | fi 4
Sgl"ia] (th’ro?]u?wt1 Eode%) (?lz:rogcéct %a miﬁ) ‘;igi §i{emari@
o. per umnit
I 420.37. 137 h F1% e Rh power output connection shaft 1
2 GB/T5783 -2000 1242 M10 x 30 bolt M10 x 30 4
3 GB/T93 - 1987 I 10 washer 10 4
4 420.37.139 R U R 2 Assistant gear shift bearing cover I
5 GB/T894.1 - 1986 P4 40 shield ring 40 2
6 GB/T305 - 1989 1F3hF5R 90 x96. 5 closing ring 90 x 96. 5 l
7 GB/T276 - 1994 7K 6308N bearing 6308N I
8 GB/T894.1 - 1986 | $4& 50 shield ring 50 1
9 GB/T276 - 1994 & 6210 bearing 6210 I
10 420.37.170 wHE lining 2
11 420.37.169 BIAR S E B 4ol assistant gear shift driving gear shaft I
12 420.37.136 HEE connection sleeve |
13 GB/T893.1 - 1986 P4k 21 shield ring 21 I
14 GB/T276 - 1994 Hh7K 6007 bearing 6007 1
15 420.37.134 I - VYA IT - IV grade engaging tooth sleeve 1
16 420.37.132 W - IVEYm-& 4 B I - IV grade engaging tooth seat 1
17 420.37. 131 & Eshikse Il gradedriving gear |
18 420.37. 130 M RrE Il grade gear lining 1
19 420.37.128 I FBhiie I gradedriving gear 1
20 420.37. 127 [ - IR RE I - II grade gear distance sleeve 1
21 420.37. 126 [ B3k I grade driving gear I




£ 44485 ( Component code) :420. 37.001

R4 2 % ( Component name) ; 25 %48 5 Ff, - 3 ( Gear box assembly -3 )

ol wop o2 R G &
No. ( Product code) ( Product name) per unit Remark
22 GB/T276 - 1994 A& 6208 bearing 6208 2
23 GB/T9877.1 - 1988 223 EF B40.62. 8 framework oil seal B40, 62. 8 1
24 GB/T3452.1 -1992 O FIE 23.6 x1.8G O - shaped ring 23.6 x 1. 8G 2
25 420.37.202 I %h 1 shaft I
26 420.37.201 BB & 23 Hh assistant clutch shaft 1
27 420.37. 143 T %hih 7R 25 4t 3k I shaft bearing coverpaper pillow 1
28 420, 37.124 I %yl Ak 25 I shaft bearing cover |
29 GB/T895.2 - 1986 PLIE 24 shield ring 24 1

<42 .
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44 E ( Component code) ;:420.37.001

4258 ( Component name) : 35 3 4E 2

i -4 ( Gear box assembly -4)

50 5= om o = & T B &
No. ( Product code) ( Product name) per unit Remark
| GB/T812 - 1988 B M24 x 1.5 nut M24 x 1.5 1
2 GB/T858 - 1988 Hhig 24 washer 24 |
3 GB/T305 - 1989 1-BhFF 72/78.6 closing ring 72/78.6 1
4 GB/T276 - 1994 7K 6306N bearing 6306N 1
5 420.37.118 1 4ty ti o 2 Il shaft end shield ring 1
6 420.37.114 I - I#¥HRAE I - II gradegear lining 2
7 420.37.117 R =085y I grade driven gear I
8 420.37.115 I - I¥EE I - II grade engagement sleeve I
9 420.37.116 I - MR mGA t4 E I — II gradeengaging tooth seat 1
10 420.37.113 T ¥4 Il gradedriven gear 1
Il 420.37.112 ¥ M Bhik % Il gradedriven gear i
12 420.37.110 Il - Vs mE Il - IV grade gear distance sleeve ]
13 420.37. 108 V4 B i §e IV grade driven gear 1
14 GB/T276 - 1994 R 7K 6208 bearing 6208 2
15 420.37. 109 11 %t [ shaft 1
16 GB/T5846 - 1986 7K K202620 bearing K202620 {
17 420.37. 105 H8Y A Bhik5e Reverse gear driven gear 1
I8 420.37.106 {3044 5 %5 w5 147 TR reverse gear gear engaging tooth seat |
19 420.37. 111 R distance sleeve 1
20 GB/T5846 - 1986 7K KK354334 bearing KK354334 |
21 420.37.103 El s M Bh i 5 assistant gear shift driven gear 1




#4848 2 ( Component code) :420.37. 001 #4257 ( Component name) : T iEFH B A -4 ( Gear box assembly -4)

75 = HHE o
Szrial (?;ro?ll:ictﬁodg (}S;rocﬁct%amféﬁ) ?igi %emarl{cf

o. per unit

22 420.37. 102 H#iE shield ring 1

23 420.37. 107 Bl s A Bhid assistant gear shift driven shaft 1

24 GB/T276 - 1994 & 6307 bearing 6307 1

25 QC/T387 - 1999 K14 buckling 14 " | 2

26 420.37. 141 Ry ) 4 reverse gear middle shaft 1

27 420.37.171 Bl E reverse gear gear lining i

28 420.37.172 (B4 R EA 58 reverse gear middle gear 1

. 45 .




EB {44 S ( Component code) :420. 38. 001

B4 F R ( Component name) : FHF & - | ( Rear axle assembly — 1 )

) \ = \
Slgri;l (P;ro?]?lct{?odi (F;‘Oﬁﬂﬁamﬁ ?iiﬁgf ﬁhemari{?
o. per unit
1 420.38. 101 AR & rear axle shell 1
> GB/TI19 - 1986 | 4 DI2 x 28 pin D12 x 28 2
3 420.38. 175 T lower veover I O S R
4 GB/T6171 ~2000 | #2FF MI2 x1.25 —Zn. D nut MI2 x 1.25 —Zn. D 2%
5 GB/T93 - 1987 | 4 12 washer 12 24
6 GB/T899 — 1988 | 84k AMIZ-MI2x 125 150 -8.8~Zn.D | double serew bol AMI2-MI2x 1. 5X150-8.8 20D | 24
7 650.38.014 M A piston assembly 1
8 650.38. 163 8] washer I
9 GB/T93 - 1987 | 4/ 10 washer 10 8
10 | GB/TS783 -2000 | 4248 10 25 - Zn. D bolt 10 x25 - Zn. D 4
11 GB/T5783 2000 1248 M8 x20 - Zn. D bolt M8 x20 - Zn. D 6
. GB/T93 - 1987 | #4488 washer 8 6
13 420.38.016 I SE 24, fueling air plug assembly i
14 420.38.124 I upper cover I
5 GB/T297 1994 | & 32208 bearing 32208 2
6 424.38. 116 AR EhR e M front driving output gear - dﬁo}?fiﬁ%}?&?{lm
17 | GB/T894.1-1986 | £ 48 shield ring 48 1
I8 | GB/T894.1-1986 | 2% 50 shield ring 50 1

.47 .




E &S ( Component code) :420. 38. 001

#0344 % 3 ( Component name) ; 5755 - 1 ( Rear axle assembly - 1)

= L =
Fol rmanrs R Piven i
( Product code) ( Product name) o Remark
No. per unit
19 GB/T283 - 1994 R NUP2210 bearing NUP2210 I
PUAL IR S 424.38. 115
20 420.38. 115 NG s small bevel pinion shaft | four — wheel drive use
_ 424.38. 115
2 GB/T5783 -2000 | #2842 10 x30 - Zn. D holt 10 x 30 — Zn. D 4
22 420.38. 118/119/120 | #E5ie iRy bevel gear shaft adjusting spacer =
23 420.38. 117 IR R bearing seat 1
24 GB/T812 - 1988 MEHE M39 x 1.5 nut M39 x 1.5 2
25 GB/T858 - 1988 #HE 39 washer 39 1
26 420.38.122 WEE engagement sleeve 1
27 GB/T879.1 -2000 £ 6 x50 pin 6 x50 |
28 GB/T119 - 1986 44 D14 x 30 pin D14 x30 4

.48 .




ER X5 ( Component code) :420.38. 001 AT Component name) ; 54 S B, - 2 ( Rear axle assembly -2 )

Tl Fanrs B R ot & o
No. ( Product code) ( Product name) per unit Remark
1 420.38. 151 T E 2B adjusting nut 2
2 420.38. 156 A locking plate 2
3 GB/T93 - 1987 HE 8 washer 8 4
4 GB/T5783 -2000 WA M8 x 12 —Zn. D bolt M8 x12 —Zn. D 4
5 GB/T5783 -2000 W24 10 x25 ~Zn. D bolt 10 x25 -Zn. D 12
6 GB/T93 - 1987 #E 10 washer 10 12
7 420.38.177 A5 25 5 B AR R Right differential bearing seat I
8 GB/T297 - 1994 7K 32013 bearing 32013 |
9 420. 38. 147 At R B half axle gear spacer 2
10 420.38. 144 R Right half axle gear !
11 420.38. 148 RS planetary gear spacer 2
12 420.38. 145 TR planetary gear 2
13 420, 38. 146 1T 5 planetary gear shaft |
14 420. 38. 152 HiE R lockwasher 4
15 420. 38. 141 KA ’ Big bevel gear I
16 420.38. 150 T EE a1 R planetary gear shaft thrust bolt 2
17 420, 38. 149 RAE 50 [ 984 Big bevel gear fixing bolt 6
18 GB/T297 — 1994 Wk 30211 bearing 30211 I
19 420.38. 142 Jr B AR R s Left differential bearing seat |
20 420.38.019 P37 1sYiY differential block assembly I
21 420.38. 143 Ik ah ik ie Left half axle gear 1




44X 2 ( Component code) :420.38. 001

#3442 77 ( Component name) : JF#7 5 5 - 2 ( Rear axle assembly -2 )

ol o g PR & T g &
No. ( Product code) ( Product name) per unit Remark
22 420. 38. 140 FEHA K differential shell body |
23 GB/T6170 - 2000 W2HRE MI12 - Zn. D nut M12 —Zn. D 8
24 420.38.015 SIS R A differential block pedal weld assembly 1
25 GB/T879.1 -2000 56 %35 pin 6 x 35 1
26 GB/13452. 1 O 15%x2.65G O - shaped 1ing 15 x2.65G |
27 420. 38. 160 25 T [B] 47 g S differential block release spring I
28 420.38.158 AR i differential block fork shaft 1
29 420,38, 159 %P differential block fork I
30 GB/T879.1 -2000 46 x38 pin 6 x 38 I
3] 420.38. 190 R PiE differential block fork block 1
32 QC/T388 - 1999 Wi 2R 20 bowl - shaped slip piece 20 1

.51 -




#4445 ( Component code) :420.39.001/002 44257 Component name ) ; 5z 2&{£ 5 2 i ( Final transmision assembly)

A = O 4 R i # o F
No. ( Product code) ( Product name) per unit Remark
| 420.39. 109 BEINRE | Kingpin outside distance sleeve 12
2 420.39.103 TR planetary gear 6
3 GB/T309 -2000 REFS5 x23.8 kingpin 5 x23.8 264
4 420.39. 105 BEFHNIRE kingpin inside distance sleeve 6
5 420.39. 106 TR ‘ planetary gear shaft ' 6
6 GB/T879. 1 -2000 44 8 x25 pin 8 x25 6
7 420.39. 111 PR stopper 2
8 420.39. 112 IR Shim B SR e 2
9 420.39.110 IR ShEh A A driving axle locking bolt 2
0 420.39. 101 e ? left half axle ]
420.39. 102 paE it right half axle 1
11 420.39. 104 TR - planet frame 2
12 420.39. 107 1 gear ring ‘ 2
420.39. 121A
13 420.39.121B S adjusting spacer ‘ WE
420.39.121C
14 420.39.113 R distance sleeve 2
15 GB/T276 - 1994 Rahih & 6211 rolling bearing 6211 2
6 420.39.115 R EE Left driving sleeve 1
» 420.39. 114 HIRshEY Right driving sleeve 1
17 GB/T276 - 1994 Rahh& 6212 1'qllixlg bearing 6212 2

.53 .




E344X2 ( Component code) :420.39.001/002

BB {42 #5 ( Component name) ; Fx24{£5h 5 i (Final transmision assembly)

A I R QAR bk
]3:)1‘3 ( Product code) { Product name) Vl‘eces.t Remark
per uni

18 GB/T3452. 1 - 1992 OB 115 %x3.55G O - shaped ring 115 x3.55G 2

19 GB/T9877. 1 - 1988 ¥ FB709510D oil seal FB709510D 4

20 420.39. 116 T3 e oil seal seat 2

21 420.39. 120 IR B e A driving wheel fixing bolt 16

22 420.39.119 IX Bh4G [# o 1A driving wheel fixing nut 16

23 420.39. 118 4K gl driving axle 2

24 GB/T5782 -2000 BEFE M12 x30 bolt M12 %30 8

25 GB/T193 - 1987 i 12 washer 12 8

. 54 .




A S (Component code) :420.40.001  &#4&FR( Component name ) - fEEF3k F15 88 & X ( circulation ball type turning device assembly)

Fol maeiks R i I
No. (‘Product code) ( Product name) per unit Remark

I 420.40.011 A % B, hand wheel assembly 1

2 GB/T 6173 -2000 W MI6 x 1.5 nut M16 x 1.5 [

3 420.40.013 FE 1] 4 MO, turning shaft assembly 1

4 420. 40. 120 £ LEZN contact ring I

5 GB/T 845 - 1985 H 24T ST2.9 x6.5 self — tapping screw ST2.9 x 6.5 1

6 420.40.113 ¥l A steering column ]

7 GB/T 6170 -2000 | #24F MI0 nut MI10 I

8 420.40.015 L MEHIN RS g =g turning shaft oil seal assembly I

9 GB/T 5783 -2000 BEAR M10 x45 bolt M10 x45 |
10 420.40. 105 HE kT column elamp I
11 GB/T 5783 —-2000 124e M8 x 25 bolt M8 x 25 4
12 GB/T 93 - 1987 HPE 8 washer 8 8
13 420.40.110 t&= upper cover 1
14 420.40. 126 R upper cover liner =
15 GB/T 6173 -2000 12HE M24 x 1.5 nut M24 x 1.5 |
16 420. 40.202 TRIRET adjusting bolt 1
17 GB/T 3452.1 -1992 | O BUI%+HE 23.6 x2.65G O - shaped seal ring 23.6 x2.65G |
18 GB/T 5783 -2000 124 M8 x 20 bolt M8 x 20 4
19 420.40. 102 = side cover 1
20 420.40. 125 ) & 3f 2h side cover liner I
21 420.40. 103 FEa] R turning rocker 1




AL 2 Component code ) :420.40. 001

B2 R ( Component name )  fEFREk{ 418 25 5 A5 ( circulation ball type turning device assembly)

T R R &
No. ( Product code) ( Product name) per unit Remark
22 GB/T 308 -2002 HIR ©7.938 steel ball ®7.938 68
23 420.40. 123 HIRGE steel ball guide tube 4
24 420.40. 104 18R nut 1
25 GB/T 65 -2000 $2ET M6 x 10 bolt M6 x 10 2
26 GB/T 93 - 1987 #E 6 washer 6 2
27 420.40. 121 e guide tube clamp 1
28 Hi7k 569306 bearing 569306 2
29 420.40. 131 HELLIE cone — shaped pipe plug 1
30 420.40. 101 Fix Shell body 1
31 GB/T 899 - 1988 A M12 x28 double screw bolt M12 x 28 4
32 GB/T 93 - 1987 #E 12 washer 12 4
33 420.40. 111 BERE rocker lining 1
34 GB/T 9877.1 - 1988 yhE FB03204508D oil seal FB03204508D 1
35 420. 40. 025 R SR turning rocker assembly 1
36 GB/T 93 -1987 HhE 22 washer 22 1
37 GB/T 6173 -2000 REM22 1.5 nut M22 x 1.5 1
38 GB/T 6170 ~2000 | 424 MI12 nut M12 4
39 GB/T 93 - 1987 #EE 10 washer 10 1
40 GB/T 93 - 1987 #E 16 washer 16 1

.57 .




K S ( Component code ) :480B. 40,001

344 £ %5 ( Component name) : 5@ &% - 1(F

ull hydraulic turning system - | )

Fol rmars R G £
bl%“a] ( Product code) (Product name) Pl.e o Remark

0. per unit

1 420,40.011 77 1) 3% 8, hand wheel assembly 1

2 424.40.016 Lzamp e sy deflecting rod assembly |

3 GB/T5783 -2000 124 M10x30 bolt M10x30 4

4 GB/T93 - 1987 #1110 washer 10 4
5 424, 40. 101 ) s 28 Turning press bracket I

6 GB/T5783 -2000 W24 M12x35 bolt M12x35 4

7 GB/T93 - 1987 HHE 12 washer 12 4

8 XCEIL45 EWIER 8 full hydrauic turning device 1

9 JB/T982 - 1977 IEE 20 washer 20 6

18] 424, 40. 102 22 I8 AR hollow long bolt 2

11 424.40. 109 KEE long connection pipe 2

12 484B.40.012 B a0 5 TR B, turning oil pump oil pressing pipe assembly 1

13 484B.40.019 FEa AL A SR, sieering device oil return tube assembly 1

14 GB/T67 -2000 24T M6x20 bolt M6x20 1

15 480B.40. 110 I A T Right turning 6il tube clamp 2

16 GB/193 - 1987 6 washer 6 |

17 GB/T6170 —2002 128k M6 nut M6 1

18 JK-1A T hose clamp 4

19 454B.40. 124 R oil delivery hose 2

20 484B.40.021 MR RS turning oil tank bracket weld assembly 1

.59 .




B2 ( Component code) :480B. 40,001 #B 4% #: ( Component name ) : £ 7 FE# (5 R4 ~ 1 (Full hydraulic turning system - | )

Eol rmanrs R G PR
No. ( Product code) ( Product name) per unit Remark
21 454B.40.021 FEIal VAR A B TR A turning oil tank and oil cleaner assembly ]

22 GB/T5783 -2000 12k M8x20 bolt M8x20 2
23 ZWCB - 0806 (BE)ERZE (right) continuous flow pump |
24 GB/T93 - 1987 g 8 washer 8 12
25 GB/T5781 -2000 1244 M8x35 bolt M8x35 6
26 254C - 1.54. 104 E2i o paper pillow I
27 GB/T3452. 1 -1992 | O BUEE 20x1.8G O - shaped ring 20x1. 8G 1
28 484B.40.020 A im R A AR turning oil pump sucker assembly l
29 JB/T982 - 1977 I 18 washer 18 2
30 .180.61. 101 : Y Sy ). hydraulic output tube joint 1

. 60 -




#4445 ( Component code ) :480B. 40. 001

#3447 Component name) : £ %5 &4 - 2 Full hydraulic turning system -2)

o P
0. . per unit
I JB/T982 - 1977 HuHE 20 washer 20 6
2 424.40.108 S Short connection tube 2
3 424.40. 119 2SR Hollow short bolt 2
4 480B. 40. 013 A A SR Right turning oil tube assembly 1
5 480B. 40. 014 ZEHE [ R Left turning oil tube assembly 1
6 480B. 40. 020 R A R turning oil hose assembly 2
7 GB/T91 -2000 44 4x30 pin 4x30 2
8 GB/T9459 - 1988 W25 M16x1. 5 nut M16x1. 5 2
9 480B. 40, 121 Bk BRI dust guard cap 1T 1
10 480B. 40. 120 i B0 dust guard I 1
11 480B. 40. 024 Fer ML e E Turning oil cylinder device |
12 480B. 40. 103 HE washer 1
13 480B.40. 102 S outside shaft 1
14 JB/T982 - 1977 HH 16 washer 16 4
15 480B. 40. 018 TG A 5 T O, oil cylinder righ tuming connection tube. assembly |
16 480B. 40. 106 THETZS DIZ oil cylinder hollow bolt - 2
17 480B.40.025 METESET oil cylinder connection tube clamp 1
18 480B. 40. 017 TREL 225 3 AR oil cylinder left tuming connection tube assembly I
19 GB/T91 - 1986 4% 4x36 pin 4x36 I

C62 .




Ei {44 S ( Component code) :480B. 40, 001

#0442 ¥ ( Component name) : £ E ¥ 5 % -2 ( Full hydraulic turning system -2)

55

GHE

Sexinl L AR LRI Preces %
No. ( Product code) \ (Product name) per unit Remark
20 GB/T9459 - 1988 12-H): M20 nut M20 1
21 GB/T97.1 -2002 #HhE 20 washer 20 1
22 480B.40. 117 A | dust guard cap | 1
23 480B.40.118 BrebE | dust guard [ 2
24 480B.40. 101 PN inside shaft 1
25 480B.40. 104 g washer 2
26 480B.40. 119 Bih BT dust guard cap II 1

.63 -




344485 ( Component code) :S00C. 40. 001

#h# &7 Component name) : £ E% (5 4 - [ ( Full hydraulic turning system - | )

= 25 B

%1§1 (?tljrofljf]lct@odi (F;roé%ctﬁamiéﬁ) T)iii ﬁi%emar;fiz

0. per unit

1 420.40.011 77 1 4% SR hand wheel assembly 1

2 424.40.016 T I FF R, deflecting rod assembly 1

3 GB/T5783 -2000 1244 M10x30 bolt M10x30 4

4 GB/193 - 1987 #HE 10 washer 10 4

5 424.40. 101 B R am turning press bracket 1

6 GB/T5783 -2000 124 M12x35 bolt M12x35 4

7 GB/T93 - 1987 A 12 washer 12 4

8 XCE145 LW e ) 2R full hydrauic turning device 1

9 IJB/T982 - 1977 B 20 washer 20 6

10 424.40. 102 AUV hollow long bolt 2

11 424.40. 109 K% long connection pipe 2

12 504C.40.012 BB B turning oil pump oil pressing pipe assembly 1

13 504C.40.019 HE ) ML B A AR, steering device oil return tube assembly 1

14 GB/T67 -2000 #2%T M6x20 bolt M6x20 1

15 480B.40. 110 ¥ mhE Right turning oil tube clamp 2

16 GB/T93 - 1987 6 washer 6 1

17 | GB/T6170-2002 | 1244 M6 bolt M6 ) i

18 JK-1A I, 46 hose clamp 4

19 - 454B.40. 124 A oil delivery hose

20
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442 ( Component code) :500C. 40, 001 44 2 %7 ( Component name) ; &% [E# 5 % 4t - | ( Full hydraulic turning system - 1)

Fol = mas R i &
No. ( Product code) ( Product name) per unit Remark

21 504C. 40.011 REMIREE R iR BN turning oil tank and oil cleaner assembly 1

22 GB/T5783 ~2000 1248 M8x20 bolt M8x20 2

23 ZWCB -~ 0806 (B)ERE (right) continuous flow pump I

24 GB/T93 - 1987 #hHE 8 washer 8 12

25 GB/T5781 -2000 1B M8x35 bolt M8x35 6

26 254C - 1.54.104 LA paper pillow 1

27 GB/T3452.1 -1992 O #4FE 20x1. 8G O - shaped ring 20x1.8G I

28 504C. 40. 020 AT R SRR A B turning oil pump sucker assembly 1

29 JB/T1982 - 1977 g 18 washer 18 2

1

30 © 150,54, 108 Z5 e hollow bolt
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E {445 ( Component code) :500C. 40, 001

#h{ & R ( Component name) : & 7 £ % [ %4 -2( Full hydraulic turning system -2)

aHE

Pl wom g om R HE &

No. ( Product code) ( Product name) per unit Remark
I JB/T982 - 1977 B 20 washer 20 6
2 424.40. 108 HEE short connection tube 2
3 424.40. 119 UYL 1 hollow short bolt 2
4 480B.40. 013 A ) T right turning oil tube assembly |
5 480B.40.014 ZEE ) I U, left turning oil tube assembly |
6 480B. 40. 020 2 dutrelil-#s974 turning oil hose assembly 2
7 GB/T91 -2000 &4 4x30 pin 4x30 2
8 GB/T9459 — 1988 W2RE M16x1. 5 nut M16x1. 5 2
9 480B. 40. 121 B2 B e 3 T dust guard cap I 1
10 480B.40. 120 b 11 dust guard II 1
11 480B. 40. 024 FeImh e & Turning oil cylinder device 1
12 480B. 40, 103 HE washer 1
13 480B. 40. 102 S outside shaft 1
14 JB/T982 - 1977 #E 16 washer 16 4
15 480B.40.018 THET AT 3 MR oil cylinder righ tuming connection tube assembly 1

16 480B.40. 106 THELZS L2 AR oil cylinder hollow bolt 2
17 480B. 40. 025 TSR oil cylinder connection tubeclamp 1
18 480B.40.017 TEL A B I A oil cylinder left tuming connection tube assembly I
19 GB/T91 - 1986 44 4x36 pin 4x36 |

)}
o0




42 ( Component code ) :500C. 40. 001

#h % 3 ( Component name) : £ %5 &4 - 2( Full hydraulic turning system - 2)

75

HHE

Serinl o 5 LI R Pioces #® I
No. ( Product code) ( Product name) per unit Remark
20 GB/T9459 - 1988 128 M20 nut M20 I
21 GB/T97.1 -2002 #E 20 washer 20 |
22 480B.40. 117 BB 1 dust guard cap [ 1
23 480B.40. 118 Bz 1 dust guard [ 2
24 ~480B.40. 101 kil inside shaft i
25 480B.40. 104 P washer 2
26 480B.40. 119 BB R I dust guard cap I I

.69 -




R S ( Component code) :424.40.001

&4 2 57 ( Component name) : £ E#%[5 % % - [ ( Full hydraulic turning system - | )

G R

Fol e oE & s B &
No. ( Product code) ( Product name) | per unit Remark

1 420.40.011 75 1A 2% B, hand wheel assembly 1
2 424.40.016 B T S, deflecting rod assembly 1
3 GB/T5783 -2000 123 M10x30 bolt M10x30 4
4 GB/T93 - 1987 #HEE 10 washer 10 4
5 424. 40. 101 B ) JE S 2R turning press bracket 1.
6 GB/T5783 -2000 124 M12x35 bolt M12x35 4
7 GB/T93 - 1987 HpE 12 washer 12 4
8 XCELA45 RS ) B% full hydrauic turning device |
9 JB/T1982 - 1977 g 20 washer 20 6
10 ©424.40.102 25 IR hollow bolt 2
11 424.40. 109 KiEg long connection pipe 2
12 424.40.019 L RS B steering device oil return tube assembly 1
13 GB/T567 —2000 BEAT M6x20 bolt M6x20 l
14 GB6170 —2002 A M6 nut M6 1
15 424, 40. 110 e oil tube clamp- 2
16 424.40.021 s T RS turning oil tank bracket weld assembly 1
17 GB/T5783 -2000 125 M8x20 bolt M8x20 4
18 GB/T93 - 1987 P 8 washer 8 12
19 GB/T93 - 1987 #HE 6 washer 6 1
20 424, 40. 023 JHZE X BT AT B oil tank and oil cleaner assembly 1
21
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B &K & ( Component code ) :424.40. 001 EB 4 &7 ( Component name) ; &% [E# 5 % - | (Full hydraulic turning system - 1)

Fol e omwros R | Gk &
No. ( Product code) ( Product name) per unit Remark
22 GB/T5783 - 2000 1242 M8x20 bolt M8x20 2
23 254C -01.54. 104 EIiers! paper pillow 1
24 CBT - E306FHLO62R | [EFRHE continuous flow pump I
25 | |
26 150.54. 108 LR : hollow bolt 1
27 JB/T982 - 1977 P 18 washer 18 2
28 GB/T5781 -2000 124 M8x35 bolt M8x35 6
29 GB/T3452.1 -1992 | O K 20x1. 8G O ~ shaped ring 20x1. 8G 1
30 424.40.011 , el R O3 LR A turning oil pump inlet port joint weld |
31 424.40.022 HE ]I 2R TR OO MU, turning oil pump inlet port hose assembly 1

<72 .




E {445 ( Component code) :424. 40, 001

EB 4 £ 57 ( Component name) : £ %[5 Z 4t - 2( Full hydraulic turning system - 2)

= T
0. per unit
l JB/T982 - 1977 #1820 washer 20 6
2 424. 40. 108 y k= short connection tube 2
3 424.40.119 UYL Yis hollow short bolt 2
4 424.40.013 G R A RO right turning oil tube assembly 1
5 424.40.014 FERE R IMAG AR left turning oil tube assembly |
6 GB/TS783 -2000 | 1244 M12x30 bolt M12x30 2
7 424.40. 107 A e turning oil tube clamp 2
8 GB/T93 - 1987 #1812 washer 12 2
9 424.40. 125 It tube clamp fill block 2
10 424.40. 106 A 3 oil tbe joint I
1 424.40.015 FERE [ left turning oil tube assembly 1
12 424.40. 020 AR R turning oil hose assembly 2
13 424.40.018 AT B right oil cylinder connection tube assembly 1
14 424.40. 105 T2 0 8RR oil cylinder hollow bolt 2
15 JB/T982 — 1977 HH 16 washer 16 2
16 424.40.017 ZE AT A B left ol cylinder connection tube assembly 1

74 .




R = ( Component code ) :454B. 40, 001

#h{ 2 %7 ( Component name) : 2% E# 5 A4 - | ( Full hydraulic turning system - 1)

o P )
S;igl gl‘oic t{fodje'%) (F}:ro (lf':ilc t :%amfzﬁ) ?’i??gf %{emarg
0. per unit
1 420.40.011 77 1] 2 R hand wheel assembly 1
2 424.40.016 Fr) A1 S deflecting rod assembly 1
3 GB/T5783 - 2000 [ﬁ,?ﬁ‘: M10x30 bolt M10x30 4
4 GB/T93 - 1987 #1810 washer 10 4
5 424.40. 101 B S turning press bracket 1
6 GB/T5783 -2000 1244 M12x35 bolt M12x35 4
7 GB/T193 - 1987 #HE 12 washer 12 4
8 XCE145 W EE W7 full hydrauic tuming device . 1
9 JB/1982 - 1977 # gl 20 washer 20 6
10 424.40. 102 25 R IR hollow long bolt 2
1 424.40. 109 KiggE ’ long connection pipe 2
12 454B.40.012 HmmEEmE LR turning oil pump oil pressing pipe assembly I
13 454B.40.019 FER ML R SO steering device oil return tube assembly |
14 GB/T67 -2000 124T M6x20 bolt M6x20 l
15 454B.40.110 A right turning oil tube clamp 2
16 GB/T93 - 1987 #pE 6 washer 6 I
17 GB/T6170 -2002 124 M6 bolt M6 1
18 JK-1A WL 4 hose clamp 4
19 454B.40. 124 W oil delivery hose 2
20 454B.40. 116 FERIMAE S 2R turning oil tank bracket 1




#{-AE ( Component code) :454B.40. 001 #4427 ( Component name) : £ E % 0 % % - [ Full hydraulic turning system - I )

Pal moa s g 4 R S &
Serial HH 4 HH 2 Pieces s
No. ( Product code) ( Product name) per unit Remark

21 454B.40.021 FEEHAR BB I e SR turning oil tank and oil cleaner assembly 1

22 GB/T5783 2000 | 4244 M8x20 | bolt M8x20 2

23 | ZWCB -0806/B(%) | fEE continuous flow pump 1

24 GB/T93 - 1987 g 8 washer 8 12

25 GB/T5781 -2000 1242 M8x35 bolt M8x35 6

26 254C -1.54.104 2R paper pillow 1

27 GB/T3452,1-1992 | O Z#U}E 20x1. 8G O - shaped ring 20x1.8G |

28 454B.40. 020 R R AR B turning oil pump sucker assembly 1

29 JB/T982 -'1977 HhE 18 washer 18 2

30 180.61. 101 W B gk hydraulic output tube joint 1

$ 77 .




B3 ( Component code ) :454B. 40. 001 #i{4-% #R ( Component name) ; £ i /& %5 &%k - 2 Full hydraulic turning system -2 )

Fol e r s 4 T ams &
No. ( Product code) ( Product name) per unit Remark

1 JB/T982 - 1977 #HE 20 washer 20 6

2 424,40, 108 TR short connection tube 2

3 424.40. 119 =R hollow short bolt 2

4 454B.40.013 A SR right turning oil tube assembly |

5 424.40.014 JEkE R A MR, left turning oil tube assembly 1

6 GB/T5783 -2000 B2 M12x30 bolt M12x30 2

7 454B.40. 107 JEFE ) S e left turning oil tube clamp 1

8 GB/T93 - 1987 #HE 12 washer 12 1

10 424, 40. 106 e oil tube joint 1

11 424.40.015 RIS EE SN left turning oil tube connection tube assembly I

12 424.40. 020 LAy €K =P =N turning oil hose assembly 2

13 424.40.018 A REE S m right oil cylinder connection tube assembly 1

14 424.40, 105 THEL 2 L 84 oil cylinder hollow bolt 2

5 IB/T982 1977 | #& 16 | washer 16 2

16 424,40.017 oA IEE AR - left oil cylinder connection tube assembly 1

.79 .




ER £ ( Component code) :484B. 40,001

#h % 8%  Component name) : £ % 5 4 - | (Full hydraulic turning system - |)

= e B
0. per unit
1 420.40.011 8N, hand wheel assembly |
2 424.40.016 AT SRR, deflecting rod assembly 1
3 GB/T5783 —~2000 1244 M10x30 bolt M10x30 4
4 GB/193 - 1987 P 10 washer 10 4
5 424.40. 101 B ES turning press bracket 1
6 GB/T5783 -2000 124 M12x35 bolt M12x35 4
7 GB/T93 - 1987 12 washer 12 4
8 XCE145 o ARG full hydrauic turning device 1
9 JB/T982 - 1977 #pE 20 washer 20 6
10 424.40. 102 OIS Y hollow long bolt 2
11 424.40. 109 Ky long connection pipe 2
12 484B.40.012 HmmE RS SR turning oil pump ol pressing pipe assembly I
13 484B.40.019 FE AL Bk steering device oil return tube assembly I
14 GB/T67 -2000 24T M6x20 bolt M6x20 |
5 454B.40. 110 FH I e right turning oil tube clamp 2
16 GB/193 - 1987 #HE 6 washer 6 1
17 GB/T6170 -2002 W24 M6 bolt M6 |
18 JK-1A WL 5 hose clamp 4
19 454B.40. 124 W oil delivery hose 2
20 484B.40. 021 I YA LR turning oil tank bracket weld assembly 1

.81 -




#&4 E ( Component code ) :484B. 40,001 4 Z 7 ( Component name) : 2% E# [ %% - | ( Full hydraulic turning system - )

75 " | onE i
SEI:ZI (}T)mﬁ:i ct1 Eod?j (P;'octlﬁéct %amtj:) ?i‘f}?‘i %{emarg

0. per umt

21 4548B.40.021 FETR IhAE T IE IR MUK, turning oil tank and oil cleaner assembly I

22 GB/T5783 -2000 124 M8x20 bolt M8x20 2

23 ZWCB - 0806 (B)ERE (right ) continuous flow pump I

24 GB/T93 - 1987 P 8 washer 8 12

25 GB/T5781 —-2000 122 M8x35 bolt M8x35 6

26 254C -1.54.104 4L paper pillow I

27 GB/T3452.1 -1992 | O #Y[E 20x1.8G O - shaped ring 20x1.8G 1

28 484B. 40. 020 R R A B turning oil pump sucker assembly 1

29 JB/T982 - 1977 HEE 18 washer 18 2

30 180.61. 101 Wy g ek hydraulic output tube joint 1

.82.




E {42 ( Component code) :484B, 40. 001

ER{tr-# #7 ( Component name ) : i [ % 8 A 4t - 2( Full hydraulic turning system -2)

=ik

e I Y R . &
eria Pieces
No. ( Product code) ( Product name) per unit Remark
1 JB/T982 - 1977 HEE 20 washer 20 6
2 424, 40. 108 HIRE short connection tube 2
3 424.40. 119 =LA IR hollow short bolt 2
4 484B.40.013 A A MR, right turning oil tube assembly 1
5 424.40.014 FEFE e B left turning oil tube assembly 1
6 GB/T5783 -2000 12K M12x30 bolt M12x30 2
7 454B.40. 107 ok [n) i e left tumning oil tube clamp 1
8 GB/T93 - 1987 HhpE 12 washer 12 1
9
10 424, 40. 106 MBS oil tube joint 1
11 484B.40.015 BB B left turning oil tube connection tube assembly 1
12 424.40.020 FE R EOME MK, turning oil hose assembly 2
13 424.40.018 H IR MO right oil eylinder connection tube assembly |
14 424.40. 105 LS L iR oil eylinder hollow bolt 2
15 JB/T982 - 1977 #HiE 16 washer 16 2
16 424, 40,017 ZEIMETIEE B left oil cylinder connection tube assembly ]

.84 -




R 2 ( Component code) :504C. 40. 001

E 4 &R ( Component name) : 2§ E¥% 5 A% - | (Full hydraulic turning system - |

Fo| =82 R oA &
No. ( Product code) ( Product name) per unit Remark
| 420.40,011 FnEL R hand wheel assembly 1
2 424.40.016 FETAT 2 deflecting rod assembly 1
3 GB/T5783 -2000 1248 M10x30 bolt M10x30 4
4 GB/T93 - 1987 #E 10 washer 10 4
5 424. 40. 101 B S 28 turning press bracket 1
6 GB/T5783 -2000 T2 M12x35 bolt M12x35 4
7 GB/T93 - 1987 g 12 washer 12 4
8 XCELA45 LB ) 2% full hydrauic tuming device |
9 JB/T982 - 1977 g 20 washer 20 6
10 424.40. 102 NS Y hollow long holt 2
11 424.40. 109 K long connection pipe 2
12 504C.40.012 M EEE B AR turning oil pump oil pressing pipe assembly 1
13 504C.40.019 e HLENHE 2K steering device oil return tube assembly I
14 GB/T67 ~2000 | #84T M6x20 bolt M6x20 I
15 454B.40.110 A ¥ ) ph A e right turning oil tube clamp 2
16 GB/T93 - 1987 #E 6 washer 6 1
17 GB/T6170 -2002 124 M6 bolt M6 |
18 JK-1A W hose clamp 4
19 454B.40. 124 iR s oil delivery hose 2
20




4K S ( Component code) :504C. 40,001 {4 2 %7 ( Component name ) : £ E# 5 %4 - | ( Full hydraulic turning system - 1)

75 S = GHE e
Sglgl (?I;roicfgodg (Fgl'og?llctﬁaljg ‘;i?j‘;f gi’{emarl{f3
0. ; per unit

21 504C.40.021 | BRI EE kT A Bl turning oil tank and oil cleaner assembly |

22 GB/T5783 -2000 1248 M8x20 bolt M8x20 2

23 ZWCB -0806/B (BHYERFE (right ) continuous flow pump 1

24 GB/T93 - 1987 R 8 washer 8 12

25 GB/T5781 —2000 | JZ4% M8x35 holt M8x35 6

26 254C - 1.54.104 AL paper pillow 1
227 GB/T3452.1-1992 | O ZUJE 20x1.8G O - shaped ring 20x1.8G 1

28 504C. 40. 020 mIhE M E B turning oil pump sucker assembly I

29 JB/1982 — 1977 I 18 washer 18 2

30 150.54.108 =D hollow bolt 1

<87 -




A E ( Component code) :504C. 40. 001

#h & 57 ( Component name ) : 2% ¥ 5 %4t - 2( Full hydraulic turning system -2)

== AN E=X
o. per unit.
I JB/T982 - 1977 H[H 20 washer 20 6
2 424.40. 108 e short connection tube 2
3 424.40.119 25 O RIR S hollow short bolt 2
4 484B.40.013 pay A nREEgEN ) right turning oil tube assembly 1
5 424.40.014 JEE A R left turning oil tube assembly 1
6
7 4548B.40. 107 ZEtE R e left turning oil tube clamp 1
8
9
10 424.40. 106 Ak oil tube joint |
11 484B.40.015 JEEE MBS BOR left turning oil tube connection tube assembly 1
12 424. 40. 020 8 [ BT R turning oil hose assembly 2
13 424.40.018 HMET A MR right oil cylinder connection tube assembly 1
14 424.40. 105 MLz O iR oil cylinder hollow bolt 2
15 JB/T982 ~ 1977 #hE 16 washer 16 2
16 424. 40,017 FEIMET IS B, left oil eylinder connection tube assembly 1

.89 .




4R S ( Component code) :420.41. 001 R Componeni name) : 31 /74 B A - [ (Power output assembly - | )

= £

S?lgl (Pil‘oiet1§0di (}S;I’Og?;ﬂ%ﬂmfg ?iii %ﬁemarg

o. per unit t
1 GB/T93 - 1987 g 12 washer 12 5
2 GB/T5782 -2000 | #24& M12 %50 ~Zn. D bolt M12 x50 - Zn. D 4
3 420.41. 102 sh Ak = power output shaft cover 1
4 GB/T5783 —2000 | #5444 M10 * 25 bolt M10 x 25 4
5 GB/T93 - 1987 #pE 10 washer 10 4
6 420.41. 101 e I rear end cover | 1
7 420.41.011 IBIHFFIRG 1F 1
8 GB/T3452.1 - 1992 OFFH 11.2 %2.65 digitiform shift lever weld assembly 2
9 420.41. 109 W FFmEE O - shaped ring 11.2 %2, 65 1
10 GB/T879.1 -2000 6 %25 shift lever sleeve 1
11 GB/193 - 1987 g 8 pin 6 x 25 4
12 GB/T5783 -2000 1248 M8 * 20 washer 8 2
13 420.42.012 zh S5 A HAT RS bolt M8 x20 1
14 GB/T91 -2000 FFO4§3.2%20-Zn. D power output gear shift lever weld assembly 2
15 GB/T97.1 -2002 #HE 10 - 140HV - Zn. D cotter pin 3.2 x20 -Zn. D 2
16 GB/T882 - 1986 F480 10 %32 -Zn. D washer 10 - 140HV - Zn. D 2
17 420.43.108 hFFRT X pintle 10 x32 —Zn. D I3
18 GB/T6170 —-2000 128 M10 - Zn. D coupling bar front fork 2
19 420.41. 112 PIFF nut M10 -Zn. D 1
20 420.41. 144 [ | coupling bar 1

.91 .




##44 = ( Component code ) :420.41,001 B4 Z 57 ( Component name ) 5N G B A - L (Power output assembly - | )

£ 25 B B
S;flgl (}jlt’ro?‘l:{jlc fg‘ o d?; (F;ro 5?1]0 ¢ %a mféf\) %Ii?gi %emarg
0. per unit
21 420.43.110 FAFE X nut l
22 420.41. 128 fRE coupling bar rear fork 1
23 420.41.130 A distance sleeve 1
24 420.41. 127 HWE axle sleeve I
25 420.41.013 S R SR, lining l
26 420.41. 129 g power output control lever assembly I
27 GB/T5782 -2000 AR MI2 %75 -Zn. D washer 1
28 420.41.015 ah 1% R TR A bolt M12 x75 - Zn. D 1

.92,




E 445 ( Component code) :420.41.001

#4273 ( Component name) ; 5 /7%t 3 B, - 2 Power output assembly -2)

o o FH-E
Fol rars R i #
( Product code) ( Product name) . Remark
No. per unit
1 GB/T276 - 1994 K 6306 bearing 6306 1
2 420.41.118 oh Sk B sh/NE SR power output small driven gear spacer I
3 420.41. 105 o i s/ NE RS power output small driven gear I
£5420.41. 106B B}
4 420.41.105A sh s s/ MNEE power output small driven gear 1 As mating partner with
420.41. 1068
5 GB/T5846 - 1986 AT R K35 40 =27 kingpin bearing K35 x40 x 27 |
6 420.41.117 4 A B power output engagement seat 1
7 ©420.41.116 s EE power output engagement sleeve 1
8 GB/T5846 - 1986 TRl & KK40 * 46 # 35 kingpin bearing KK40 x 46 x 35 |
. 5 420.41. 106 Fx}
9 420.41. 103 3 h s ks R power output big driven gear 1 As mating partner with
420,41, 106
55420.41. 106A Byt
10 420.41.103A sk i sh ks power output big driven gear 1 As mating partner with
420.41. 106 A
11 420.41.119 B Hsh RIS power output big driven gear spacer 1
12 GB/T276 - 1994 MK 6309 bearing 6309 1
13 420.41. 104 135 B% B4 135 type output shaft 1
' 55420.41. 104 Hih
14 420.41. 104B 138 %% 4k 1 38 type output shaft 1 Interchange with
420.41. 104
15 GB/T894. 1 - 1986 4P 40 shield ring 40 2
16 GB/T276 - 1994 & 6208 bearing 6208 1

.04 .




E {45 ( Component code) :420.41.001 B % %7  Component name) : 3 7% tH 5 A - 2 ( Power output assembly -2)

=] PN =
L I R S & u
( Product code) { Product name) o Remark
No. per unit
4 420.41. 106B B} L8
17 420.41.120 | i e EshER power output high grade driving gear 1 Removed when mounting
420.41. 106
‘ 2£420.41. 106B A i
18 420.41. 121 fRE distance sleeve 1 Removed when mounting
420.41. 106B
19 420.41.106 h S HARE FEshi i 4 power output low grade driving gear shaft 1
20 420.41.106A Zh Jik AR FE shik i hh power output low grade driving gear shaft ! 1
21 GB/T276 - 1994 K 6308N bearing 6308 N 1
22 GB/T305 - 1989 133 90/96. 5 closing ring 90/96. 5 1
55 420.41. 106 H i
23 420.41. 106B ohh % AR EshiE power outpul low grade driving gear shaft 1 Interchange with
420.41. 106
24 GB/T3452.1 - 1992 OB 11.2 %2.65 O —shaped ring 11.2 x2.65 1
25 420.41, 107 Bh ik s power output fork shaft 1
26 GB/T91 -2000 432 -7Zn.D pin4 x32~Zn.D 1
27 420.41. 123 1 X HhE g fork shaft positioning apring |
28 GB/T308 - 1989 IR 9.5000 0 G100 b steel ball 9. 5000 0 G100 b 1
29 420.41. 108 h % AR R power output gear shift fork 1

. 05 .




#3445 ( Component code) :424,42. 001 Ei 4% #3 ( Component name) ; 5185 5 B - | ( Transfer case assembly - | )

F5)  w a8 R g &

No. ( Product code) ( Product name) per unit Remark
1 424,42, 102 TEX idler shaft 1
2 424,42, 103 1EHERS thrust ring 2
3 GB/T5846 - 1986 7R K253120 bearing K253120 2
4 424,42, 126 RENIRE kingpin indise distance sleeve 1
5 424.42. 125 S EhFEIEE transfer case idler 1
6 GB/T5783 -2000 1244 M10 % 30 bolt M10 x 30 4
7 GB/T93 — 1987 #H 10 washer 10 4
8 424,42, 101 SEhFE AR transfer case shell body 1
9 GB/T3452.1 - 1992 O %Y 136 x3.55 O - shaped ring 136 x 3. 55 1
10 GB/T879.1 -2000 7 6 x 45 pin 6 x45 1
1 GB/T119 -2000 £ A10 x22 pin A10 x22 2
12 424,42, 117 SrehfE transfer case rear cover 1
[3 424.42.016 BRLA ball head combined part 1
14 424.42.014 BN IR S control lever weld assembly |
15 150.37. 148 TR X e sk 1 fork shaft locking spring 1
16 GB/T308 - 1989 Tk 8. 7312G400b steel baﬂ 8.7312G400b 1
17 424.42. 114 R ENR rocker positioning plate 1
18 GB/T93 - 1987 8 washer 8 12
19 GB/T5783 -2000 B2 M8 x 20 bolt M8 %20 12
20 GB/T3452.1 - 1992 O #IFE 25 x2.65 O -~ shaped ring 25 x2. 65 2
21 424,42, 115 IR R A A fork shaft limit board l




442 ( Component code ) :424.42, 001

Hi- 2 77 ( Component name) ; 7358 5 A - | ( Transfer case assembly - )

aHE

Fo| = oa s R =l & i
No. ( Product code) ( Product name) per unit Remark
22 GB/T6172 -2000 2R M12 nut M12 I
23 GB/T5783 -2000 T2AE M12 x 30 bolt M12 x 30 1
24 424.42.116 sk casing cap 1
25 JB3798 - 1984 122 M12 x1.5 plug screw M12 x1.5 1
26 184.42. 123 # washer 1
27 GB/T1096 -2003 7 C6 x 30 key C6 x 30 1
28 424.42.119 SEhEETE X transfer case fork shaft 1
29 GB/T276 - 1994 Bk 306 bearing 306 2
30 424.42. 120 EhFRTE X 3k transfer case fork head 1
31 424.42.104 SYEhiE N EhiE e transfer case driven gear 1
32 424,42, 105 Ay ShEe e 1 4 transfer case output shaft 1
33 GB/T9877.1 - 1988 BZ2HEF B30507 framework oil seal B30507 2
34 424,42, 106 R RS front bearing cover 1
35 GB/T3452.1 - 1992 O ZUJE 45.0 x2.65G O - shaped ring 45.0 x2.65G 1
36 GB/T879.1 —2000 £H 6 x35 pin 6 X35 1
37 424.42.107 e spline housing 1
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B8 ( Component code ) :424.42.001

#i# &% ( Component name) : 45134 & B, - 2 ( Transfer case assembly - 2)

G

Fol m=ar g R A &
No. ( Product code) (Product name) per unit Remark

1 424.42.011 fEhihR A transmission shaft weld assembly 1

2 424,42.012 ik e i outside protectin pipe weld assembly ]

3 424.42.013 [ 52 e fR Ak fixing seat weld assembly 1

4 GB/T93 - 1987 #HJE 10 washer 10 2

5 GB/T5783 -2000 1A M10 x 20 bolt M10 x 20 2

6 GB/T5783 —-2000 HEFE M8 x 25 bolt M8 x 25 2

7 424.42. 109 i clip 2

8 GB/T879.1 -2000 4 6 x 35 pin 6 X35 1

9 424.42. 107 yig: 5 spl.ine housing 1

10 GB/T3452. 1 -1992 0 FEHE 53 x2.65G O - shaped ring 53 x2.65G 2

11 GB/T6170 -2000 T2 M8 nut M8 2

12 424,42, 015 PEIRA protection pipe weld assembly 1

13 CB/T93 - 1987 g 8 washer 8 2
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LS ( Component code) :484B. 42, 001 5344 27k ( Component name) ; 55 B A - | ( Transfer case assembly - 1 )

Fo0 = 0w IR o T
No. ( Product code) ( Product name) per unit Remark
I 424.42.102 R idler shaft I
2 424,42, 103 1RHERR thrust ring 2
3 GB/T5846 - 1986 Tk K253120 bearing K253120 2
4 424.42, 126 BE N RE ' kingpin inside distance sleeve 1
5 424.42. 125 | EhEEER transfer case idler I
6 GB/T5783 - 2000 WEFE M10 x 30 holt M10 x 30 4
7 GB/T93 - 1987 #HEE 10 washer 10 4
8 424,42, 101 EhER e R transfer case shell body ]
9 GB/T3452. 1 - 1992 O #Y[E 136 x3.55 O - shaped ring 136 x3.55 1
10 GB/T879. 1 -2000 £ 6 x45 pin 6 x45 I
11 GB/T119 -2000 FH A10 %22 pin A10 x22 2
12 424,42, 117 S EhAEJE 3E transfer case rear cover |
13 424,42,016 IR A ball head combined part |
14 424.42.014 ER AR S 4 control lever weld assembly 1
15 150.37. 148 P W h e s fork shaft locking spring 1
16 GB/T308 - 1989 Tk 8.7312G400b steel hall 8.7312G400b I
17 424.42.114 PR eI rocker positioning plate 1
18 GB/T93 - 1987 IHE 8 washer 8 12
19 GB/T5783 -2000 B2 AE M8 x 20 bolt M8 x 20 12
20 GB/T3452.1 - 1992 O #YME 25 x 2. 65 O - shaped ring 25 x 2. 65 2
21 424,42, 115 ¥ AR AR fork shaft limit board I




4482 ( Component code) :484B. 42,001

34442 %% ( Component name) : 9518 5 A, - 1 ( Transfer case assembly - [ )

Fol = a8 R A &
No. ( Product code) (Product name) per unit Remark
22 GB/T6172 —-2000 2R M12 nut M12 I
23 GB/T5783 -2000 W24 M12 %30 bolt M12 x 30 I
24 424,42, 116 kL casing cap 1
25 JB3798 - 1984 WRFE MI2 x1.5 plug screw M12 x 1.5 |
26 184.42. 123 HhE washer l
27 GB/T1096 -2003 8 C6 x30 key C6 x30 I
28 424,42, 119 Ay shia T X h transfer case fork shaft I
29 GB/T276 - 1994 7K 306 bearing 306 2
30 424,42, 120 Ay EhER TR sk transfer case fork head 1
31 424.42. 104 A SR transfer case driven gear 1
32 424.42. 105 SrshiEe Hah transfer case output shaft 1
33 GB/T9877.1 — 1988 &2 yhE B30507 framework oil seal B30507 2
34 424,42, 106 BiiahR S front bearing cover |
35 GB/T3452.1 -1992 | O %IJE 45.0 x2.65G O - shaped ring 45.0 x2.65G 1
36 GB/T879. 1 -2000 446 x35 pin 6 x 35 |
37 424,42, 107 TEEE spline housing 1

<103 -




42 ( Component code) ;484B.42,001

#£ % %7 ( Component name) : 73348 2§, - 2 Transfer case assembly -2)

F5 = oa oo R i P
No. ( Product code) ( Product name) per unit Remark

l 484B.42.011 {LahahIE S transmission shaft weld assembly 1

2 424.42.012 ANPE IRA outside protectin pipe weld assembly l

3 424.42.013 [ 4B {4 fixing seat weld assembly 1

4 GB/T93 - 1987 B 10 washer 10 2

5 GB/T5783 —2000 1244 M10 x 20 bolt M10 x 20 2

6 GB/T5783 -2000 A M8 x 25 bolt M8 x 25 2

7 424,42, 109 5 clip 2

8 GB/T879. 1 -2000 7 6 x 35 pin 6 x35 1

9 424,42, 107 e spline housing 1

10 GB/T3452.1 - 1992 0 B H 53 x2.65G O - shaped ring 53 x2.65G 2

11 GB/T6170 —2000 1A M8 nut M8 2

12 484B.42.015 E A protection pipe weld assembly 1

13 GB/T93 — 1987 H#E 8 washer 8 2
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#3448 5-( Component code) +420.43. 001

AP & 3R Component name) ; #1388 & B - | ( Brake assembly - 1)

e

EDIEE S

shaft elastic shield ring 25

o
S;irial (jﬁlil'oict’{?odg (P;'og?xlctéam*éﬁ) Pieces %emarkﬁ
No. per unit

I 420.43. 155 il Sl IR A th brake lock bolt washer 1

2 420.43. 128 JEE B 2 friction pillow 2

3 420.43.025 Tl shBliE RS brake lockplate combined part 1
3.1 420.43.129 il B8 A brake lockplate 1
3.2 T handle 1
4.1 420.43. 127 Tl sh g brake lock bolt 1
4.2 GB/T955 - 1987 T B SETh e wave spring washer 1

| 4.3 420.43.131 Kk B Big washer 2
5 420.43.015 Zetilsh e AR & 1k left brake peda]"c;é;iii;"l%{ined part 1

| 5.1 | GB/TI19.1-2000 | K4S D6 « 18 | straight pin D6 x 18" 1

5.2 420.43. 123 T4 5 2% B AR | left brake pedal hody 1

5.3 420.43. 125 Ze ) ) 28 B AR Sk | left brake pedal head 1

| 5.4 420.43.113 BRENAR linkage plate 1

155 GB/T879.1 2000 | Btk [EIAL4Y 6 # 25 elastic straight pin 6 x 25 1

6 420.43.016 1 Eh SR AR A4 | right brake pedal combined part 1

6.1 420.43. 135 A B B ARk right brake pedal head 1

| 6.2 420.43.134 H B B AR K right brake pedal hody 1
6.3 420.43.112 BHE lining 1

7 420.43. 130 Fs A ] {7 B pedal release spring 2
8 GB/197.1 -2002 I 25 washer 25 1
9 GB/T894. 1~ 1986 | %y P14 25 1
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#4442 ( Component code) :420,43. 001

E 4 2 77 ( Component name) : #5135 5 B - 1 (Brake assembly - 1)

[EfatEia

T3 o8R8 R AR e &
No. ( Product code) ( Product name) per unit Remark
10 420.43.020 W AR A pedal axle assebling part 1
11 GB/T879 -2000 SpE [RIAESH 10 % 40 elastic straight pin 10 x 40 1
12 GB/T894.1 - 1986 h P RS ] 18 shaft elastic shield ring 18 2
13 420.43. 109 i washer 2
14 GB/T3452.1 -1992 | O BB £ 18 % 2.65 O - shaped seal ring 18 x2. 65 2
15 420.43.013 Lk sh s M right braker shell assembly I
5.1 420.43.114 R 2 crank axie lining 1
15.2 420.43.122 HEEh 85 right braker shell 1
16 GB/T91 -2000 FIa453.2 %16 cotter pin 3.2 x 16 4
17 GB/T97. 1 -2002 #HIE 10 washer 10 4
18 GB/T882 - 1986 £H%h B10 % 32 pintle B10 x 32 4
19 420.43. 108 AR X coupling bar front fork 2
20 GB/T6176 -2000 W2AE M10 nut M10 2
21 420.43.120 PIFF coupling bar 2
22 420.43.022 padi il el right crank combined part 1
23 420.43.110 Pk IE L coupling bar rear fork 2
24 GB/T3452.1-1992 | O EIZF4:}1E 20 2. 65 O - shaped seal ring 20 x2. 65 2
25 420.43. 107 fBE distance sleeve 2
26 420.43.106 ik fork block 2
27 420.43.153 IHpE washer 2
28 420.43. 154 %€ plug screw 2
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445 ( Component code) :420.43. 001 #{t2 ¥R ( Component name) ; #1585 5 A - [ (Brake assembly - 1)

Fol Fafs = A I o &
No. ( Produet code) : ( Product name) per unit Remark
29 420.43.101 OEE O - shaped ring 2
30 420.43.011 HIZhesEE A B braker friction disk assembly 4
31 420.43. 105 FRtR _ clapboard 2
32 420.43.104 Al EA right braking platen 1
33 GB/T308 - 1989 #4BR 18. 0000G100b steel ball 18. 0000G100b 12

34 420.43.102 Wit % bowl — shaped plug 12
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444 5 ( Component code) :420.43. 001 4% 2 57 ( Component name ) + 5758 2 5 -2 (Brake assembly -2)

Fel rois R g &
No. (Product code) ( Product name) per unit Remark
1 GB/T91 -2000 FO443.2%16 cotter pin 3.2 x 16 4
2 GB/T197.1 -2002 P 10 washer 10 4
3 420.43.108 PRI coupling bar front fork 2
4 GB/T882 - 1986 #4%h B10 % 32 pintle B10 x 32 4
5 GB/T6176 -2000 128 M10 nut M10 2
6 420.43. 120 s coupling bar 2
7 420.43, 110 PG X coupling bar rear fork 2
8 420.43.014 RS left crankcombined part 1
9 GB/T3452.1 -1992 O BB+ 78 20 % 2. 65 0. - shaped seal ring 20 x2. 65 2
10 420.43, 107 fRE distance sleeve 2
11 420.43. 106 e fork block 2
12 420.43.102 Wi 38 bowl — shaped plug 12
13 GB/T308 - 1989 Bk 18. 0000G100b steel ball 18. 0000G100b 12
14 GB/T894.1 - 1986 T R RS 18 shaft elastic shield ring 18 2
15 ©420.43.109 HE washer 2
16 GB/T3452.1 -1992 0 Eﬁ%iﬂ‘@ 18 %2, 65 O - shaped seal 1ing 18 x2. 65 2
17 420.43.114 AR crank axie lining 1
18 420,43, 153 HE washer 2
19 420.43. 154 12 g plug screw 2
20 420.43.012 EHlshas 7 Mo left braker shell assembly 1
- 21 420.43. 101 0 B O - shaped ring 2
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£ 44K & ( Component code ) :420,43, 001 - & %7  Component name ) : #3725 5 A, -2 ( Brake assembly -2)

75 o o 1:1 G & .
Serial P; gn 5 ‘ Ft gn A W Pieces il ‘E
No. ( Product code) ( Product name ) per unit Remark
22 420.43.011 HShEs EE B B braker friction disk assembly 4

23 420.43.105 R Ak clapboard
24 420.43. 103 eI sh B left braking platen 1
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ER {44 2 ( Component code ) :454B. 46, 001/002 2442 %7 ( Component name ) ; & £ 28 K i JRH ( safety frame and awning )

Fol monrs R S &
No. (Product code) (Product name) per unit Remark
1 454B.46.021 S BHAN A1 awning combined part |
2 GB/T 5781 -2000 B2 M12 x 35 bolt M12 x35 4
3 GB/T 97.1 -2002 g 12 washer 12 4
4 GB/T 93 - 1987 #HE 12 washer 12 4
5 GB/T 6170 - 2000 WA M12 nut M12 4
6 GB/T 5782 -2000 B8 FE M14 x 85 bolt M14 x 85 4
7 454B, 46,202 RSN left connection plate |
8 454B.46.011 et sy cRe gt upper frame weld assembly 1
9 GB/T 97.1 -2002 #E 14 washer 14 8
10 GB/T 93 - 1987 #E 14 washer 14 8
11 GB/T 6170 -2000 2R M14 nut M14 8
12 GB/T 6170 -2000 2R M24 nut M24 4
13 GB/T 93 - 1987 IE 24 washer 24 4
14 GB/T97.1 -2002 #E 24 washer 24 8
15 454B. 46, 101 R connection bolt 4
16 454B.46.012 R A (4 right frame weld assembly 1
17 GB/T 5783 -2000 124 M14 % 80 bolt M14 x 80 4
18 454B.46.010 g Y e i left frame weld assembly 1
19 454B.46.203 HEEIEM right connection plate 1
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{4482 Component code ) :420.48. 001

4tk 47 Component name ) : FEEHF &R LR S - 1 (Electric devices and instruments assembly - 1)

75 ST 5 afE .
Sﬁgi.al (;S;rogictﬁ?odg (}x;rogs ct %amtﬁz) piifi?lsi ¢ ﬁi{emar{if

SW -2A HEELDE, combined instrument assembly 1 Hiiinfzig&e

1
SW -2A -1 HAINFR B combined instrument assembly 1 Lijijg ,{%i\jnlgicjlg)zig%j}g}ine

2 ID1912 JEEh Ak E A B startup relay assembly |
3 JD1912 TREAAE B8 8 preheating relay assembly |
4 JK338B BIRPEE IR sleering device combination switch 1

QDI154FE R sh il startup electric motor 1 wﬁjﬁlﬁ%gfg eEin fiie
5

QD153P JEEILER ) startup electric motor 1 fé%%}%*&lgi
6 420. 48. 021 A A connection cable assembly 1
7 420.48.020 R A AR earth cable assembly |
8 3 -QA -1358 E i B storage battery assembly 2
9 420.48. 108 AR AR storage battery rubber plate 1
10 420, 48,109 WA storage battery bolt 2
11 420. 48. 026 ESBaeH cap weld assembly |
12 GB/T6170 -2000 2R M8 nut M8 4
13 GB/T93 - 1987 HEe washer 8 4
14 GB/T197.1 -2002 R 8 washer 8 4
15 420, 48. WG024 HAERTET SR combination front lamp assembly [
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B2 ( Component code) :420.48, 00!

£i14-ZF7( Component name) : 1 B8 R (U S 5% - | (Electric devices and instruments assembly - 1)

= : £ FH 2
L B R o & i
‘N ( Product code) ( Product name) . Remark
0. per unit
16 GB/T97.1 -2002 6 washer 6 2
17 GB/T193 - 1987 HE 6 washer 6 2
18 GB/T5781 2000 W AE M6 % 20 bolt M6 # 20 2
19 DL125 £, I electric horn 1
420.48.016 HI TR 28 SR ARG forward bunch assembly I 153 % 5, Huafeng engind
- ‘ ' B
454B.48.016 A [ 42 T Y, forward bunch assembly 1 Fujian Lijia three — cylinder
20 engine
n TE TLBNPUET & sl
480B.48.016 IR ey forward bunch assembly | Lijia, Jiangdongfour - cylinde]
engine
21 GB/T5781 -2000 1244 M8 %20 bolt M8 20 1
22 420.48.019 Bahi s Sk startup cable assembly 1
23 420.48.012 ER YR bracket weld assembly 1
N ERFL AW
; At 4=
JFz1512Y AL generator I With Huafeng engine
24 NE LA SN H A
Rl generator 1 With Lijia, Jiangdong
engine
25 420.48. WG029 ML IE 5 s lubricating oil pressure sensor |
420.48.014 KL ER engine bunch assembly 1 HE+ £ Bl Huafeng enging
\ — | =L R
y 454B.48.014 KPR MARK engine bunch assembly 1 Lijia three — cylinderengine
7T T3 M R L
480B.48.014 KRELR LM engine bunch assembly ! Lijia, Jiangdongfour —

cylinder engine
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E{4-4X 2 Component code) :420.48,001

BB ZFR( Component name) : F3 855 B UK 5, - | (Electric devices and instruments assembly - 1)

= L =X
ngrgl (jslt)roict@odi (?l:‘og?ct%amfg ?égi %{emari(&
0. per unit
27 JK430A B h startup switch assembly 1
28 420.48. WG028 KBRS water temperature sensor l
29 420.48. WG021 BT L RS electric rotate speed sensor 1
30 GB/T65 -2000 WRET M4 = 8 bolt M4 * 8 5
31 GB/T93 - 1987 #HEE 4 washer 4 5
32 420.48. WG020 FRTMAE W R fuel tank liquid level warner l
420.48.015 I FEE R B instrument panel bunch assembly I Hﬁiﬂfﬁig&e
33
454B.48.015 INFRRLT AR instrument panel bunch assembly I Lijijg,{%i\a?nlgigz)fiiﬁfgnc
34 GB/T5780 -2000 | 4242 M8 « 35 bolt M8 35 I
35 420.48. 112 EMAR R E S storage battery rubber piece 2
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ER{4-A-2 ( Component code) :420.48, 001

Hb4-& R ( Component name) : B 2SS & R{UFK B A - 2(Electric devices and instruments assembly -2)

A R G &
No. ( Product code) (Product name) per unit Remark
1 420. 48, WG025 WA T RR combination rear lamp assembly 2
2 420.48. 133 HIBhIF 6 T AR braking switch supporting plate [
3 NJ131 HIBHT & Braking lamp switch |
4 420.48. WG022 Ja KT B, Rear big lamp assembly 2
5 420.48.017 J& R B, Backward bunch assembly |
6 420.48. WG023 S EIRELS Air pressure wamner 1
7 GB/T6170 -2000 2Rk M5 nut M5 3
8 GB/T93 -1987 $#JE 5 washer 5 3
9 GB/T97.1 -2002 5 washer 5 3
10 GB/T67 -2000 B2AT MS %35 bolt M5 = 35 3
11 12N EE P SLT D 2 electrical appliance connection device 1
12 420.48.051a HERE LA combination fuse box 1
i flasher ]
BT Electric adjustor i
R IR Master power supply relay 1
13 GB/T5781 2000 | 2% M6 25 bolt M6 * 25 2
14 GB/T93 - 1987 HhiE 6 washer 6 2
15 GB/T6170 -2000 1251 M6 nut M6 2
16 420.48. 127 JG TP E backward bunch protection sleeve 2
17 R LR R cab bunch assembly 1 S I3 B
18 B AR B, cab left front lamp assembly 1 Special part used to mount cab




{45 Component code) :420.48.001 Hb{8- &R ( Component name ) : F881% % R (LR, - 2(Flectric devices and instruments assembly -2)

o 2 FH B
Soa| o ik g | > SRR | 5 g
( Product code) ( Product name) R Remark
No. per unit
19 2R A RT SR cab right front lamp assembly 1
20 BRI ST AR cab left rear lamp assembly l S o3 A {4
71 BB AT MR cab right rear lamp assembly 1 Special part used to mount cab
22 202 R AR, cab fan assembly 1
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& 5 ( Component code ) :420/424. 50. 001 © #4 & %R ( Component name) ; i & A ( Fuel tank assembly )

Fol »=wwr s R B & o
No. ( Product code) ( Product name) per unit Remark
1 420.50.013 PR S metal strip weld assembly 2
2 420.50. 102 AR fuel tank gasket 2
3 450.50.014 MBS M fuel tank cover assembly 1
4 180.50.015 TR R 1 filter screen assembly 1
5 420.50.012 PE ERL N A fuel tank body weld assembly 1
6 420.50. 104 THFE G B fuel tank rear rubber gasket 2
7 420, 50. 103 AR B fuel tank front rubber gasket 2
8 420.50. 110 R H AR Slot ~ shaped side plate 2
9 HAEBME 12 combination washer @12 3
10 420.50.016 ARSI B fuel tank oil delivery pipe assembly 1
I1 420.50. 019 DUTERR 2R A deposition cup bracket weld assembly 1
12 GB/T93 - 1987 HhE 24 washer 24 1
13 GB/T41 -2000 124 M24 nut M24 1
14 GB/T93 - 1987 6 washer 6 2
15 GB/T5781 -2000 W2 M6x15 nut M6x15 2
16 180.50.017 TURERR HK, deposition cup assembly 1
17 180. 50. 108 B M12x1, 25 ‘hinge joint bolt M12x1. 25 1
I8 420.50. 133 mE N Fuel mouth washer 2
19 420, 50. 132 KNP D24 Enginefuel mouth bolt 1
20 420.50.017 RENHLE S AR engine fuel delivery assembly 1
21 12.37.112 g Fuel plug 1
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#4R = ( Component code ) :420/424. 50. 001

#4427 ( Component name ) - i 45 & A% ( Fuel tank assembly)

Fol ranrs R A S &
No. ( Product code) ( Product name) per unit Remark
22 12.55.115 HpE washer |
420.50. 112 WFG AR fuel tank supporting plate 1 o _ﬁi%ﬁ%%?ﬁg@ nbly
23
424.50. 112 A TR fuel tank supporting plate | four —%lhii?%%?ﬂasen bly
24 420.50. 136 WS e fuel tank rear bracket 1
25 GB/T5781 -2000 12 M10x20 bolt M10x20 3
26 GB/T93 - 1987 #HE 10 washer 10 9
27 GB/T5781 —2000 12 Fe M10x25 bolt M10x25 1
28 GB/T6170 -2000 12H; M10 nat M10 7
29 GB/T6170 -2000 12H: M8 nut M8 6
30 GB/T93 - 1987 HE 8 washer 8 6
31 GB/T5181 -2000 e M8x20 bolt M8x20 6
32 420.50. 101 hAE bk fuel tank upper gasket 2
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& 45 ( Component code) :420.53. 001 3442 7 ( Component name ) : #5341 % £  Traction hook assembly)

J9 =B R SR &
No. ( Product code) ( Product name) per unit Remark

I 420.53.012 220 YR S © | traction pin welding assembly 1

2 420.53. 111 4 Y Locking pin 1

3 420.53.011 ERERADCEAT LT Traction hook weld assembly |

4 420.53.101 JiEeta] connection pin 2

5 420.53. 107 BhE sleeve 4

6 420.53.013 B, lockpin assembly 2
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4% = ( Component code ) :420, 54,001

£ 2K  Component name) : T FEit & & & 2 T Y, (hydraulic ofl tube and pipeline assembly )

Fo| m=afg R cHR &
No. ( Product code) (Product name) } per unit Remark
| GB/T 5781 -2000 M A2 M8 % 35 bolt M8 35 4
2 GB/T 93 - 1987 5 8 washer 8 14
3 420.54.012 R B, oil pressing pipe assembly I
4 GB/T 3452.1-1992 | OFERE 20 1. 8G O - shaped ring 20 % 1. 8G 2
5 420.54.101 o5 e hollow bolt 1
6 JB982 - 1977 A FRET R 22 combination seal washer 22 2
7 420.54.011 MM S oil suction pipe assembly |
8 GB/T 6170 -2000 W2 M6 nut M6 2
9 GB/T 93 - 1987 #E 6 washer 6 2
10 420.54. 102 e e oil tube clamp 2
1 GB/T 5781 -2000 P2 M6 25 bolt M6 25 2
12 JK -1 s 22 38 hose clamp22 - 38 4
13 420.54.103 iR oil delivery hose 2
14 420.54.013 e =Y oil cleaner assembly 1
15 GB/T 5781 -2000 | 1244 M8 25 holt M8 %25 2
16 GB/T3452.1-1992 | O JLHE 20 +2.65G O - shaped ring 20 2. 65G 2
17 GB/T 5781 -2000 A M8 %40 - bolt M8 x40 6
18 420.54.019 TS A RS type oil cleaner flowline weld assembly 1
19 420.54.017 THE B IR A Oil pump oil suction pipe weld assembly 1
20 254C ~-1.54,104 4L paper pillow 1
21 CBT - E312FL WHH (L) gear pump (left ) 1
22 420.54.018 JI IR oy e Yl lengthened bolt weld assembly 2
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E{ER S ( Component code ) :454B, 54,001 btk 75 ( Component name) : i FE3Hy & B &5 i A5 ( hydraulic ofl tube and pipeline assembly )
O30 m e e 4 R aRE &
No. ( Product code) (Pl‘oduct name ) per unit Remark

I JB982 - 1977 HE 22 washer 22 7

2 454B. 54. 020 Z P& 1R [ AR multiport valve oil return tube assembly 1

3 420. 54. 101 g hollow bolt 2

4 454B.54. 135 B e oil return tube connection tube |

5 454B.54. 136 2R hollow bolt |

6 454B.54.019 RIS SR Riser sucker assembly 1

7 4548.54. 133 25 % R 1 sk multiport valve output joint 1

8 JB982 -1977 #E 18 washer 18 1

9 GB/T 3452.1-1992 | OJEHE 20 «1.8G O - shaped ring 20 % 1. 8G 3

10 GB/T 93 - 1987 #8102 washer 10Z 12

11 GB/T 5781 - 2000 12 4% M8 %35 bolt M8 35 4

12 GB/T 5781 -2000 124 M6 =25 bolt M6 25 1

13 454B.54. 141 | Wk oil tube clamp 2

14 GB/T 93 - 1987 #E 6 washer 6 l

15 GB/T 6170 - 2000 124 M6 nut M6 |

16 454B.54. 107 L8 kT A ek multiport valve sucker joint ]

17 4548, 54.014 P IR A AR multiport valve sucker assembly 1

18 454B. 54, 104 FE M B 182 oil pressing pipe connection bolt l

19 454B.54.012 R B oil pressing pipe assembly 1

20 GB/T 97.1 -2002 i 8 washer 8 2

21 GB/T 5783 -2000 | #Z#& M8 20 bolt M8 * 20 2
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H &S ( Component code) :454B, 54,001

EP4- 7R Component name) 5 i &% &34 & B, (hydraulic oil tube and pipeline assembly )

Fol rFarse e 4 R i &
No. ( Product code) ( Product name) per unit Remark
22 454B.54.011 e SRk oil suction pipe assembly 1
23 JK -1 MRSk 022 - @38 hose clamp@22 - 38 4
24 420.54. 103 e oil delivery hose 2
25 454B,54.013 EIhas B, oil cleaner assembly |
26 GB/T 5783 —-2000 HEAL M8 %25 bolt M8 25 2
27 454B.54.017 - TMFE RIS IR A Oil pump oil suction pipe weld assembly 1
28 GB/T 5781 -2000 A M8 = 120 . bolt M8 = 120 2
29 454B.54.140 +FiER cross head shoe |
30 150.54. 104 -1 15! paper pillow 1
31 CBN1 - F314BL HHE gear pump 1
32 GB/T 5781 -2000 24 M8 % 135 bolt M8 * 135 2
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444X 2 ( Component code ) :480B. 54,001 5427 ( Component name ) : i [Eih & K & 2 oA (hydraulic oil tube and pipeline assembly )

S g A i N S
No. ( Product code) ( Product name) per unit Remark
! GB/T 5781 -2000 | J24% M8 35 bolt M8 %35 8
2 GB/T 93 -1987 | #J& 8 washer 8 ' 12
3 480B.54.012 JEME B oil pressing pipe assembly 1
4 GB/T 3452.1 - 1992 OEE 20 %1.8C O - shaped ring 20 % 1. 8G 3
5 420.54. 101 02 hollow bolt 1
6 JB982 1977 #E 22 washer 22 2
7 480B.54.011 W T Bk oil suction pipe assembly I
8 GB/T 6170 - 2000 w2HE M6 nut M6 1
9 GB/T 93 - 1987 #E 6 washer 6 1
10 . 454B, 54, 141 ki * | oil tube clamp 2
11 GB/T 5781 -2000 RS M6 * 25 bolt M6 %25 1
12 JK -1 MESE 22 — @38 hose clamp@22 — 38 4
13 420. 54. 103 mE e oil delivery hose 2
14 480B.54.013 | yBIEE MR oil cleaner assembly 1
15 GB/T 5783 -2000 B M8 = 20 bolt M8 %20 2
16 GB/T97.1 -2002 #E 8 washer 8 2
17 GB/T 5783 -2000 W24 M8 + 25 bolt M8 %25 2
18 45418.54.017 IR RS RS H8 Oil pump oil suction pipe weld assembly 1
19 4548B.54.140 +FEE R cross head shoe 1
20 150. 54. 104 ~ 1 Yt paper pillow . 1
21 CBN ~ E314L Wit H gear pump 1
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E{4 5-( Component code) :500C, 54, 001

&2 %5 ( Component name) : i [E & K & 3 &, (hydraulic oil tube and pipeline assembly )

SHE

B3] m=owr s 5 4 i &
No. ( Product code) ( Product name) per unit Remark
i GB/T 5781 -2000 12448 M8 35 bolt M8 * 35 8
2 GB/T 93 - 1987 #E 8 washer 8 10
3 500C. 54,012 A B oil pressing pipe assembly 1
4 GB/T 3452.1 -1992 OB 20 1.8C O - shaped ring 20 % 1. 8G 3
s 420. 54. 101 DR hollow bolt 1
6 JB982 - 1977 HpE 22 washer 22 2
7 500C. 54. 011 T B, oil suction pipe assembly 1
8 GB/T 6170 -2000 | #2£: M6 nut M6 1
9 GB/T 93 - 1987 HhiE 6 washer 6 1
10 454B.54. 141 & e oil tube clamp 2
1 GB/T 5781 -2000 | 4% M6 25 bolt M6 =25 1
12 JK-1 MEHE 22 — 38 hose clamp@22 - 38 4
13 420. 54,103 iR oil delivery hose 2
14 480B.54.013 TEVhRR N oil cleaner assembly 1
15 GB/T 5783 -2000 12 M8 20 bolt M8 %20 2
16 GB/T 97.1 -2002 i1 8 washer 8 2
17 GB/T 5783 -2000 I248 M8 =25 bolt M8 %25 1
18 500C. 54.017 TR W S Oil pump oil suction pipe weld assembly 1
19 150.54.104 - 1 Fiverol . paper pillow 1
20 CBNI - E314FL wWiIHE gear pump |
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#&-AX5( Component code ) :500/550. 55.001

A&7 ( Component name ) 33788 & A ( Lifter assembly)

GHE

Fol rFars =R 4 i &

No. ( Product code) ( Product name) per unit Remark
1 23 wire clip 1
2 GB93 -87 HE 12 washer 12 13
3 GB5781 - 86 1244 M8X16 bolt M8X16 11
4 GB93 -87 HE 8 washer 8 13
5 GB5783 - 86 1244 M12X220 washer 4
6 500A.55. 104 A I b bolt M12X220 1
7 S00A.55.103 g Lifter upper cover 1
8 GB879 -86 78 4X20 upper cover paper pillow 1
9 YT300A.55. 116 TR VAT pin 4X20 1
10 GB3452.1-92 OJEHE 11.2X2.65 Drop adjusting rod- 2
11 GB5783 - 86 12 M12X100 O - shaped ring 11.2X2. 65 2
12 500B.55. 101 S AR T ULl bolt M12X100 1
13 500.61. 101 Bk Riser shell body 1
14 654.58. 104a 8] Pipe joint 1
15 704.58C. 010 H&}ﬁ%fﬁ% washer 1
16 GB1235 -76 0 22X2.4 fast — replacement joint 1
17 654.58. 155 AN O - shaped ring 22X2. 4 1
18 GB5783 - 86 124 M10X25 - D. Zn Dustproof ring 4
19 500A.55.122 Ry & sk bolt M10X25 ~D. Zn 1
20 GB5781 - 86 1244 M10X20 - D. Zn hydraulic output tube joint 4
21 300.55.119 ZeIEAR bolt M10X20 - D. Zn 2
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4% 2 ( Component code) :500/550. 5. 001

{42 77 ( Component name ) 32738 & 7§,  Lifter assembly)

o £ FH 2
A = 6 £ L -
N ( Product code) ( Product name) o Remark
0. per unit
sk 1 B H:
500A.55.119 BT Lift arm 2 Equipped with | type
oy suspension
- ‘ Hose 1258
500A. 55B. 183 BAE Lift arm 2 Equipped with [ type
suspension
23 BY350.55.103A i (20) axle sleeve (20) 2
24 GB3452.1-92 0 LB 50X5.3 O - shaped ring 50X5.3 2
25 YT300A. 55. 106 AW A block valve adjustin rod I
26 GB/T5782 124 M12X100 bolt M12X100 2
27 GB1235 -76 - OB 24X2.4 O - shaped ring 24X2.4 1
28 TS300B. 55. 110 A Spring hook 1
29 500A.55. 128 PHEAEE SN Upper connection point rocker bracket 1
30 GB93 -87 Hhig 12 washer 12 4
31 GB5782 - 86 124 M12X35 - D. Zn bolt MI2X35 - D. Zn 4
32 450.55. 167 e Sunk e rocker connection pin 1
33 500A. 55. 106 b O e o] rocker upper connection pin |
34 500A. 55.015 Lﬁﬁﬁﬁﬁ?ﬁ%ﬁ?ﬁ%ﬁ A, Upper coupling barfront connection pin link assembly [
) e
500B.55. 130 R rocker | Equipped with I type
35 : suspension
~ Boik N8Rk
500B. 55B. 130 B rocker 1 Equipped with [ type
suspension
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E5{&-#X 2 ( Component code) :500/550. 55. 001 Fbf&-& %5 ( Component name) . 327-88 5 i ( Lifter assembly)

ol ot R T &
No. ( Product code) ( Product name) per unit Remark
36 GB97.1 -85 22 -D.Zn washer 22 - D. Zn l
37 GB91 -86 #45X35 -D.Zn pin 5X35 - D. Zn 2
38 25.56.028 INEEER B AR, Small link assembly 1
39 YT300A. 55. 12! R s _k coupling barconnection head 1
40 25.55.162 BlishE dust guard 1
41 25.55.161 W2 A} nut 1
42 GBI119 -86 £ C4X4 pin C4X4 I
43 25,55.160 W EAR spring plate ]
44 25.55.157 SR s Force adjusting spring 1
45 25.55.159 THE PR spring seat 1
46 25.55.158 BT spring rod 1
47 GBI119 -86 #4 B3X40 pin B3X40 I
48 650.55. 117 12 3¢ plug screw i
49 TS300B. 55.041 T FGE S FE B oil gauge air plug assembly 1
50 500B.55.114A W ETAT Piston carrier rod 1
51 500B.55. 171 i pintle 1
52 KMS550. 55. 109 Al cam I
53 GB5783 - 86 1242 M10X35 bolt M10X35 1
54 500B.55.113A R TR Inside lift arm 1
55 500A.55.110 ’I Lift shaft 1
56 500B. 55. 108 HEmEER Oil inlet connection plate I




A  ( Component code ) :500/550. 5. 001 -2 57 Component name ) 3232 5 % ( Lifter assembly)

ol = omr g R ami PR
No. ( Product code) ( Product name) per unit Remark
57 500B.55.102 PEIhE AR 4L Oil inlet connection plate paper pillow 1
58 500A.55. 123 Ty AR oil delivery pipe nut 1
59 JB982 R 20 washer 20 1
60 500B. 55.122 ME(K£34.5) axle sleeve (left 34.5) 1
60 500B. 55. 104A HE (4 26) axle sleeve (right 26) 1
61 KM550.55.105 -1 WE A45.5) (FE) axle sleeve A(45.5) (distance sleeve) 1
62 GB97.1 -85 #HEE 20 -D. Zn washer 20 - D. Zn 1
63 GB1235 -76 0 2B 13X1.9 O - shaped ring 13X1.9 2
64 GB5783 - 86 1242 M8X35 - D. 7Zn bolt M8X35 - D. Zn 2
65 GB93 87 HhiE 8 - washer 8 2
66 GB5786 - 86 184 M22X1. 5X20 bolt M22X1.5X20 I
67 JB/T982 " 22 washer 22 i
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£ -5 ( Component code) :500. 55.013A

FB4&FR( Component name) : 428 537 B i { distributer and abutmentassembly )

Fol momoog R T &
No. ( Product code) ( Product name) per unit Remark
| GB3452.1 -92 0 90X5.3 O - shaped ring 90X5.3 1
2 520.55. 143 5 shield ring I
3 300. 55. 141 T FETR Piston hall seat 1
4 KMS50. 55. 137 5% piston 1
5 (B398 388 124 AM16X40 -8.8 bolt AM16X40 8.8 2
6 500B.55.118 B locking plate 1
7 GB6170 - 86 124 M16 nut M16 2
8 500B.55. 106 THETAR oil cylinder body 1
9 KMS550. 55. 112 THET AR oil eylinder bolt 2
10 500B. 55. 120 £y spacer 2
11 TS300.55.172 Fega i 1) master control valve 1
12 GB1235 - 86 B 26X2. 4 Seal ring 26X2.4 3
13 TS300. 55.217 TR R E Master control valve sleeve 1
14 KM550. 55. 120 S A AT . distributer shell body 1
15 JB1000 - 77 NAEZE M10X1 hexagonal plug screw M10X1 1
16 25.55.181 EetilEE master control valve spring 1
17 TS300B. 55. 183 ) I‘]ﬁf}% Valve front cover 1
I8 GB5782 - 83 IZFE M6X20 holt M6X20 4
19 GB93 -87 #HhiE 6 washer 6 8
20 25.55.177 [ 7o 1) RT3 2 Plug before oil return valve 1
21 GBI1235 -76 W 22X2. 4 Seal ring 22X2.4 4
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E42( Component code) :500. 55.013A 342 %57 ( Component name ) : i85 3 B & A distributer and abutmentassembly )

Fol rmanrs = R SRR & W
No. (Product code) ( Product name) per unit Remark
2 TS300B.55.187 | J 519 Adjusting valve I
23 GB1235 -76 ZHiHE 8X1.9 Seal ring 8X1.9 1
24 T30.57.144B A h) R R AR one - way valve spring 1
25 GB3452.1-92 w418 19X2. 65 seal ring 19X2. 65 1
26 YT300A.55.124 R one ~ way valve sleeve 1.
27 GB3452.1 -92 wEIE 15X1. 8 seal ring 15X1. 8 2
28 500B.55. 103 HEE sucker 1
29 25.55.173 [B] 3 e 7Nk oil return valve small end 1
30 25.55.218 ERGES oil return valve sleeve 1
31 25.55.174 BRSNS oil return valve hig end 1
32 25.55.184 [E] 7y i oil return valve spring 1
33 25.55.176 =] 7 R f b 2 oil return valve rear plug |
34 25.55.180 PRI limit board 1
35 GB5783 - 86 1B M6X10 bolt M6X10 4
36 500B.55. 124 R block valve rod 11
37 GB3452.1 -92 | BHTE 11, 8X2. 65 seal ring 11.8X2.65 I
38 500B.55. 105 HihE flowline 1
GB1235 -76 HmE &8 16X2. 4 flowline seal ring 16X2. 4 2
39 500B. 55. 107 S Boas 37 e distributer abutment 1
40 GB5782 - 86 1248 M8X45 bolt M8X45 4
41 GB93 -87 hig 8§ washer 8 4
42 TS300B. 55. 033 24 1 B, safety valve assembly 1
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E{4E4CS ( Component code) 420, 56,001 | #4257 Component name )  E+EH14 2 A5 ( Suspension mechanism assembly )

ol rmawr s | =5 T e &
No. ( Product code) ( Product name) per unit Remark
1 420.56.013 TR B, Lower coupling bar assembly 2
2 420.56. 134 BRALATF 5 T 44 2
3 GB/T 91 -2000 54 %32 Position limit rear connection pin 10
4 GB/T 882 - 1986 £ B18 % 65 pin 4 * 32 2
5 420. 56. 161 PR S35 BRAF pintle B8 * 65 2
6 GB/T 6171 =2000 | 424 M22 Position limit adjusting screw 2
7 420.56. 023 s B nut M22 2
8 420. 56,022 i SEEe T lockpin assembly 2
9 420.56.035 ik s =Y telescoped guide tube weld assembly 2
10 420.56. 119 PR telescoped rod assembly 4
1t 420.56. 118 PRALAF [E & 4 Position limit sleeve 2
12 420. 56. 017 Ze PRI SRR 1 position limit rod fixing pin 1
13 GB/T 6178 -2000 FrHEZH: M16 left position limit rod bracket weld assembly 2
14 GB/T 97.1 -2002 $HE 16 slot nut M16 2
15 420.56. 135 B AR : washer 16 2
16 420.56.131 AHLAT PR disk 2
17 GB/T 91 -2000 £ 4 % 40 ' Angle coupling bar lower connection pin 2
18 GB/T 6178 -2000 Fr g ZAE M20 pin 4 %40 2
19 GB/T 97.1 -2002 #HJE 20 slot nut M20 2
20 GB/T 5783 -2000 A M16 = 40 washer 20 8
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RS ( Component code ) :420. 56, 001 FB4& R ( Component name ) : BFE#14 5 55 ( Suspension mechanism assembly )

— paN

0. per unit »
21 GB/T 93 —2000 HE 16 bolt M16 # 40 16
22 GB/T 5783 -2000 | 24 MI6 35 washer 16 8
23 GB/T97.1-2002 | #\[& 24 bolt M16 # 35 2
24 420. 56. 126 FHAIAF T 54 X washer 24 2
25 GB/T 6171 2000 | #8HF M24 % 2LH Angle coupling barlower connection fork 3
26 420. 56. 033 RERIATF IR IR IR A Angle coupling baradjusting screw pipe weld assembly 2
27 GB/T 6171 —=2000 | W24 M24 2 nut M24 %2 3
28 420.56. 125 SHFT F RN angle coupling barupper connection fork 2
29 420.56.129 BHRLFE_F 34 angle coupling barupper connection pin 2
30 420.56.014 AR RAT SRR 1 right lower coupling barabutment weld assembly 1
3] 420.56.016 ST RFF X AR left lower coupling barabutment weld assembly 1
32 420.56.019 A FRALAT B tight position limit rod bracket weld assembly 1
33 1420.56.029 PR K, 1
34 420. 56. 160 RRIAT lockpin assembly 1
35 420.56. 024 AT E R I
36 420. 56. 130 PR Upper coupling barconnection pin 1
37 420. 56. 026 ERATRTE A R Upper coupling bar rear adjusting rod I
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EER-E ( Component code ) :420. 56. 001 E34 2 #7( Component name ) : B4 55 ( Suspension mechanism assembly)

P2l rans & T amiE | . g
No. ( Product code) ( Product name) per unit Remark
38 GB/T 91 -2000 42 %20 Adjusting screw pipe I
39 420.56.020 MR Upper coupling barfront adjusting rod assembly 1
40 GB/T 97.1 -2002 #EE 10 pin 2 %20 1
4] 420, 56.. 104 B IAL | Seat plate weld assembly |
42 420.56.021 Bl GRag s washer 10 v I
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420.38.001

EfEm-1

Rear axle assembly—1
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420,338,001 [EHER—2
Rear axle assembly—2
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420,40.001

Circulation ball type turning device assembly
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Full hydraulic turning system—1
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Full hydraulic turning system—1

SRERESEEE-1
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Full hydraulic turning system—1
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Full hydraulic turning system—1
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Power output assembly—1

B A5 H SR

420.41.001
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Power output assembly—2
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SENFER 1

484B 42001
Transfer case assembly—1
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484B 42,001

SENFEE -2

Transfer case assembly—2
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420.43.001

mlEnEE R -1
Brake assembly—1
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420.43.001

I Zhes B B -2
Brake assembly—2
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Safety frame and awning
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Electric devices and instruments assembly—1




Electric devices and instruments assembly—2
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420/424 50001 _ BRE R

Fuel tank assembly
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Traction hook assembly
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420.54.001 BREHERERERK
Hydraulic oil tube and pipeline assembly
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454B .54 ,001

REMERERS

Hydraulic oil tube and pipeline assembly
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480B .54 .001

B EME R ERE

Hydraulic oil tube and pipeline assembly
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500C.54.001

REHREREBREM

Hydraulic oil tube and pipeline assembly
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500,/550.55.001 ‘ RIZ[E
Lifter assembly
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500.55.013A NEHEBSZER
Distributer and abutmentassembly
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420.56,001

SHNAER

Suspension mechanism assembly




R4

420.56.001

SEHEER (£ZH)

Suspension mechanism assembly
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550.56.001

SENEER

Suspension mechanism assembly
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550.56.001

SENEEK (%E)

Suspension mechanism assembly




4= ( Component code) :550. 56,001

Eb4t 2 ¥R ( Component name ) : 24142 5% ( Suspension mechanism assembly )

Fol & fe R4 g &

No. ( Product code) ( Product name? per unit Remark
1 550.56.013 TR R, Lower coupling bar assembly 2
2 420.56.134 PR AL AT 5 T e 4 position limit rod rear connection pin 2
3 GB/T 91 -2000 4 %32 pin 4 * 32 8
4 GB/T 882 -~ 1986 4% B18 * 65 pintle B18 % 65 2
5 420. 56. 161 PRALE A A Position limit adjusting screw 2
6 GB/T 6171 -2000 HEAE M22 nut M22 2
7 420. 56,023 Gt psNa lockpin assembly ‘ 2
8 550.56.022 itk =Xy Al telescoped guide tube weld assembly 2
9 550.56.035 Uik S =N 1) telescoped rod assembly 2
10 420.56. 119 MRfE Position limit sleeve 4
11 420.56.118 PR LA [ 2 position limit rod fixing pin 2
12 420.56. 017 FE BT SRR A lzﬁlggsition limit rod bracket weld as- 1
13 GB/T 6178 -2000 FrHEwZ-AE M16 slot nut M16 2
14 GB/T 97.1 -2002 #HhE 16 washer 16 2
5 420.56. 135 B4 disk 2
16 420.56. 131 FIRIFF T E 4 angle coupling bar lower connection pin 2
17 GB/T 91 -2000 44 %40 pin 4 %40 2
18 GB/T 6178 - 2000 JrHEsE & M20 slot nut M20 2
19 GB/T97.1-2002 | #1420 washer 20 2
20 GB/T 5783 -2000 | 2% MI6 % 40 bolt M16 * 40 8
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E4-4X5-( Component code ) :550. 56. 001 Ah &R ( Component name) : BHEHI 45 55, ( Suspension mechanism assembly )

= L E=R
0. per unit
21 GB/T.93 2000 wE 16 S washer 16 116
22 | GB/TS783-2000 | B24% MI6 35 | bolt M16 * 35 , 8
23 GB/T97.1-2002 | #JE 24 washer 24 2
24 550. 56. 126 RHIFF P B angle coupling barlower connection fork 2
25 | GB/T6171-2000 | #2#F M24 «2LH nut M24 + 2LH - 3
26 550. 56. 033 RERLAT R AT IZ B A angle coupling baradjusting screw pipe weld assembly 2
27 | GB/T6I71 2000 | #2 M27 %2 | nut M27 %2 3
28 550.56. 125 PR LY. | angle coupling bar upper connection fork 2
29 GB/T 882~ 1986 | 44l 25 + 80 pintle 25 % 80 2
30 GB/TO1-2000 | 446.3 %40 | pin 6.3 %40 2
31 550.56. 014 FF R A | right lower coupling barabutment weld assembly I
32 550. 56. 016 7= TR ST AR A 1 lef Tower coupling barabutment weld assembly 1
33 | 420.56.019 A5 BRI S R A right position limit rod bracket weld assembly |
34 650. 56. 155 AT A Upper coupling barconnection pin 1
35 650.56. 157 i lockpin 1




442 ( Component code) :550. 56.001 #{ 2 7( Component name ) ; SFE4145,2 A5 ( Suspension mechanism assembly )

75 . . NS
Sﬁzi.al (F}J;roﬁ?mt{god_j) (Plfl‘ogsct%amiﬁ) plt)ailraier}ﬁt %emarkﬁ

36 550. 56. 024 FHHE AT AR Upper coupling barrear adjusting rod assembly 1

37 550.56.130 TR adjusting screw pipe 1

38 550.56.026 FRAFRTIR TR SO Upper coupling barfront adjusting rod assembly 1

39 GB/T 91 - 2000 552 %20 pin 2 %20 1

40 420. 56.020 FENUAR G Seat plate weld assembly 1

41 GB/T 97.1-2002 | H#y# 12 washer 12 N

42 420. 56. 104 ECIWAL: S Torque spring 1

43 420.56.021 B R AE Fixing block weld assembly 1
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Hydraulic output system

RERMHERS

454B.61.001
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442 ( Component code) :454B. 61,001

Fb48- %75 ( Component name ) : ifi 4 tH Z.4% (hydraulic output system)

5

SHE

SI\eIrial (F;roict{god?) (P;rogcﬁctz;lamig Pieceg %%{emari{(f
0. per unit
1 650.61. 155 I blanking cover 4
2 S03 -01 -12.5H Pl fast — replacement joint 4
3 454B.61.110 Sk 3L oil ejector nose joint 4
4 GB/T 6172 -2000 I2AE M22 nut M22 4
5 JB982 - 1977 HupE 22 washer 22 4
6 454B.61.011 T ARAR R A supporting plate weld assembly 1
7 150.54. 108 =L IR hollow bolt 4
8 454B.61.014 Bl W& &4 Bl oil tube weld assembly 1
9 454B.61.015 B2 &A1 B2 oil tube weld assembly 1
10 454B.61.013 Al WEIREMH Al oil tube weld assembly 1
11 454B.61.012 A2 hEREGH A2 o1l tube weld assembly 1
12 JB982 —1977 g 18 washer 18 10
13 650.61. 144 i skdEsk oil ejector nose joint 2
14 GB/T 5781 -2000 12 M10 x 75 bolt M10 x75 3
15 GB/T 97.1 -2002 HE 10 washer 10 3
16 GB/T 93 - 1987 #H 10 washer 10 3
17 GB/T 6170 - 2000 I2HE M10 nut M10 3
18 GB/T 91 -2000 2 x14 pin 2 x 14 2
19 GB/T 882 - 1986 8% B6 x 22 pintle B6 x 22 2
20 454B.61.016 FARIE S handle weld assembly 2
21 420.55.159 PR RS ] Force and position adjusting handle 2
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